Genie

A TEREX BRAND

Parts Manual

Serial Number Range

GTH '4013 SX from SN 15641 to 19274

Part No. 645020
Rev E
May 2010



I May 2010

Technical Publications

Genie has endeavored to deliver the highest
degree of accuracy possible. However, continuous
improvement of our products is a Genie policy.
Therefore, product specifications are subject to
change without notice.

Readers are encouraged to notify Genie of errors
and send in suggestions for improvement. All
communications will be carefully considered for
future printings of this and all other manuals.

Contact Us: The technical data contained in this document is
indicative and not binding, insofar as TEREXLIFT
:Q@, S.ri reserves the right to make modifications and

ATEREX BRAND

improvements to its products at any time in order to

www.genisindustries.com enhance the quality thereof.

e-mail: awp.techpub@terex.com

57.0409.5000 Rev A October 2006
First Edition, First Printing

Ganie

2 GTH-4013 SX Part No. 645020



May 2010

How to Read Your Serial Number

Chassis serial number

(The chassis serial number is punched on the front
right part of the chassis side member)

:D: 09:1

................... | M Mt

| MODEL | SERIAL
ENGINE || LNUMBER
TYPE |

 YEAROF
MANIFACTURER

Machine data plate
(On machines destined for the ltalian market, the machine data plate is

installed in the

driving cab, on the right, and is well-visible when the door

is opened. On the machines destined for foreign markets, the data plate
is applied on the front right side of the chassis)

e

“TEREXUTHT...

~

ZONA INDUSTRIALE - 06019 UMBERTIDE (PG) - ITALY
Tel. +39 075 941.811 Fax +39 075 941.53.82

MODELLO - MODEL - MODELE - TYP - MODELO I

ANNO DI COSTRUZIONE - YEAR OF CONSTRUCTION - ANNEE DE CONSTRUCTION
BAUJAHR - ANO DE FABRICACION

MATRICOLA - SERIAL N. - N. DE SERIE - FZ.-IDENT NR. - NO. DE SERIE

PESO MAX ASSALE ANT. - MAX FRONT AXLE WEIGHT - POIDS MAX ESSIEU AVANT
ZUL. ACHSLAST VO. N. ST VZO - PESO MAX EJE ANTERIOR

PESO MAX ASSALE POST. - MAX REAR AXLE WEIGHT - POIDS MAX ESSIEU ARRIERE
ZUL. ACHSLAST Hi. N. ST VZO - PESC MAX EJE POSTERIOR

PESO TOTALE - TOTAL WEIGHT - POIDS TOTAL - ZUL. GESAMTGEWICHT N. ST VZO
PESO TOTAL

MATRICOLA MOTORE TERMICO - ENGINE SERIAL N. - N. MOTEUR THERMIQUE
FABRIK NR. DIESEL MOTOR - NO. DE SERIE MOTOR TERMICO

POTENZA MOTORE TERMICO - ENGINE POWER - PUISSANCE MOTEUR
MOTORLEISTUNG - POTENCIA MOTCR

CARICO STATICO VERT. GANGIO DI TRAINO-MAX.VERTICAL LOAD ON

THE COUPLING HOOK-EFFORT VERTICAL MAXIMAL SUR LE CROCHET D'ATTELAGE
MAXIMALE STUTZLASTBEANSPRUCHUNG DES ZUGHAKENS IN VERTIKALER RICHTUNG-
ESFUERZO VERTICAL SOBRE EL GANCHO DE TRACCION

MASSA MAX. RIMORCHIABILE - MAX.DRAWBAR PULL AT THE COUPLING HOOK
EFFORT THE TRACTION - MAXI AU CROCHET D'ATTELAGE-MAXIMALE
ZUGBEANSPRUCHUNG AM ZUGHAKEN-MAXIMO ESFUERZO DE TRACCION EN EL

GANCHO DE TRACCION

OMOLGGAZIONE I

O FABBRICATO IN ITALIA - MADE IN ITALY c €

Genie

ATEREX BRAND

Part No. 645020

GTH-4013 SX



May 2010

| Table of Contents

This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at

www.genieindustries.com. For the most up-to-date
parts information, visit the Parts Lookup System on
the Genie website at www.genieindustries.com.

How to Read Your Serial Number
Parts Stocking List.............

How to Order Parts
Service Parts Fax Order FOrM.......c.ovvviieieieieiiiieeeccccininnns

Electronic Version

Click on any page number to view the figure.

100 Decals
101.1 605345 Decals, VIEW L.......couveiiiiiiiieiiieeeeeee e 10
102.1 605346 Decals, VIEW 2.......couveeiiiiiiieeeiiee e 12

200 Drive Chassis Components

201.1 605347 Valve BlOCK........ccccueiieeiiiiiiee e
202.1 605350 Rear Frame Unit
203.1 605351 Left Frame....................

204.1 605352 Right Frame..................

205.1 605353 Stabilizer...........coceviiiiiieee e
206.1 605354 Hydraulic Oil Tank...........cccooeveeeriiieieeenanee.
207.1 605355 Axle Levelling Cylinder
208.1 605356 Axle Locking Cylinder...........ccccoeeuieeeeenannnnn.
209.1 605357 Driveline and Wheels...........cccccoiiiiiieinnnnn.
210.1 605358 Front Axle - Differential Case
211.1 605359 Front Axle - Differential..............cccceeeernnnne.
212.1 605360 Front Axle - Steering AXle..........cccocveeerannne.
213.1 605362 Front Axle - Steering Cylinder..........
214.1 605363 Front Axle - SUpPPOrt........ccceeveernnnee
215.1 605364 Rear Axle - Differential Case...........
216.1 605365 Rear Axle - Differential..........c..coccueeeeerinnne.
217.1 605366 Rear Axle - Steering AXle.........cccceveeeinnnne.
218.1 605367 Rear Axle - Brake
219.1 605368 Rear Axle - Steering Cylinder.......................
220.1 605369 Rear Axle - SUPPOIt.......cccuveeeeeiiiiiiieee e
221.1 605370 Reduction Gear.........ccccovuvreeeeeiiiiiiieae e

300 Engine Components
301.1 605375 Diesel Enigne and Accessories.................... 56

403.1 605387 Cab, View 3
404.1 605388 Cab, View 4
405.1 605389 Dashboard...........c.cccueveeeiiinnneennn.
406.1 605390 Instruments And Lights Panel
407.1 605391 Cab Elements........ccccveeeeiiiiiieeeeeiiiieeeee e
408.1 605392 Main ValVe..........cccooouiieiiiiiiiiiiiiesecee e
409.1 605393 Cab Heater
410.1 605394 Overload Warning System............ccccccveeeenne
411.1 605395 Parking Brake..........ccccceeiiiiiiiiiiiiieee

500 Boom Components

501.1 605400 Arm (1st Telescopic Element)....................... 90
502.1 605401 Arm (2nd - 3rd Telescopic Element)............. 92
503.1 605402 Coupling UnNit.......cc.eeieeeiiiiiiiieeiiieeee e
504.1 605403 FOrkS........ccccvuvervennnen.
505.1 605404 Lifting Cylinder
506.1 605405 Boom Extension Cylinder
507.1 605406 Tilt Cylinder...........ccovveiriiiniiiiic e
508.1 605407 Fork Levelling Cylinder..........c.ccccccveveeennne

600 Hydraulic System

601.1 605413 Hydraulic System - Axle Levelling.............. 106
602.1 605414 Hydraulic System - Axle Locking................ 108
603.1 605415 Hydraulic System - Stabilizer..................... 110
604.1 605416 Hydraulic System - Lifting............cccceeeeennne 112
605.1 605417 Hydraulic System - Fork Balancing............. 114
606.1 605418 Hydraulic System - Boom Extension.......... 116
607.1 605419 Hydraulic System - Power Steering............ 118
608.1 605420 Hydraulic System - Oil Cooler.................... 120
609.1 0 605421 Suction System Hydraulic Pumps........... 122
610.1 605422 Hydraulic System - Transmission................ 124
611.1 605423 Hydraulic System - Service Brake.............. 126
612.1 605424 Hydraulic System - Engine Oil Filter........... 128
613.1 605425 Diesel Oil Tank System.........ccccceecceveeennnnne 130

700 Electric Installation

701.1 605430 FUSE BOX......evvvrvrrrrriieiiiiiiieieie e eeeeee e eeee e 132
702.1 605481 Electric Installation - Engine Line............... 134
703.1 605482 Electric Installation - Rear Line
704.1 605483 Electric Installation - Rear Line
705.1 605484 Electric Installation - Dashboard Line......... 140
706.1 605485 Electric Installation - Dashboard Line......... 142

707.1 605486 Electric Installation - Side Cab Line............ 144
Indices

Part NUmMber INAeX........cooovviviiiiieeieeeeeeeeeeeee e 146
Part Description INAeX........c.cceveriiieiiiieiieeese e 150

Cross References

302.1 605376 Diesel Engine - Engine Cooling System....... 58 Fittings Cross Reference........cccccceevviivieeiiiciieecc e 156
303.1 605377 Diesel Engine - Exhaust System
304.1 605378 Diesel Engine - Accelerator.............
305.1 605379 Diesel Engine - Injection System
306.1 605380 Diesel Engine - Hydraulic Pumps................. 66
400 Cab Components
401.1 605385 Cab, VIEW L......ccccoviiieriiriieniieniee e 68
402.1 605386 Cab, VIEW 2......ccceivieriiiiieniieniee e 70
Genie

4 GTH-4013 SX

Part No. 645020



May 2010 |

Table of Contents (continued) |

This Page Intentionally Left Blank

Genie
Part No. 645020 GTH-4013 SX 5




I May 2010

| Notes

Gm‘e
ATEREX BRAND

6 GTH-4013 SX Part No. 645020



May 2010

Required Parts

The following parts are required to perform maintenance
procedures as outlined in the GTH-4013 SX Operator’s
and Service Manuals.

Parts Stocking List

Manuals

Genie offers the following support documents for these
models:

Title Part No.
Description Part No. (©TH-4013SX
FUH FIET ..o 07.4501.0096  Operator’s Manual, 1* edition (English)...... 57.0008.3200
Engine Ol Filter ..o 07.4501.0100 TELELIFT 4013SX
Hydraulic Qil Filter Element ............cc.c........ 07.0700.0023  Service Manual, 4* edition (English)........... 57.4403.0200
Primary Air Filter Element........................ 07.4501.0084
Safety Air Filter Element........................... 07.4501.0085 Part list abbreviations
Hydraulic Oil Filter (Inside The Tank).......... 09.4604.0000
; ZN Zinc-plated
M | ABAST . 4021392
anual, Cummins 5 02139 RNFT  Reinforced
FLNG Flanged
. PSNT Heavy type
Used Varnishes OC  Eye
o PSRT Through-coupling
Description Type  CNTF Hole centre
TErEX GreY wovviieeeeeeiee et RAL 7012
TereX White ... RAL 1013
Terex Matte Black for Cylinders ........cccceevveeenen. RAL 9005
Genie BlUS ...
GENIE GIBY.ciiiiiiiii ittt ettt e
Genie Matte Black for Cyiinders...........cccvvennne RAL 9005
Genie
Part No. 645020 GTH-4013 SX



May 2010

| How To Order Parts

Please be prepared with the following information
when ordering replacement parts for your Genie
product:

Machine model number

Machine serial number

Genie part number

Part description and quantity

Purchase order number

"Ship to" address

Desired method of shipment

Name and telephone number of the
authorized

Genie Distributor in your area

EREEENEHEA

Use the Service Parts Fax Order Form on the
next page and fax your order to our Parts
Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced
by an authorized distributor, please call Genie
Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Gm‘e
ATEREX BRAND

Genie North America
Telephone (425) 556-6551

Toll Free (877) 367-5606 in U.S.A. and Canada

Fax (425) 556-8659

Genie UK
Parts Telephone (44) (0) 1476 584352
Parts Fax (44) (0) 1476 584340

Genie Australia
Parts Telephone (617) 03375 1660
Parts Fax (617) 03375 1002

Genie France
Parts Telephone (33) (0) 237 26 09 99
Parts Fax (33) (0) 237 31 50 10

Genie Germany
Parts Telephone (49) (0) 4202 885223
Parts Fax (49) (0) 4202 885225

Genie Scandinavia
Parts Telephone (46) (31) 3409612
Parts Fax (46) (31) 3409613

Genie lberica
Parts Telephone (34) (93) 5795042

Genie Brazil
Parts Telephone (55) (114) 1665755
Parts Fax (565) (114) 1665754

Genie Japan
Parts Telephone (81) (33) 4536082
Parts Fax {81) (33) 4536083

Genie China
Parts Telephone (86) (215) 3852570
Parts Fax (86) (215) 3852569

GTH-4013 SX

Part No. 645020



May 2010

Qnie.

A TEREX COMPANY

Fax Order Form |

Service Parts Fax Order Form

Fax to: (425) 556-8659 or Toll Free: 888-274-6192
International: +1-425-556-8659

Please fill out completely

Date Account Number
Your Name Your Fax Number
Your Phone Number

Bill To Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment

Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order

unless noted below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

For GeNIE INpusTRIES UsSE ONLY

Order Number
Date Scheduled
Order Total

Part No. 645020

Origin Code Comments
Ship Condition
Terms Code
Genie
GTH-4013 SX 9



I 100 Decals May 2010

‘ 101.1 605345 Decals, View 1

¢

Genie 64013 sx

Geni@ ctH4013 sx é

— a-clw.ﬂ )

Staccabatteria

Batterie trennen HHH+H
o Pmax kgfenm?

Battery cut-out switch XXX

Coupe-batterie

Disyunctor baterlas

Destaque bataria

Uitsluiten accu 00.4818.0271

Genle crH4a013 sx

Vs
RRRRRRRR Genie
P max kg/cm?
XXX
Genie

10 GTH-4013 SX Part No. 645020



May 2010 100 Decals |
101.1 605345 Decals, View 1
Iltem Part No. Description Qty.
1 0946180243 “Genie” Decal.......cccceeeeeeevevevvvvnnnnnnnn. 1
2 0946180597 Decal With Various Warnings
3 0946180361 Max Ground Pressure Decal........... 2
4 0946180271 Battery Cut-Out Switch Decal.......... 1
5 0946180242 “Genie” Decal.......cccccccevvivvereesiinnnnnn. 1
6 0946180010 Engine Cover Open. Prohibition
7 0946180547 Tire Inflation Decal...........cccceeeeeenenn. 4
0946180722 “Genie GTH-4013 SX" Decal........... 1
09.4618.0001 Off-Area Decal.............ccceecvvrvrnnnnnns 1
Ita
9 0946180022 Off-Area Decal..........ccccccvveeeeeeeeennnn 1
Gb
9 0946180023 Off-Area Decal........c..cccevvvveeeninnnenn. 1
F
9 0946180024 Off-Area Decal........ccccvvvvvvvvvvevenennnnn. 1
E
9 0946180025 Off-Area Decal..........ccccvvvveeeeeeeeennnnn 1
D
10 0946180721 “Genie GTH-4013 SX” Decal........... 2
11 0946180713 Quick Guide Decal................cceennn. 1
Ita
11 0946180714 Quick Guide Decal................cceeennn. 1
Gb
11 0946180715 Quick Guide Decal............ccccuvveeeenn. 1
F
11 0946180716 Quick Guide Decal................cceenn. 1
E
11 0946180717 Quick Guide Decal................cceeennnn 1
D
11 0946180718 Quick Guide Decal..............ccuvveeeen.. 1
Pt
11 0946180719 Quick Guide Decal................cceenn. 1
NI
12 0946180712 Load Charts Decal...........cccceeeeeennnen 1
13 0946160040 Max Payload Decal...........c.ccceevnnen. 2
14 0946180784 Warning Decal..........cccccovvivceeennnenn. 1
Genie
Part No. 645020 GTH-4013 SX 11



I 100 Decals

May 2010

‘ 102.1 605346 Decals, View 2

TEREX!TH'., °
2o ekt - OI1D - Unbertn (PR -y
"""""" I
mmmmm MBER I
 I—
LNADENTRUGKMAGMUMWEGHT [ ]
 —
o
MADE N I

A WARNING
WHEN TRAVELLING ON THE ROAD:
+ 'LOCK THE FORKS BY PIN
+  KEEP THE FORKS-STRUGTURE IN

VERTICAL POSITION

12

TEREX BRAND

DANGER

ELECTRIC CABLES AND

KEEP EVERY PART OF THE MACHINE, LOADS AND
ACCESSORIES AT @ METERS FROM

AT LEAST
INES.

A\

Part No. 645020



May 2010

100 Decals

Iltem Part No.

Description Qty.

0946180597 Decal With Various Warnings
0946180068 Data Plate..........ccccovvvereriiniennenne, 1
From Matr. 17362
3 0946180005 Power Lines Danger Decal.............. 1
Ita
3 0946180026 Power Lines Danger Decal.............. 1
Gb
3 0946180027 Power Lines Danger Decal.............. 1
F
3 0946180028 Power Lines Danger Decal.............. 1
E
3 0946180029 Power Lines Danger Decal.............. 1
D
4 0946180224 Fork Overturning Decal................... 1
Ita
4 0946180225 Fork Overturning Decal................... 1
F
4 0946180226 Fork Overturning Decal................... 1
E
4 0946180227 Fork Overturning Decal................... 1
Gb
4 (0946180650 Fork Overturning Decal................... 1
D
09.4618.0241 “Genie” Decal..........cccevcvvvercieneninnenn. 1
09.4618.0563 “LWA” Decal........c.cevvveneriirieneenneen 1
Part No. 645020

GTH-4013 SX

Ganie

102.1 605346 Decals, View 2

13



I 200 Drive Chassis Components

May 2010

201.1 605347 Valve Block

14

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 0140010034 Screw TE M8x120 UNI 5737 8.8

ZN ittt 2

2 0140320003 Spring Washer D8 ZN RNFT........... 2

3 0442360049 Block ITM03 Acciao 12V................. 1

4 07.0704.0075 Solenoid.........ccccceeviveeriireeiiieenieenns 1

5 0707040154 ValVe.......ccccooveiiiiiiiiiiieiieceee e 2

6  07.0704.0155 ValVe......ccocooiveeiiie e 1
7 0100310055 Chamfered Washer D8 UNI 6592

ZN ittt 2

8 XXX Seal Kit.....vveviieeeiiiieiiiieeiiiee e 1

Genie

Part No. 645020

GTH-4013 SX

201.1 605347 Valve Block

15



I 200 Drive Chassis Components

May 2010

202.1 605350 Rear Frame Unit

16

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010 200 Drive Chassis Components |
202.1 605350 Rear Frame Unit
Iltem Part No. Description Qty.
51.1000.3400 Counterweight..........cccovveeiiiiinnenen. 1
01.4006.0011 Screw TSPEI M6x20 UNI 5933 10.9
ZN i 2
3 0100010037 Stop Nut M6 UNI 7473 6S ZN WMAR
38 2
4 0140010058 Screw TE M20x80 UNI 5737 8.8
A 4
01.0023.0055 Stop Nut M10 UNI 7473 6S ZN....... 2
01.4032.0009 Spring Washer D20 ZN RNFT......... 4
01.0031.0061 Chamfered Washer D20 UNI 6592
A | R 4
51.0800.2700 HitCh......ccceviiiiiiiieiiiiiiiie e, 1
54.0004.0000 Hitch Pin.......cccoooovieiiiiiiiiiieeeseiee, 1
10 01.0001.0703 Screw TE M16x35 UNI 5739 8.8
A | S 2
11 0140320007 Spring Washer D16 ZN RNFT......... 2
12 5108095700 Limit SWitCh.......ccceeeviiiieiieiiiiieeee 1
13  09.0803.0026 Spring Split Pin Filo D 4................... 1
14 5100025400 Rear Frame LOCK........cccoveviuveernnenn. 1
15 09.0803.0360 LatCh......ccccooiiuiieiieiiiiiiiiieieiiiieeees 1
16 5108089500 RH Light Mount..........ccceeeevriiiinnennn. 1
17 0946700001 Vibration-Proof Support................... 2
18 51.0804.8700 License Plate Support...........c.c...... 1
19 5108089400 LH Light Mount.........ccceeveenniineneennn. 1
20 09.0803.0087 RH FOrk M10......ccccovuveirrieeniiiennnne 2
21 0100310059 Chamfered Washer D16 UNI 6592
A | 2
22 0100010306 Screw TE M10x60 UNI 5737 8.8
ZN i 2
23 0100310301 Chamfered Washer D10 ZN UNI
6593 4
10x30
24 0908030395 HiNGE......coeeiiiiiiiiaeeeiiiiee e e 2
Genie

Part No. 645020

GTH-4013 SX

17



I 200 Drive Chassis Components

May 2010

‘ 203.1 605351 Left Frame

18

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010 200 Drive Chassis Components |
203.1 605351 Left Frame
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5101109000 Frame.....cccccccceieieeeeeeiiiesieeeecccinenns 1 32 0140310003 Chamfered Washer D.12x50 ZN UNI
2 0908030178 LH Rear Mud-Guard................c...... 1 6598 e 2
3 5108051600 LH Rear Support 33 01.0031.0056 Chamfered Washer D10 UNI 6592
T ZNoooivieiieeeee e 4
4  510809.3400 LH Front Support
34  01.0001.1493 Screw TE M14x45 UNI 5739 8.8
5 0908030408 LH Front Mud-Guard........................ 1 N 4
6  01.0001.0304 36 0100010356 Screw TE M10x30 UNI 5739 88
A | R 8
7 0946610014 37 0946700006 Vibration-Proof Support................... 4
51.0808.9000 38  0L000L0254 Screw TE M8x20 UNI 5739 8.8 ZN
51.0600.4500 00570820.....ccuceeeieeeeeeeeeiiiiiiiieeeeaaeas 1
10 51.0902.3100 Central Frame Casing...................... 1 39 5109023200 Cab Lateral Casing...........ccc.cceevuenne 1
11 56.00130001 Fuel GaUge........c.coovverveverrrereennnns 1 40 5401000020 HOUSING......covniniiirinniiniiicninies 1
12 09.08030352 Fly Spring M8 BUT 318................... 6 41 0100310059 Chamfered Washer D16 UNI 6592
13 0100010564 Screw TE M14x130 UNI 5737 8.8 ZN e 4
ZN o, 1 42 5400020022 Rear Locking Cylinder Foot Pin....... 1
14 0100230057 Stop Nut M14 UNI 7473 6S ZN.......5 43 5400020023 Rear Locking Cylinder Head Pin.....1
15 54.0003.0033 Boom-Frame Joint Pin..................... 1 44  51.0806.7400 Rear Axle Locking Bracket.............. 1
16  01.0023.0060 Stop Nut M20 UNI 7473 6S ZN....... 8 45 51.0800.0400 Axle Bracket Fixing Plate................. 1
17  0L00310061 Chamfered Washer D20 UNI ZN.....8 46  01.4001.0000 Screw TE M22x240 UNI 5737 8.8
18 0140010001 Screw TE M20x160 UNI 5737 10.9 ZN i 4
ZN oot 8 47 0100310062 Chamfered Washer D22 UNI 6592
19 0140010078 Screw TE FIng M8x20 8.8 ZN.......... 6 EN- i 8
20  0L000L0B57 Screw TE M16x80 UNI 5737 8.8 48 0100010209 Screw TE M8x70 UNI 5737 8.8
7N 4 ZIN i 1
21 0140230000 Stop Nut M22 UNI 7473 6S ZN.......4 49 0140060011 gﬂe"" TSPEIM6x20 UNI 5933 10.9 A
22 0100010017 Screw TE M10x30 UNI 5739 8.8 ZN
WMAR 18....ccoiiiiiiiiiiiie e, 2
23 01.0031.0301 Chamfered Washer D10 ZN UNI
6593, i 2
10x30
24  01.0023.0055 Stop Nut M10 UNI 7473 6S ZN.....10
25 0604420103 Copper Washer JC21 Sp. 2.5.......... 1
26 04.0220.0055 Hex-Head Male Plug G1/2 BSP TGM
08, 1
27 0140010110 Screw TSPEI M6x50 UNI 5739 8.8
ZN e 2
28 0908030012 Screw Lip D6 PSNT.......cccceeeevrinnnn. 6
29 01.0031.0058 Chamfered Washer D14 UNI 6592
N 4
30 0100310054 Chamfered Washer D6 UNI 6592
ZN e 6
31 0100230053 Nut, MB.......vvviiiiriiiiiiiiiiiiiiiiiei e 6
Genie
Part No. 645020 GTH-4013 SX 19



May 2010

I 200 Drive Chassis Components

‘ 204.1 605352 Right Frame

-

///

EX BRAND

ATER

Part No. 645020

GTH-4013 SX

20



May 2010 200 Drive Chassis Components |
204.1 605352 Right Frame
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5108061500 RH Rear SUppOrt......cccccceeeerieinnnnnnne 1 36 5108105300 Bracket.........ccccoccuueeeeeiiiuiiineaeniiiaenn. 1
2 0908030177 RH Rear Mud-Guard..............c.cc.... 1 37 0100310299 Plain Washer.........ccccceevviieeniniennnne. 6
3 5108093100 RH Front SUppOrt........ccccvvveeirennnnn. 1 38  01.0001.0039 StOP NUL......cvreiriirrireeeiiiireeee e 7
4 09.0803.0407 RH Front Mud-Guard....................... 1 39  01.0001.0355 SCIrEW.......ceeeeeeiiirreieaaniiieeeaeeaaieieeess 2
5 0140010110 Screw TSPEI M6x50UNI 5739 8.8 40  01.0001.0306 SCIEW.....ceeeerueeeeririeereeeesiireeenneeennes 8
N 2 41 0006100972 CyliNAET....vveeooeeveeeeseeeereeereeeeeenen 2
6 0908030012 Screw Lip D6 PSNT........coocoovvvvvnnnnn. 6 42 0140320004 SPrng WaSher............cooovvvvoriivveenn, 2
0100230053 NUL, MB....ooovvvrivmmnivneiinirinsniinisans 6 43 0946100002 Rear View Mifror...........cccocoevenene.. 1
01.0031.0301 Chamfered Washer D10 ZN UNI 44 5108105500 Stop Bracket.........ccccoocviiiiieeeniiieenns 1
?gigé """"""""""""""""""""""""" 18 45 5108083000 SUPPOIt........crvermreerrreeesreeesreeenns 1
9 0L000LO466 Screw TE M8x50 UNI 5739 8.8 46  01.4006.0011 Screw TSPEI M6x20 10.9 ZN.......... 4
ZN .o 6 47 0100310054 Chamfered washer D6 UNI 6592
10 0100011493 Screw TE M14x45UNI 5739 8.8 4 SRR 6
ZN ittt 4
11  01.0031.0058 Chamfered Washer D14 UNI 6592
ZN ottt 4
12 01.00230057 Stop Nut M14UNI 7473 6S ZN........ 4
13 5109024400 Engine HouSINg.........cccccveerriiieenennn. 1
14 5400000157 Frame Levelling Cylinder Foot Pin....1
15 5211006800 Engine Protective Casing................ 1
16 5108085100 CONNECLION.....cceeiiiiuiiieieariiiieieaeenis 1
17 5400000155 Frame Levelling Cylinder Head
Pin. 1
18 0707400050 Handle........cooooeiiiiiiiiiieiiiieceeees 1
19  07.0740.0192 LOCK....cccoioiieiiiie e 1
20  01.0001.1465 SCIEW.......ceetieriiiiririiaaiiiieieeeeanieneeens 6
21 0100310055 WaSher......cccccoiieeeiiiiiiieaeeeeiiieeeeenne 4
22 014023.0000 StOp NUL...oooiiereiiiieiieeeiieee s 4
23 01.0023.0054 StOp NUL....ccoouveeiiiiieniiiee e 12
24 5109024500 Grill€....ccuiiiiiiieeiiieiie e 1
25 0908030352 Fly SPring.....cccoccouveeeemmniuireeeenniiinnnn. 6
26 01.0023.0055 NUL...iiiiveieiiiriennieeenieee st sieeee e 9
27 0100010257 SCIEW.....eeruvieieerieeaiienieeaieeesneanaeenes 2
28  01.0001.0078 SCrEW.......cccrueeeeriereerreeeiieeeeaneeeennnens 2
29 014001.0078 SCIEW......cceeieuurvririrrrerinieieeeirieaaaaaaenns 6
30  07.07400100 StOP PiN....ccccovieiiiiiiiiiieeniieeiieeniiens 1
31  51.0808.3100 SUPPOIT.....uumriririririiiiiiieirereeeeeeeeanans 1
32 5108000400 Plate.....cccceeeiivriirieeiiiiiieeeseiiiiiee e 1
33 5108086900 Casing SUPPOIt......ccceevriurreereeriauennnn 1
34 0908030368 HiNGE......cceeviiimiiiieiiiiiiieeeeeiiieeeeene 1
35  014001.0000 SCIEW......ccovieurvriririrriirieieieieieaaaaaaenns 4
Genie
Part No. 645020 GTH-4013 SX 21



I 200 Drive Chassis Components

May 2010

205.1 605353 Stabilizer

22

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010 200 Drive Chassis Components |
205.1 605353 Stabilizer
Iltem Part No. Description Qty.
51.0500.1200 Stabilizer.........cocoveieiiiiiiiieieeeee. 2
51.0500.1300 Stabilizer Base..........cccocveeriveennnennn 2
54.0000.0096 Stabilizer Cylinder And Frame
Stabilizer Foot Pin..........ccccccveeeins 4
4 0100010308 Screw Te M10x70 Uni 5737 8.8
ZN oo 2
5 5400000097 Stabilizer Cylinder Head Pin............ 2
6  54.00000098 Stabilizer And Stabilizer Base Pin....2
7  09.0801.0000 BUShING.....c.ceevieiiiiiiiieeeiiiiieeee e 16
8 5308001400 RH Stabilizer Cylinder..................... 1
9 0745290106 Stabilizer Cylinder Seals Kit............ 2
10 53.0800.1500 Lh Stabilizer Cylinder....................... 1
11  044239.0007 Stabilizer Cylinder Block Valve........ 2
12 0100230055 Stop Nut M10 Uni 7473 6S ZN........ 2
13 0201170101 Greaser G1/8......ccccooiuviereeniiirennannn 4
Genie
Part No. 645020 GTH-4013 SX 23



I 200 Drive Chassis Components

May 2010

206.1 605354 Hydraulic Oil Tank

24

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010 200 Drive Chassis Components |
206.1 605354 Hydraulic Oil Tank
Iltem Part No. Description Qty.
1 5106004600 Oil Tank........cccceurivriniereniieenieeenee 1
2 0946610014 PlUQ..ccccieeiiieeiiiie e 1
3 07.0700.0006 COVEN......uuurrrririiieieiiiiieiaaeeeaeaeaeaeann 1
4 0946040047 Oil Filter....cccooioeeeiiieeeiiieeeeee e 1
5 07.0700.0023 Oil Filter Cartridge.........ccccceeevrnnnen.. 1
6 0100010353 Screw TE M10x20 UNI 5739 8.8
ZN it 4
7 0140320004 Spring Washer D10 ZN RNFT
0442010.....ccciieeiieeeeee e 4
8 0100230054 Stop Nut M8 UNI 7473 6S ZN
3700825.....ccoiiiieiiieeeiee e 10
9 0100310299 Chamfered Washer D8 UNI 6593 ZN
04410824.......ociiieiieiiieiieeieeee 10
10 07.0726.0044 Oil Tank Trap.....cccceeeeeeerveeerieresnneens 1
11 5333010002 Oil Tank Trap Seal.......cccccccevvuvvvnennn. 1
12 01.0001.0039 Stop NutM10 UNI 7473 6S ZN WMAR
0.t 4
13 0100310301 Chamfered Washer D10 ZN UNI
6593 4
10x30
14  09.0803.0232 Vibration-Proof Support M-F
D=30/H=20......ccccvveirirererrirerirerennnn 2
15 0946040000 Oil Filter.....cccccoeeiiiiiiiniieiieiieeiiene 1
16  06.04420105 Copper Washer JC27 Sp. 2.5.......... 1
17 0402200063 Hex-Head Male Plug G1 BSP TGM
L6 2
18 0946610002 Oil Level Gauge KL 33.........ccconvee. 1
19 0604420111 Copper Washer JC49 Sp. 2.5.......... 1
Genie

Part No. 645020

GTH-4013 SX

25



I 200 Drive Chassis Components

May 2010

207.1 605355 Axle Levelling Cylinder

26

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No.

53.0600.1200
02.0117.0101
07.4529.0108
01.4032.0003
01.0003.0208

ga b~ W N P

6  01.4001.0026

04.4239.0007
07.0721.0101
51.0902.3800
10  01.4032.0002

Description Qty.

Sway Cylinder..........cccccoovviieneenn.
Greaser G1/8.......cccccvevviivviieeninnn.
Sway Cylinder Seals Kit................
Spring Washer D8 ZN RNFT........

Screw TCEI M8x40 UNI 5931 8.8

Sway Cylinder Block Valve............
BUShiNG......coooeiiiiiieeecieee e,

Sway Cylinder Valve Guard.........
Spring Washer D6 ZN RNFT.......

Ganie

Part No. 645020

GTH-4013 SX

207.1 605355 Axle Levelling Cylinder

27



I 200 Drive Chassis Components

May 2010

208.1 605356 Axle Locking Cylinder

28

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 5307000300 Rear Axle Locking Cylinder............. 1
2 0745290093 Rear Axle Lock Cylinder Seals Kit....1
3 628924 BUShING....cooiiiieiiieic e 2
4 0201170101 Greaser G1/8.......cccccevvuveeiceneninnennn 2
5 03.0000.0008 Ball JOINt........cceevirieririeiiiieeiiieeene 1
6 0140320002 Spring Washer D6 ZN RNFT........... 2
7 0406000092 Bleeding Screw M8x1.25................. 1
8 014001.0026 Screw TE M6x10 UNI 5739 8.8
ZN ettt 2
9 51.0901.6700 Axle Lock Cylinder Solenoids
GUAI...cei e 1
10 0442400024 Solenoid Valve.........cccoeeeeiiiiiennennn. 2
11 0442400025 Solenoid.......cccccceeriieiiniiieiniieeninennn 2
Part No. 645020

GTH-4013 SX

Ganie

208.1 605356 Axle Locking Cylinder

29



I 200 Drive Chassis Components May 2010

209.1 605357 Driveline and Wheels

Genie
30 GTH-4013 SX Part No. 645020




May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 0946320065 Front Steering AXIe........ccccooeuveeeennn. 1
2 0946320062 Rear Steering Axle.......cccoceveeivnnnnn. 1
3 0946350037 Short Cardan Shaft............ccccccuveene 1
4 0946350041 Long Cardan Shaft...........cccccceernnens 1
5 07.07380000 Star Wheel.........cccoeerniieiiiieeiiieenns 4
6  09.4627.0017 Tyre 405/70-24......cccccvvuervieninnnreannn 4
7 0946350014 Cardan Shaft Assembly Kit.............. 4
8 0946290000 RIM 20”......cciiiiieiiiiieriiieeiiieesiiee e 4
9 0946330022 Reduction Gear..........ccceervveeriineennns 1

10 5504030043 Wheel 20"......ccccoveiiieeeniieeeeeeeienn 4

11 094627.0016 Tyre 405/70-20......cccceeevivvreniuneennunennn 4

12 0946290003 RiM 24”....cccciiiiiiiiiiieniee e 4

13 5504030044 Wheel 24"......cccovivieieiieeeeeeeen 4
Genie

Part No. 645020

GTH-4013 SX

209.1 605357 Driveline and Wheels

31



I 200 Drive Chassis Components

May 2010

210.1 605358 Front Axle - Differential Case

Gm‘e
ATEREX BRAND

32 GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 632383 O-RiNG..iiieiiieeee e 3
2 639668 COVER.....cooiiiieiie e 1
3 07.0709.0721 BOX..iciiiiiiiiiirieiirieeesiieesinnessneeaesneens 1
4 07.0709.0084 COVEI....cciiiiiiiiiiniieiieieeeee e 1
5 639670 PLUG,BREATHER..........ccceviuieennn. 1
7 0707090113 PlUQ..cciciieeiiieeeiiieeiieeesee e 1
8 07.0709.0371 Magnetic Plug........ccccemiieeieeriinnnnn. 1
9 07.0709.0441 Safety Snap RiNg........ccccvvvveeirnnnnnn. 1
Genie

Part No. 645020

210.1 605358 Front Axle - Differential Case

GTH-4013 SX

33



I 200 Drive Chassis Components

May 2010

‘ 211.1 605359 Front Axle - Differential

34

Gm‘e
ATEREX BRAND

|28]: Position kit = (6 (17)18)(19)(20121)27)(29)

GTH-4013 SX

Part No. 645020



200 Drive Chassis Components

May 2010
Item Part No. Description

1 639802 NUE. e

2 0707090426 Flange.......cccccccuvivvereenninns

4 633098 SEAL,DIFFERENTIAL.......

5 639650 SCIreW.....oooeiiiiieieeee

6 639651 Snap RiNG.....ccovvivviveeennns

7 639652 O-RING.......eeevveecire e

8 630693 RiNg NUL......cccoviiiiieiiieens

9 639653 5] o= To =] S
10 639300 SPACER.....cccovi e,
10 639301 SPACER.....ccocviiieeeiiieee
10 639302 SPACER......ccoviiiiieiieee
10 639303 SPACER.....cccoviiiieeeiiieens
11 634499 SPACER.....ccocviiiieeiiieene
11 634501 SPACER......cociiieieiiieee
11 639297 SPACER.....cccov i
11 639298 SPACER.....cccoviiieeeiieee
12 626544 BEARING.........ccceevvvien.
13 07.0709.0216 Bevel Gear..........cc.cceuunueee.
14 639657 SCreW.....oooviiiieiiieeee
15 633099 Bearing........cccocvvevieeiiinnnn.
17 641090 Planetary Gear..................
18 07.0709.0724 Satellite Gear.....................
19 0707090722 PiN..ccceeviiiiiniiieiiieeerieeeae
20 639661 Snap RiNG...ocovcvvvivieeeiie,
21 639662 WASHER,FRICTION.........
23 07.0709.0057 SCIrEW......c.oevreemriirereeeerainines
24 639664 RiNg NUt......occviiiiiieiiies
27 641089 Differential BoX..................
28  07.0709.0374 Complete Front Differential
29  (07.0709.0059 Clutch DiSC......cccccuveruernnnen.

Ganie

Part No. 645020

GTH-4013 SX

211.1 605359 Front Axle - Differential

35



I 200 Drive Chassis Components May 2010

212.1 605360 Front Axle - Steering Axle

WITH BUSH
SOLUTION

OPTIONAL

189

: Position kit =
: Position kit = (12)(27)

A

GTH-4013 SX

36 Part No. 645020



May 2010 200 Drive Chassis Components |
212.1 605360 Front Axle - Steering Axle
Item Part No. Description Qty. |Item Part No. Description Qty.
1 633174 NUE. e 2 43 637567 NUL. e 16
2 640718 SCIEW..ciiiiiii e 2 44 639646 Snap RiNG....cccceveeiviiiieec e 2
3 0707090135 AXle CaS€.....cccceccurieeeeeiiiiiiaeesiiieenns 2 45  07.0709.0104 SCIEW.....cccevieeeeeeieiiiiiiiiiiiinireeieeeeees 4
4 07.0709.0377 SCIEW.....cceeeeeeiiieiiaiiiiiiiiinenineeeeees 28 46 634546 NUT,DIN439 JAM M16-2.0 P........... 4
5 0707090202 WaSher.......ccccovuiiinieeiiiieiniieee 1 49 639647 PLATE,LOCKING........cccceeeirriinnnnn. 2
6 640720 BUShING.....ooiiiieiiieic e 2 50 07.0709.0441 Snap RiNG......ccccccverimeeiiiieeniieenne 2
7 630846 SEAL,PLANETARY ....ccccciiiininininnnns 2 53  07.0709.0119 Stud.......cceeoiiiiieiiaeiiiiiiieeeeriiieee e 8
8 633202 BEARING.......ccooiiiiiiiicneccee 2 54 07.0709.0070 NUL....ccoiriiriiriieriinienieeeeee e 8
9 633203 SNAp RiNG..oooiieieieee e 2 56  07.0709.0071 WaSher........ccoocoiiiiiieiiiiciiiecnieene 8
10 640216 O-RiNG..eiiiiiieiiiiiee e 2 57 640728 SHhiM. 2
11 639624 JOINteiiiie e 2 57 640729 ShiM. i, 1
12 639289 BUSKING.....ocoviiiiiiiiee e, 2 57 640730 ShiM. 1
13 639625 BUSHING.......ooviiiiiiiii, 2 58  07.0709.0072 GreaSEr........cccceuurrrrrriireieieieiraeaaaaenns 2
14 640909 SCIEW..coiiieie e 12 60  07.0709.0726 SUPPOIT...cccvvvvririiiriiiiiiieieieeeeeeeeeaeans 2
15  07.0709.0060 COVEN....oitiriiiiiiaaaaiaieieeeieeiiiiinieees 2 65  07.0709.0219 BOX...tiiiiiiiiiiiiiieeaeaaaeeaeee e 1
16 638548 CAP 4 66  07.0709.0121 BOX..wteiiiiiiiriiiiieeaeeaeaeeeeees e 1
17 633176 GREASE NIPPLE........ccoviiiiiieis 2 72 07.0709.0365 SCIrEW.......covvieriiirieiieiiiinrieeeeaniineees 4
18  07.0709.0061 PiN...cccoiiiiiiiiieiiiiiiiee e 2 76  07.0709.0727 SUPPOIT...ccuimiiiiiiiiiiiiiieieieeeeeaeeeeeeeens 2
19 640908 Pin. 2
20 639630 SEAL oot 2
21 639631 JOINT,ARTICULATED........c.evvveeeeees 2
22 07.0709.0101 BOX..wtiiiiiiriririiiaiaeaaeeeeeeeisiseininenes 1
23 07.0709.0215 Sealing RiNG......ccccceveeiiiiiireeeiiiinne. 2
25 0707090371 PlUQ...cueiieeiiiiiiieaeeiiiiiee e 2
26 07.0709.0113 PlUQ...cueiieiiiiiiiieeeeiiiiieee e niiieeee e 4
27 07.0709.0102 BOX....covirrierinieenriaeinieeeenieeniesieeneens 1
28  07.0709.0205 Sealing RiNG......cccvevvvveeirrireniieennee 2
29 639637 Bearing.....ccccoeuueieieiiiiieee e 4
30  07.0709.0117 Stud BOlt.......ccocovvrviriiiiiieieen, 16
31 0707090064 HUD......ccoooiiiiiiiie e 2
32 632383 O-RiNG..ciiiieiieiiiiieee e 2
33 639639 RING GEAR.......cccoeviriieiinieicie, 2
34 639640 SUPPORT,RING GEAR..........c.uuuee. 2
35 639641 SNap RiNG....coevviiiiiiiiieeeiiieceees 8
36 639642 PINION,DIFFERENTIAL.................. 8
37 639643 Bearing.....c.ccocvveeeiiieeee e 8
38  07.0709.0118 NULt...etviiiiiiiiiiiiieeeee e 16
40  07.0709.0065 SCreW.......ccuvvveeieiriirriraeeisnnreeeenanines 4
41  07.0709.0724 SUPPOIt.......cooiiiiiiiiiiiiiiieieeeeeeeeee 2
42 639645 StUA. e 16
Genie
Part No. 645020 GTH-4013 SX 37



I 200 Drive Chassis Components

May 2010

213.1 605362 Front Axle - Steering Cylinder

Gm‘e
ATEREX BRAND

38 GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

213.1 605362 Front Axle - Steering Cylinder

Iltem Part No. Description Qty.

1 639671 SCIEW....oiiiieeeeeee e 4

2 640270 Seals Kit......ooooooeieiiiiecccciiiirinnns 2

3 641109 RH Axial Rod........ccoeeoviiiieeeeiinen. 1

4 0707090001 Cylinder.....cccccveriireriireeiieesiieeenne 1

5 641108 LH Axial ROd........cccvvvvvvveeeeieeeeeeeene. 1
Genie

Part No. 645020

GTH-4013 SX

39



I 200 Drive Chassis Components

May 2010

214.1 605363 Front Axle - Support

40

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 07.0709.0218 BUShING.......cccevemiireiiieiiiee e 4
2 637850 BUShing......ccccoovvviiieiciiiecc e, 2
3 07.0709.0386 SUPPOIt......ceeeirirrieieeirrinireennireeeenns 2
4 633176 GREASE NIPPLE.......cc.ccccveiiiene 2
5 638548 CAP ..ot 2
6 0946320002 SUPPOIt.....ccvieiiiireireeirriiireeeeireeeeens 2
Genie

Part No. 645020

GTH-4013 SX

214.1 605363 Front Axle - Support

41



I 200 Drive Chassis Components

May 2010

215.1 605364 Rear Axle - Differential Case

Gm‘e
ATEREX BRAND

42 GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 632383 O-TING. i 3
2 639668 COVER.....cooiiiieiie e 1
3 0707090721 BOX...iievuuriiuiiiiieeeeeeeeeeiiiiiiiaaeaeaeaaennns 1
4 07.0709.0084 COVEI....cciiiiiiiiiiniieiieieeeee e 1
5 639670 PLUG,BREATHER........cvvvvveiiiininnn. 1
7 07.0709.0113 PlUQ..cvvieieeiiiiiiieeeeiiiieie e eiieiee e 1
8  07.0709.0371 PlUQ...cuveeeiiiiiiiiiee e eiieeee e 1
9 07.0709.0441 Snap RiNG.......cccccvveeeeeiiiivieeeesiirnnne 1
Genie

Part No. 645020

215.1 605364 Rear Axle - Differential Case

GTH-4013 SX

43



I 200 Drive Chassis Components

May 2010

‘ 216.1 605365 Rear Axle - Differential

a4

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 639652 O-RING......ooiieeeiiee e 1
2 639300 SPACER ...t 1
2 639301 SPACER.....ccoi et 1
2 639302 SPACER ...t 1
2 639303 SPACER ...t 1
3 07.0709.0372 Bevel Gear.......cccoeeeeeeiiiiieeeeseieenn 1
4 633099 Bearing.....cccoeouuieeieiiiiieiee e 2
5 639664 RING NUL....cooiiiiiiieiee 2
6 639650 SCIEW..coieiiiiee e 4
7 639657 SCIEW...oi i 2
8  07.0709.0057 SCIrEW......cevvveeeeiiiireiieeiisinireeeenanines 12
9 639684 WASHER.......ccooi i 2

10 639685 GEAR,DIFFERENTIAL SIDE.......... 2
11 0707090722 PiN..cceiiiiiiiiiiieeeiiie e 4
12 639661 SNAP RING..oooieeeiieeee e 4
13 639662 WASHER,FRICTION........ccccverrirennne 4
14  07.0709.0723 Differential Pinion...........cccoccceevnuneen. 4
15 639686 CASE,DIFFERENTIAL.......ccccuenee. 1
16 626544 BEARING.......cocoiiiiiieeeiee e 2
17 634499 SPACER ...t 1
17 634501 SPACER.....cci e 1
17 639297 SPACER ...t 1
17 639298 SPACER ...t 1
18 639653 SPACET i 1
19 630693 RING NUL....ooiiiieiiieeeeee e 1
20 633098 SEAL,DIFFERENTIAL........ccccvveennee 1
22 0707090426 Flange........ccccooemiiiiieniieeniieiieenieene 1
23 639802 NUE. e 1
24 639651 Snap RiNG....evvieiiiiiiiee e 4
25 640717 Complete Rear Differential.............. 1

Part No. 645020

GTH-4013 SX

216.1 605365 Rear Axle - Differential

Ganie

45



I 200 Drive Chassis Components

May 2010

217.1 605366 Rear Axle - Steering Axle

: Position kit = (12)(22)
: Position kit = (12)(27)

OPTIONAL

46

Gm‘e
ATEREX BRAND

Ay SOLUTION

WITH BUSH

GTH-4013 SX

Part No. 645020



May 2010 200 Drive Chassis Components |
217.1 605366 Rear Axle - Steering Axle
Item Part No. Description Qty. |Item Part No. Description Qty.
1 633174 NUE. e 2 44 639646 SNap RiNG....ceevveiiiiiiieeeiiiiecee s 2
2 640718 SCIEW...eiiiiiiiieie i 2 45  07.0709.0104 SCIEW......covvrireieiiiiiiiriieiineie s 4
3 640719 AMMe e 2 46 634546 NUT,DIN439 JAM M16-2.0 P........... 4
4 07.0709.0377 SCIEW.....cceeeeeeiiieiiaiiiiiiiiinenineeeeees 32 49 639647 PLATE,LOCKING........ccceveeeiiiininn. 2
6 640720 BUShiNg......cooooiviiiiieeeieiiee e, 2 50 07.0709.0441 Snap RiNG.......ccccovvereeiiiirereeesiiinnnnn. 2
7 630846 SEAL,PLANETARY ....cccociiiviriiiiinnns 2 53 0707090119 Stud.....cccceeeiiiiiiiieeiiiiiiieeeesiiieee e 8
8 633202 BEARING......coovviiiiiiiiie 2 54 07.0709.0070 NUL......uumimmiiiiiiieiieieieeeee e 8
9 633203 Snap RiNG....ccvveeiiiiiiiee e 2 56  07.0709.0071 WaSher........cccoviveeiiiiiiieeeeeciieneeenn 8
10 640216 O-RiNG..ciiiiiiieeiiiiee e 2 57 640728 ShiM. 1
11 639624 JOINE. i 2 57 640729 SHhiM. 1
12 639289 BUSHING......cooiiiiiiiniccc 2 57 640730 ShiM. i, 1
13 0707090124 BUShING......ceeriiiierriieeiiie e 2 58  07.0709.0072 GIrEASEN.......cceeirirrrireeiiirireeeeneiineeees 2
14 640909 SCIEW..coiiiiiie e 16 60  07.0709.0726 SUPPOIT......uevmiiiriririiiieiieirereeaeeeeeaeens 2
15  07.0709.0060 COVEr......coirirenrieirinrieriiieenie e neeanees 2 65  07.0709.0219 BOX....ccirrieiririienrieeinrieeesieenieniee e 1
16 638548 CAP 4 66  07.0709.0220 BOX...eeiiiiiririiiiiiaaaeaeaeaeee e 1
17 633176 GREASE NIPPLE........cccoiiiiiiinees 2 72 07.0709.0365 SCIEW.......cceicuuuininireririeieieeeereeaeeeeaenns 4
18  07.0709.0061 PiN...cccoiiiiiiiiiiiierienie e 2 76 07.0709.0727 SUPPOIt....ccviieeiirieenieieenieeeenieenens 2
19 640908 Pin. 2
20 639630 SEAL ..ot 2
21 639631 JOINT,ARTICULATED.........ccccevuenn 2
22 07.0709.0101 BOX.eetiiiiiieiriiiiiaaaaaaeaeaeeees e 1
23 0707090215 Sealing RiNG......ccccceveiiiiiiieeeeriiiienn. 2
25  07.0709.0371 PlUQ...ccoiiiiiiiiniieienieniieeseee e 2
26 07.0709.0113 PlUQ. . cueiieeiiiiiiiieeeiiiiiee e e eiieeee e 4
27  07.0709.0102 BOX..ewiiiiiiriririiieiaiiaeeiieieisnsesiinines 1
28  07.0709.0205 Sealing RiNG......ccccceveeiiiiireneeeiiiinnn. 2
29 639637 Bearing.....c.ccocvveeeiiieeese 4
30 07.0709.0117 Stud BOlt.......coviiuvieeiiiiiiiiieeeeie, 16
31  07.07090064 HUD......occovviiiiiriiniiiieeec 2
32 632383 O-RiNG.ccviiiiiiiiieee e 2
33 639639 RING GEAR.......ctvtiiiiiiieieiee 2
34 639640 SUPPORT,RING GEAR...........ccouue 2
35 639641 SNap RiNG...oovveeiiieeeeeeee 8
36 639642 PINION,DIFFERENTIAL.................. 8
37 639643 Bearing.....c.ccccvvveeeiiieeinie e 8
38  07.0709.0118 NUL..uuueiiiiiiiiiiieieeee e 16
40  07.0709.0065 SCIEW.......cceeeeeeiriiiiiiiiiiiinininirieneeees 4
41  07.0709.0724 SUPPOIt....ccvvieeiiiiiieeieeiireee e 2
42 639645 StUA. . 16
43 637567 NUL. s 16
Genie
Part No. 645020 GTH-4013 SX 47



I 200 Drive Chassis Components

May 2010

218.1 605367 Rear Axle - Brake

|36 : Position kit = (15)(16)(17)(18)(22)(23/29)
[37): Position kit = (15)(17)(18)(22)(23)(24126)

48

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 639689 LBVEI . 1
2 630328 BLEEDER VALVE,LONG................. 2
3 638548 CAP ..o 2
4 901777 SCIEW..coiiiiiieeie e 6
5 637574 SEAL. .ot 2
6  07.0709.0122 BUShING......cccooieeiiiiieniie e 2
7 639691 GRUBSCREW.......ccoccivevieee 2
8 636440 NUE. e 2
10 639692 LEVEI .ttt 2
11 633517 SPACET ..o 2
12 07.0709.0430 SCIEW......cceeiiiurrrireeiiinirieeesainieeeeenns 2
13 639683 BRAKE DISC,INTERMEDIATE......10
14 639693 SCIEW...ceiiieieeiei e 6
15  07.0700.0106 SPriNg....cccocciuvreeeeeiiiirieeeeeiiiiereaesnnns 3
16 640731 PiStON......vvieiiiresee e 1
17 639679 Back-Up RiNG.....ccccoeeiiiiiiiiiiiie, 1
18 639695 O-RING.....oiiiiiiiiiieee e 1
19 633069 DOWEL...ccoviviiiiie e 2
20 639696 LEVEI e 1
21 639676 SPrHNG oo 6
22 637621 THREADED ELEMENT......cc.ccuv.... 2
23 639681 Back-Up RiNG.....cccceeeiiiiiieiei, 1
24 639682 SEAL. .o 1
25 639674 Brake DiSC........ccovveeeeiiiiiiieeeeseie 8
26 640732 PiStON......cvviiiiieiee e 1
36 07.0709.008L PiStON......cceiiveiiiiiieriieeiriiee e 1
37  07.0709.0082 PiStON......ccciiueeeriireriiieesiieeeseeee s 1
38  07.0709.0123 O-RiNG...ccciiviieriiiiiiiieeniieeeiiee e 2

Part No. 645020

GTH-4013 SX

Ganie

218.1 605367 Rear Axle - Brake

49



I 200 Drive Chassis Components

May 2010

219.1 605368 Rear Axle - Steering Cylinder

Gm‘e
ATEREX BRAND

50 GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

219.1 605368 Rear Axle - Steering Cylinder

Iltem Part No. Description Qty.

1 639671 SCIEW....oiiiieeeeeee e 4

2 640270 Seals Kit......ooooooeieiiiiecccciiiirinnns 1

3 641109 Rh Axial Rod.........ccoeeoviiiiiieceiine, 1

4 0707090001 Cylinder.....cccccveriireriireeiieesiieeenne 1

5 641108 Lh Axial ROd........ccccvvvvveeeeeieieeeeeene. 1
Genie

Part No. 645020

GTH-4013 SX

51



I 200 Drive Chassis Components

May 2010

220.1 605369 Rear Axle - Support

52

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 07.0709.0218 BUShING.......cccevemiireiiieiiiee e 4
2 637850 BUShing......ccccoovvviiieiciiiecc e, 2
3 07.0709.0386 SUPPOIt......ceeeirirrieieeirrinireennireeeenns 2
4 633176 GREASE NIPPLE.......cc.ccccveiiiene 2
5 638548 CAP ..ot 2
6 0946320002 SUPPOIt.....ccvieiiiireireeirriiireeeeireeeeens 2
Genie

Part No. 645020

GTH-4013 SX

220.1 605369 Rear Axle - Support

53



I 200 Drive Chassis Components

May 2010

221.1 605370 Reduction Gear

54

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 0707090733 BOX..iiioieriiiiierieeniieneenneesinesneenenes 1
2 0707090734 Flange......cccccccviiirvieeeeiiiiieeeeeeeiveenn 2
3 637500 Output Shaft......cccccoeveeriiiieiienne, 1
4 637489 Bearing.....cccoecuuvieieiiniiiiee e 1
5 07.0709.0735 COVEr....cccceiiiiiiiiiiiiiiie e 1
6 631293 PLUG,VENT .....cooiiiiiiieniceiene 1
7 633156 Spring Washer..........cccccovviieieennnns 4
8  07.0709.0736 StU.......cccovviririerriiiieiiie e 4
9 07.0709.0179 NUL...cioiiiiieiiieiie e 4
10  07.0709.0737 O-RiNG.....cceemivimiiiiiiiiieniieniee e 1
11 639802 NUL. e 2
12 633161 RING/SEAL.....ccooviiiiiiiieiiieeene 2
14 639317 COVET e 2
15 635234 SCrEW..coiiiiiiiiie i 8
16  07.0709.0188 Spring Washer...........ccccocvevcvvernnennn 8
17  07.0709.0131 Sealing RiNG......ccceeviiuiieeeenniiiieaannn 2
18 629733 SHIM, THICKNESS..........cocveveennnn. 1
18 639328 SHIM . 1
18 639329 SHIM . 1
19  07.0700.0443 Bearing......cccocveeeeiiiviereeeiiiiieneaesenns 1
20 633208 PlUG i 2
21 07.0709.0738 SCrEW......cervierieerirraiienneeneesnennneenes 4
22 628275 PLUG,MAGNETIC........cccovvvrreeinnnn 1
23 07.0709.0739 SCIEW......ceeeeuiiiiininiiiiiieeeeeeeeaeaaaaaaenns 4
24 07.0709.0740 COVEN....etiiiieieeriieiiienie et 1
26  07.0709.0741 Input Shaft.........ccccceveeviiiiieeeeniinnn. 1
27 633138 SCIEW...cii i 5
28  07.0709.0182 Spring Washer..........ccoccvveeeeeniinnnnn. 5
29  07.07090742 COVE....ciiieirieeiiiiiiienie e 1
34 07.0709.0743 BUSHING......ccovviiiiiiiriee e 1
35  07.0709.0744 SPACET......euturmmiiiiiiiiiriiieaeeeeeaeaeaneans 1
39 0707090745 Gear......ccccoiiiviiiiiiiiiie i 1
40  07.0700.0746 GEAC.....cceceiiitieieiaiieieeeiiee e niee e 1

Genie

Part No. 645020

GTH-4013 SX

221.1 605370 Reduction Gear

55



May 2010

I 300 Engine Components

‘ 301.1 605375 Diesel Enigne and Accessories

N %I.@P‘\@w \
A <

/[ VAV S H 7/
N AYD ) AN K

®

-

ATER

EX BRAND

GTH-4013 SX

Part No. 645020

56



May 2010 300 Engine Components |
301.1 605375 Diesel Enigne and Accessories
Iltem Part No. Description Qty.
1 0946010031 Diesel Engine 4B 4.5T/74KW.......... 1
2 5108081200 Engine Support - Flywheel Side......1
3 5108081400 RH Engine Support - Fan Side........ 1
4 5108081300 LH Engine Support - Fan Side......... 1
5 0946700004 Vibration-Proof Support................... 4
6 0140010012 Screw TE M14x100 UNI 5737 8.8
ZN it 4
7 01.0031.0058 Chamfered Washer D14 UNI 6592
ZN ittt 8
8 01.0001.0357 Screw TE M10x35 UNI 5739 8.8
ZNiiiiiiiect e 16
9  01.0023.0057 StOP NUL....eeeveiriieriieiie e 4
10 01.0023.0055 Stop Nut M10 UNI 7473 6S ZN.....16
11  01.0031.0057 Chamfered Washer D12 UNI 6592
ZNiiiiiiieee e 14
12 0140320005 Spring Washer D12 ZN RNFT....... 14
13 01.0001.0401 Screw TE M12x40 UNI 5737 8.8
4 SRR 14
14  09.0804.1600 Handwheel Arrangement................. 1
15 01.0001.0507 Screw TE M12x35 UNI 5739 8.8
ZN oot 1
16 0707130005 Plain Washer 4611112 UNI 1751
AL 1
17 638744 HUB ..ot 1
18 638748 Elastic Joint.........cccceevviiiieeieerie. 1
19 07.0713.0008 Crinkle Washer D10.............ccveeeen.. 8
20 07.0713.0057 Screw TE 3-8-16 UNC x 11-4.......... 8
21 638747 PROTECTION......cciiiiiiiiiieienine 1
22 0707130023 Spring Washer..........cccccoceeeinnnnnn. 12
23  01.0001.0356 Screw TE M10x30 UNI 5739 8.8
ZNiiiiiiieie e 12
24 0745010103 FaN......cccoemiiemiieniee e 1
25 0140050006 Screw TE 1/4-20 UNC-2B L=20 8.8
ZN UNI5739....ciiiiiieiiieeeeee e 2
26  01.0031.0054 Chamfered Washer D6 UNI 6592
N 2
27 0100010069 Spring Washer D6 ZN RNFT WMAR
T0.e e 2
28 0745010100 Oil Filter......cceveviiiiiiieeiiieeeiiee e 1
29  074501.0096 Diesel Oil Filter.......ccccocvvveeeeeiiennnn. 1
30 56.0013.0036 Thermistor 1/2 NPTF 40-150°......... 1
Genie

Part No. 645020

GTH-4013 SX

57



I 300 Engine Components

May 2010

302.1 605376 Diesel Engine - Engine Cooling System

Gm‘e
ATEREX BRAND

58 GTH-4013 SX

Part No. 645020



May 2010 300 Engine Components |
302.1 605376 Diesel Engine - Engine Cooling System
Iltem Part No. Description Qty.
1 0707120093 Radiator COore........cccccovveveeeriireeeannn 1
2 0707120094 Filling Plug.......ccccvveeeeiiiiiieeeeseiine, 1
3 07.07120095 CONVEYOI......ccvrrieeeriiireeeeeaninreeeennns 1
4 07.07120096 Protection Grille.........cccccovcvieiiernnns 1
5 5332000029 Complete Air-Oil Cooler................... 1
6 0908030351 Seal....ccccoceeiiiiiiiiiiiiiiiiiaeeeinis 0.7 m
7 09.0803.0245 Se€al......ccceiiiiiiiiiieiiie e 0.8 m
8 09.0803.0351 Seal......ccceevvviiriiieiiiiieenieeenne 09 m
9 0946700002 Vibration-Proof Support................... 2
10 0100310301 Chamfered Washer D10 ZN UNI
6593 2
10x30
11 0100230055 Stop Nut M10 UNI 7473 6S ZN....... 3
12 01.0031.0056 Chamfered Washer D10 UNI 6592
ZN ittt 2
13  04.0227.0064 Light hose-clamp DN 90/110
[ R 2
14 0100310299 Chamfered Washer D8 UNI 6593
ZN ottt 1
15 0140320003 Spring Washer D8 ZN RNFT........... 1
16  01.0001.0254 Screw TE M8x20 UNI 5739 8.8
ZN ittt 1
17 0100010304 Screw TE M10x50 UNI 5739 8.8
ZN it 1
18 0402270067 Light Hose-Clamp DN 50/70 LG12...1
19 5108088100 Radiator Side Support..........cceeeeee... 1
20 04.0227.0058 Light Hose-Clamp DN 40/60 LG12...3
21  09.0805.0078 Flexible Sleeve D50x508................. 1
22 5330014300 Water Manifold For Cooler............... 1
23  09.0805.0000 Carbonpress Pipe D8x15................ 1
24 0745010101 Pipe Fitting.......cccccvevrvreeriireniireene 1
25 09.0803.0351 Seal....ccccccveeeeriiieaiiiieeniiae e 0.7 m
Genie

Part No. 645020

GTH-4013 SX

59



May 2010

I 300 Engine Components

‘ 303.1 605377 Diesel Engine - Exhaust System

-

ATER

EX BRAND

GTH-4013 SX

Part No. 645020

60



May 2010

300 Engine Components

Iltem Part No.

1  53.3100.0030

01.0023.0055
53.3001.3600
4 01.0001.0304

09.0803.0348
01.0031.0056

7 01.4032.0004

8  01.0001.0356

9  07.0726.0100
10  07.4501.0102
11  07.0726.0103

303.1 605377 Diesel Engine - Exhaust System

Description Qty.
Complete Muffler..........cooocieiniis 1
Includes Item 9 and 11
Stop Nut M10 UNI 7473 6S ZN1
Stainless Steel Exhaust................... 1
Screw TE M10x50 UNI 5739 8.8
74\ DR 1
Clamp TFCV 68-73 A Collare.......... 1
Chamfered Washer D10 UNI 6592
ZNoooiiiiiii s 4
Spring washer D10 ZN RNFT
0 ) 2
Screw TE M10x30 UNI 5739 8.8
ZN oo 2
Exhaust..........oovvviiieiiiiiiiien, 1
Clamp...cee e 2
MUFFEI v, 1
Genie

Part No. 645020

GTH-4013 SX

61



I 300 Engine Components

May 2010

304.1 605378 Diesel Engine - Accelerator

nie.

ATEREX BRAND

62 GTH-4013 SX

Part No. 645020



May 2010

300 Engine Components

Iltem Part No. Description Qty.
1 0946550000 Gas LeVer......cccccooveiiiiiiieaianiiiiienne 1
2 0946450003 Hand Gas Control Cable................. 1
3 094656.0000 Gas Pedal.........ccccooevriieniieninniennn 1
4 0946450000 Gas Cable.......cccoovuvieeiiiiiiiiiieais 1
5 09.0803.0007 Cable Fixing Kit...........ccccvvvreeirnrnnnn. 1
6 5108075700 Gas Control Cable U-Bolt Support...1
7 01.0001.1438 Screw TE M 5x20 UNI 5739 8.8

ZN i 1
8 0100310053 Chamfered Washer D5 UNI 6592
ZN i 2
9 0100230052 Stop Nut M5 UNI 7473 6S ZN......... 1
10 01.0023.0053 Nut, MB........evvuiieiieeeeiiieiiiiiiieeeeeeens 1
11 09.0803.0008 Toggle Joint D6.........ceevveeereeeerinnnn 1
Genie

Part No. 645020

304.1 605378 Diesel Engine - Accelerator

GTH-4013 SX

63



I 300 Engine Components

May 2010

305.1 605379 Diesel Engine - Injection System

64

TEREX BRAND

Part No. 645020



May 2010 300 Engine Components |
305.1 605379 Diesel Engine - Injection System
Iltem Part No. Description Qty.
1 0946040044 Complete Air Filter.........ccccovveeeenn. 1
Includes Item 2, 8, 9 And 18
2 0745010084 Air Filter Cartridge.........ccccveeevvnnnenn. 1
3 533001.2100 Filter Intake Manifold....................... 1
4 0402270058 Light Hose-Clamp DN 40/60 L=12...2
5 0100230054 Stop Nut M8 UNI 7473 6S ZN O......4
6 0100310299 Chamfered Washer D8 UNI 6593
ZN ottt 4
7 010001.0256 Screw TE M8x25 UNI 5739 8.8 ZN
00570825.......cceeeeiiieeeiiieeiieeeeiiee s 2
07.4501.0085 Air Filter......cccovvviiiiieiiniieenieee e 1
09.4604.0045 INAICALON.....cceeeiiiiiiieeeeiiiiiee e 1
10 09.0805.0018 Water Rubber Hose D40.......... 1.6m
11 5330013000 Filter-To-Engine Intake Manifold......1
12 04.4227.0001 Light Hose-Clamp DN 80/100
L=12 i 1
13  04.4227.0000 Light Hose-Clamp DN 60/80 L=12...1
14  51.0809.7100 Air Manifold Support...........ccccvveeen.. 1
15 0140320004 Spring Washer D10 ZN RNFT......... 2
16 0100310056 Chamfered Washer D10 UNI 6592
ZN oot 2
17  01.0001.0353 Screw TE M10x20 UNI 5739 8.8
ZN ottt 2
18 0745010130 Filter COVer........evveeeiiiiiiieeeiiiieeenne 1
Genie
Part No. 645020 GTH-4013 SX 65



May 2010
Part No. 645020

-

EX BRAND

GTH-4013 SX

ATER

66

‘ 306.1 605380 Diesel Engine - Hydraulic Pumps

I 300 Engine Components



300 Engine Components

May 2010
Iltem Part No. Description Qty.
04.4238.0043 Transmission Pump..........ccccooeeuveeen. 1
2 0442380053 Main Valve And Hydraulic Steering
PUMP.cii 1
3 07.0701.0007 Solenoid...........cccuveeeeeiiiiieneeeniiinnnn. 2
3 07.0701.0196 Solenoid Valve...........ccocuveeeeeinunnnen. 1
4 0707010202 O-RiNG..ccccviiiiiieeiiiieiiee i 1
5 0140320001 Spring Washer D5 ZN RNFT........... 2
6 0140030001 Screw TCEI M16x40 UNI 5931 8.8
ZN ittt 2
7 0745290102 O-RiNQ....coiiiiiiiiiiiiniieeiniee e 1
01.4032.0005 Spring Washer D12 ZN RNFT......... 2
01.0001.0506 Screw TE M12x30 UNI 5739 8.8
ZN ittt 2
10 01.0031.0099 Chamfered Washer D16 UNI 5714
ZN ottt 2
11 0100310097 Chamfered Washer D12 UNI 5714
ZN oot 2
12 0442380049 Auxiliary Pump For Braking
SYStEM..coiiiiiiiiii e 1
13  01.0001.0606 Screw TE M14x40 UNI 5739 8.8
ZN ettt 4
14 0140320006 Spring washer D14 ZN RNFT.......... 4
15 0100310098 Chamfered Washer D14 UNI 5714
4 SRR 4
16 0707010180 Transmission Pump Seal Kit............ 1
17 0745290115 Main Valve And Hydraulic Steering
Pump Seal Kit........coocvverieeeiiece, 1

306.1 605380 Diesel Engine - Hydraulic Pumps

Part No. 645020

GTH-4013 SX

Ganie

67



I 400 Cab Components

May 2010

401.1 605385 Cab, View 1

68

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

400 Cab Components

Iltem Part No. Description Qty.
1 0707400000 PiN.cccociiiiiiiiiiieeeiee e 3
2 0707400001 Split PiN..cccoeiiiieeiiieeniieeieeesiiee e 3
3 07.0740.0002 Greaser.......cccooeuueriririiiiieieieeeaeaaaaanns 5
4 07.07400003 S€aL....ccciiureriuireaiireenieeesieeeaniieeennes 1
5  07.0740.0004 SCIrEW......cevvieeiiiiriiieeeniiiiieeeeanineees 2
6  07.0740.0005 StOp NUL....ccovvieeriiieeeiiieeiiieesiieeenns 2
7 07.07400006 WasSher........ccoueeieiiiiiiieieeiiiieeeeee 2
8  07.0740.0007 SCIrEW.......cvvvieeiiirinieeeiiiineeeeeeniireees 4
9  07.07400128 Screw KN TC+ 42x95 ZB................. 4
10  07.0740.0009 RUDDEr.......ccviiiiiiiiiieeie e, 2
11 07.0740.0010 SUPPOIt..ceeieieiiiiiiiiiieieeeeeieiisisniinines 1
12 07.0740.0011 SCrEW....ccciiiveeeiiereerreeessireeenseeeesneeens 2
13 07.0740.0012 WaSher.....ccccoovveiiiieeniiee e 9
14 07.0740.0013 StOP NUL....ccveeeriirieiiieeesiee e 2
15 0707400014 Hex-Head Cap........ccccvivvrercuveennnnnnnn 8
16  07.0740.0015 RuUbbDEr.......cccoiiiiiiiieeiii e, 1
17 0707400016 WaSher.......cccoooveiiiiiiiiiiieiieeciieennn 2
18  07.0740.0017 NUL.eeoiiiieiiiieeeiieeesiieeesieeeeneeeeeseieeens 1
19 07.0740.0018 Non-Skid Coating.........cc..ecuuuee. 0.7m
20 07.0740.0235 Rubber Platform.........ccccccevinirnnnen 1
21 0707400020 COAtiNG....cccvvrerrirreaiiereniiresieneeieeeens 1
22 0707400021 COAtING...cciivereriereaiiiieenieeesieeeeieeens 1
23 0707400022 Adhesive Profile..........ccccoevviiirnnnen. 1
24 07.0740.0054 Stop Belt......cceevcvvveviieeeiiieeeiee e 1
25  07.0740.0024 SUPPOIT....ccumiiiiririiiiiiieieireeee e e e e e e 1
26 07.0740.0025 SCreW.......cccovueeenueieriueeeiiiieennineeeninees 2
27 0707400026 Washer........cccccoveviieeiiiie e 2
28  07.0740.0027 CaP.ciiiceeeiiiiieeiieeeiieeeaniieeeneeeesneeens 4
29  07.07400028 Hex-Head Cap......ccccccevuvveveeeirnnnnn. 2
30 0707400236 SUN ViSOr......cceiiuuiieaeeiiiiiieaeeeiiiaeen 1

Part No. 645020

GTH-4013 SX

Ganie

401.1 605385 Cab, View 1

69



I 400 Cab Components

May 2010

402.1 605386 Cab, View 2

70

TEREX BRAND

Part No. 645020



May 2010

400 Cab Components

Iltem Part No. Description Qty.
1 07.0740.0275 SCIEW......coeiieeeeiureerieneiniieeenneeeennnens 4
2 0707400274 CoatiNg.....ceceviiurieeeeeiiiiereeeiiivreeeeen 1
3 07.07400014 Hex-Head Cap........ccccovvirvveeriineennns 8
4 0707400026 WaSher........cccceveiiieeiiiie e 6
5 0707400048 Seal.....ccccviiiiiiiiiiiiiieiiee e 1
6  07.0740.0049 Seal....ccccooiieriiiiiiiiiiiie e 1
7  07.07400050 Handle.......ccooeeivieeiiieeeiiieeeiee e 1
8 07.07400051 Lever-Fitted LOCK........ccccevvvveriunennnne 1
9  07.0740.0052 Seal.....ccccrvirriiiiniiiiieniieiieee 3.5m
10  07.0740.0273 Iron Panel..........cccccomiiieiianniiiinnnennn. 1
11 0707400035 Bushing.........cccocooeiviiiiieneeniiiieneeen, 1
12 07.0740.0055 BUShING......cccceovvreriiieesiiieeeieee s 1
13 07.0740.0249 Frame.....ccccceoiiieeeniieeeriinesiieeeneeeens 1
14 0707400058 Seal.....cccooviiiiiiiiiiiiiiiieiieee e 1
15  07.0740.0059 SCIrEW.......euvreiirieieiiiiaiaaaaaeaeaaaeaeaeanes 2
16 07.0740.0061 NUL...ccooiieeiiireiiieeesiieeesieeeeeee e 2
17 0707400063 Washer 8.4X142........cccccvervveernunennn 2
18  07.0740.0060 SCIrEW.......cuvreeereeieiiiiiaaaaaaaaeaaaaaaaaaanes 1
19 07.0740.0231 PlUg..ceeiiiieieeiiieeaieeesee e 1
20  07.0740.0062 Washer........cccocoeiniiieiiiiiiiiieenieennn 1
21 0707400276 HiNQE...cceoiveeeiiieeiiieeesiiee e 2
22 0707400277 Complete Upper Door Section......... 1
23 0707400029 Handle.......c.ccooiviiiiieiiniiieniice e 1
24 0707400030 PiN.cccocieiiiieeciee e 1
25 0707400228 Rubber........ccccooiiiiiiiiiiiieeee e, 6
26 07.0740.0227 SCIeW.......ccoieeeeniriiaiieeeiiieennineeeninees 2
27 0707400047 Label....ccccoccuieerciieiie e 1
28  07.0740.0279 GlaSS...cccceuveeeriiieeeiiieeeiieeenieae i 1
29 0707030125 DOOr KeY.......oooviurririririnieerieieieaananens 1
30  07.07400230 Se€al..cciciiiiiiiiiiiiiiieie e 1
31 0707400229 Reinforcement........cccccuveeeeriiinnennn. 1
32 0707400223 Washer........ccoocoviiniieeiiiiiiiiccien 6
33 0707400272 Handle.........ccccevviinieniiniieiieenene 1
34  07.07400250 Complete Lower Door Section......... 1

Part No. 645020

GTH-4013 SX

Ganie

402.1 605386 Cab, View 2

71



May 2010

400 Cab Components

403.1 605387 Cab, View 3

-

ATER

EX BRAND

Part No. 645020

GTH-4013 SX

72



May 2010

400 Cab Components

Item Part No. Description Qty. |Item
1 0707400066 Paper FiLter........ccccomiiiiieiiiiiinnannn. 1 41
2 07.07400067 Air Grille........ocoveviiiiiiieiiieeiiieee 1 42
3 07.07400068 KNOD.....cooveviiveeeiiie e 2 43
4 0707400107 Cab Frame.......cccccoeveernireenienesinnennn 1 44
5 07.07400028 Hex-Head Cap.......ccccccevrvvvreenrnnnnnn. 6 45
6  07.07400006 Washer........ccccooeieiiiieneeniiiiieeen 10 46
7 07.0740.0071 SCIrEW....ccovvverueeeaiiieeeaeeeesnieeeesnneeens 18 47
8  07.0740.0072 Wiper MOtOr.......cccvveveeeiiiiiieees e 1 48
9 07.07400073 Lh Side Glass.......ccccevuveirreeeiiineenns 1
10 07.0740.0074 Rear Lower Glass.........cccccovvuureerennn. 1
11 0707400246 Rear Glass.......cccccovveeeniiieenieeenninennn 1
12 0707400052 Seal....ccccccovveeiirieeiiiieeiieeesieenn 1.5m
13 0707400076 Handle..........cooooreniireniiieeneeeen 2
14 0707400217 Split Pin...oocoeeiiiiiieecece e 2
15  07.0740.0078 HIiNQE.....covcvreiiieeeiiieeeiiee e 2
16 07.0740.0079 SCrEW......ccoveeeieeeeiieeeaieeeenneeeesneeeens 7
17 0707400046 StOp NUL.....c.eovviivieiiiieesiieerieee i 7
18 0707400014 Hex-Head Cap........cccceuvvvrercveennnnnnnn 7
19  07.0740.0080 RUbbDEr.......cceiviiiiiiiieeie e, 2
20  07.0740.0081L Washer........cccocoiiniieeiiiiiiiieciieen 3
21 0707400082 Loudspeaker COVEr........c.cccocvrernnen. 2
22 07.0740.0083 SCrEW.......cooiiuumninrririniriiieirireeeaaeaaenns 8
23 07.07400084 Ceiling Lamp......ccocceeeeviivrereeeninnnnnn. 1
24 07.0740.0064 SCIEW.......cceiiuuuninireiinieieieieeraeaeaaaaens 2
25 0707400026 WaSher........cccoeviieeeniieeniieeaieennn 12
26 07.0740.0095 SCIrEW.......ceevieeiiiiririieeiiinereeeeanieneeens 4
27 0707400178 SUPPOIt.....coeeiriiuiriieeeiririeeeeeeeireeeeen 1
28  07.0740.0012 WaSher......cccocooviiiieeeiiieeniiee e 16
29 07.0740.0103 NUL..ciiiiuieeiiiiieeniiee et 1
30 0707400102 WaSher......coccueieeeiiiiiieae e 1
31 0707400101 GUAId......ceeiiuieeeiiieeiieeeeiieeeseee e 1
32 07.0740.0100 STOP....ceeeiiriieriiieiiieeenieeesineeeniieeens 1
33 07.0740.0097 Mirror ArM......ccoccueeeeeeeniieeee e 2
34 07.0740.0096 StOP NUL....ooiieeeiiiiieiiieeeiiiee s 2
35 07.0740.0202 Rear View MirrOr.........ccccvveeeeesiennnne. 1
36  07.0740.0093 Storage PocKet.........ccccvcvvveriiveennnen. 1
37  07.0740.0094 SCrEW.......cooocuunniniririririeieieireeeeaaeeens 4
38  07.07400104 Door CatCh......ccoccvvveeiiiiiieeeeiiiinnn. 1
39 0707400106 GaSKEeL.......ccceercevreririreaiieeerieeesieen 1
40 07.0740.0248 Wiper Blade...........cccocouveiiieeeiiinnans 1

Genie

Part No. 645020

GTH-4013 SX

403.1 605387 Cab, View 3

Part No. Description Qty.
07.0740.0098 Windscreen Washer Tank................ 1
07.0740.0016 RUbbDETr......cceeiiiiiiiiiie e, 4
07.0740.0005 StOP NUL......ccoeiriiirriieeeiiiieeee e 3
07.0740.0247 Rear Wiper Kit.......ccccooviiveeeeriiiinnnn. 4
07.0740.0156 Wiper ArM.......ccccvieeeeeiiiiieeeeeseinnnes 1
07.0740.0163 SCIEW....cceveviieeeeeieiiiiieieiiiiiinivienenes 2
07.0740.0117 BUShING........oeeiiieiiieeesiee e 2
07.0740.0105 SCIrEW.......evvvieeiiirieieeeiiiiieeeee e 3
73



May 2010

I 400 Cab Components

‘ 404.1 605388 Cab, View 4

-

ATER

EX BRAND

Part No. 645020

GTH-4013 SX

74



May 2010

400 Cab Components

Iltem Part No. Description Qty.
1 0707400156 Wiper ArM......cccccoeminiiieieeniiiiieeannns 1
2 07.0740.0215 SPACET.....uririririiiiiiiiiiiieeeeaeaeieainnns 2
3 07.0740.0035 RuUbber.......ccccoviiiiiiiiiiice e, 2
4 0707400069 GasKet........coooereriuireriireiiiieeniieeenes 1
5 07.07400070 Sheet.....cccooveiiiiiiiriiieiiiee e 1
6  07.07400026 Washer........cccccceiiiiiiieneeniiiiieee 12
7 07.0740.0071 SCIrEW....ccovvverueeeaiiieeeaeeeesnieeeesnneeens 18
8 07.07400214 RuUDbDbEr......cccooiiiiiiiic e 2
9  07.0740.0213 BUShING.....cccooviviiiiieiiie e 2
10 07.0740.0212 SCrEW.....ccciuveeeiereeiieeeanieeeenneeeenneeeens 2
11 07.0740.0211 SPACEI..cciitiiiiiieeiiiiiiiiiieiiiicnirinienens 1
12 07.07400210 RUDBDEr......ccccviiriieiiiee e 1
13  07.0740.0158 Wiper MOtOr........ccccvviureereeniiiiieaannns 1
14 07.0740.0157 Wiper Blade..........cccocvvverieeiiivnnnannn. 1
15 0707400209 Rear Window Fixing Kit................... 1
16 07.0740.0079 SCrEW......ccoveeeieeeeiieeeaieeeenneeeesneeeens 7
17 0707400046 StOp NUL.....c.eovviivieiiiieesiieerieee i 7
18 0707400014 Hex-Head Cap........cccceuvvvrercveennnnnnnn 7
19 0707400012 WaSher........coceeiiuireeiiieeiieae e 16
20  07.0740.0081L Washer........cccocoiiniieeiiiiiiiieciieen 3
21 07.0740.0002 LOCK......cctmiieiieaniieiiienieeiee e 1
22 0707400091 Gasket......cccccoeverieeeiiieeeiiieenne 1.5m
23 07.0740.0088 Wiper ArM.......cccovieeeeiiiirereeesiiiinees 1
24 0707400087 Windscreen Glass.........cccccceevvunnneen. 1
25 0707400085 SKkylight.......cccooviiiiviiieiiiiieiiieecien, 1
26 07.0740.0009 Rubber.......cccccoiiiiiiiiiiie, 3
27  07.0740.0086 RUDDEr.......ccciiiiiiiiiiiiiciieree 1
28  07.0740.0032 Washer........cccoooiiviiieinieeieeeeen 1
29  07.0740.0099 Rh Side Glass.........cccevvrveeeriineennn. 1
30 07.0740.0090 Through-Coupling...........ccccevuvrennnen. 1
31 07.07400089 Wiper Blade..........ccccovvuiiierinniinnnnn. 1
32 0707400115 Bracket.........ccccevvviirieeeiiiieeniieenne 1
33 0707400117 WaSher......coccuviieeiiiiiieae e 4
34 0707400116 SCreW.......cciiueeeeiuieeiieeeiiieeenieeeennnees 4
35  07.0740.0005 SCIEW.......coeeiuvvrrriririiiniiieieieieaaeeaaenns 4
36  07.07400114 LOCK......ccimiiiriiaiiieiiienie et 1

Part No. 645020

GTH-4013 SX

404.1 605388 Cab, View 4

Ganie

75



I 400 Cab Components

May 2010

405.1 605389 Dashboard

76

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

400 Cab Components

Iltem Part No. Description Qty.
1 0707400139 Main Dashboard............ccccoeuvurnrnnn. 1
2 0707400220 Side Dashboard..........c.cccocvveriinennne 1
3 0707400141 Central LOCK.......cocereeeiiiiiireeriiinen. 1
4 07.0740.0142 Control Unit CoVer..........cccvveveeennnns 1
5  07.07400116 SCIrEW.....ccuvveeeeiiiiieiieeiiinireeeenanines 15
6  07.07400117 Washer........ccoooeeieiiiiieieeeiiiieee 15
7  07.07400037 WaSher........ccouieieiiiiiiieieeiiiieceeee 3
8 07.07400143 Radio Hole Cover.........cccccceveviuveene 1
9 07.0740.0144 SCIEW......cceieiiiiininiiinieeeieeee e e e e e 3
10 0707400145 WaSher.....ccccoooveiiiieeniieeeieae e 3
11 0946100001 Spirit Level......coooceeeviiierieiiiiiieee, 1
12 07.0740.0154 SPriNg.....ccccceeerueeesireesninneeseeeesinneens 3
13 0707030490 Road/Jobste Button.............ccceeeenn. 1
14 0707030494 SWItCh....cooviviiiiiiiiiiiiec e, 1
15 0707030417 Speed Lever........cccccccemiirerieeennnnennn 1
16  07.0703.0418 Turn Signals Lever.........cccccoevveeeennn. 1
17 0707030420 Moment Limiter Cut-Out Key........... 1
18  07.0740.0062 RIVEL....ccoiceeeiiieeeiieeesieesiiieeenieeens 3
19 07.0703.0441 Emergency Button.............ccccoeeennn. 1
20  07.0703.0423 CaP.cicicreeeiirieiniireeniieeanineeeneeeesneeens 1
21 0707400152 KNOD...coooooieeiiiiee e 1
22 07.0703.0489 CaP..cciceeeiiirieeiiieeiieeeaniieeeneeeesnaeeens 1
23 0707030532 CONACK.......ccrsvrrrreeiiiiiiieeeeiiieeeeenn 1
24 07.0703.0531 CONtACt......cceerrvreriiieesiieesieeeeieeenns 1
25  07.07400251 Aux. Circuits Main Valve Panel........ 1
26 07.0703.0368 KEY......crouvieiireeiniiieeriieeiiiee e 1
27  07.0704.0133 Control Lever.......cccccoevviiieeeeeniinnnnn. 1
28 0707410011 Pushbutton.......c.cccccveviiiiniieeininenn, 1
29 0707410019 CaP..iiiceeeiiiiieiiiieeniieeeiieeeniee e 1
30 0707040134 BellOW......coeeiiiiiiiiaeeeiiiieee e 1

Part No. 645020

GTH-4013 SX

405.1 605389 Dashboard

Ganie

77



I 400 Cab Components May 2010

406.1 605390 Instruments And Lights Panel

/ /j

\@ j\

ATEREX BRAND

78 GTH-4013 SX Part No. 645020




May 2010 400 Cab Components |
406.1 605390 Instruments And Lights Panel
Iltem Part No. Description Qty.
1 0707030424 Board With Warning Lights.............. 1
2 07.07030425 Hydraulic Oil Temp. Gauge.............. 1
3 07.07030426 Coolant Gauge...........ccceervveeriineennne 1
4 07.0703.0427 Fuel Gauge.........ovouureeeeeiiiiieieaaais 1
5 07.0703.0029 Start SWItCh.........cccovrvivririenienreene 1
6 07.0703.0428 Hour-Meter.........cccccvvreireennccrnenennn. 1
7 638226 SWITCH,SELECTOR,3
POSITION.....ceiiiiiiieiieee e 1
8  07.0703.0429 SeleCtor......cccovuriiieiviiiririieeieenneen 1
07.0703.0010 Fan BuUttoN..........ccccceevvvivreeeeenrnnenn. 1
10 0707030614 Control Panel..........ccccocvvverivvennnnenn. 1
11 0707030431 SWItCh.....coivvrcrieriiiiieiie e 1
12 0707030032 Safety Triangle Button...................... 1
13 0707030423 CaAP..cccceerrierirerriariresireesireenieesneens 4
14 0707030432 Fog Light Button.........cccccceevivvnnennn. 1
15  07.0703.0433 SWIitCh....cciviiriiiiriiiiieriee e 1
16  07.0703.0434 Lights BUtton..........ccccuveeeeenniiinenennn. 1
17 0707030435 SWItCh.....cccevvcviiiiiiiiiniiecec e 1
18 0707030125 Ignition KeY......ccoevvmveeenirereniieeninennn 1
19 0707030572 SWItCh....ccocvvivieriiiiiienie e 1
20  07.07030457 Pilot Light........cccocoviniiiniiiiiiiiienes 1
21 56.0017.0029 Warning Light-Low Hydraulic Oil

Level...oie 1

22 56.0017.0030 Warning Light- Hydraulic Oil Filter
Clogged.......ccooviiiiiiiiiiiiieeee 1

Genie

Part No. 645020

GTH-4013 SX

79



I 400 Cab Components

May 2010

407.1 605391 Cab Elements

80

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

400 Cab Components

Iltem Part No. Description Qty.
1 0946360014 Power Steering........cccceeeeeeviciveeeannn 1
2 07.07400136 Steering Column..........ccccveveeerrnnnenn. 1
3 07.07400135 Steering Wheel..........cccceevvvveiiiieenne 1
4 0543090005 Brake Pump S6 SAFIM ART.

161223/G...eeeeeeeeeee e 1
5 0100310055 Chamfered Washer D8 UNI 6592

ZN it 4
6 01.0001.0258 Screw TE M8x35 UNI 5739 8.8

ZN ottt 4
7 01.0001.0038 Stop nut M8 UNI 7473 6S ZN WMAR

30 e 4

Part No. 645020

GTH-4013 SX

Ganie

407.1 605391 Cab Elements

81



I 400 Cab Components

May 2010

408.1 605392 Main Valve

82

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



400 Cab Components

May 2010
Iltem Part No.
1 04.4236.0054
2 51.0809.8700
3 09.0803.0131
4 09.0803.0049
5 07.0704.0158
6  01.0001.0207
7  01.0031.0055
8  01.4032.0003
9  01.0001.0355
10  01.0031.0301
11  01.4032.0004
12 07.0704.0157
13  07.0704.0168
14  54.0300.0013
15 54.0300.0014
16  01.0019.0105

Description Qty.
Main Valve.......cccocoeeevieeiiiieeeiiinnn. 1
Main Valve Support........cccccceevvvnnenn. 2
Lever Rod AL01/M12x250............... 2
Lever Rod AL01/M10x200............... 2
SENSON..ccciiiiieeeeciee e 3
Screw TE M8x60 UNI 5737 8.8
ZN oo 3
Chamfered Washer D8 UNI 6592
74\ DR 3
Spring washer D8 ZN RNFT
044108........cccoeeieieeeieeecccrirrrenes 3
Screw TE M10x25 UNI 8.8 ZN
005701020.......ccceeieeeernrrrrrereeeeees 4
Chamfered Washer D10 ZN UNI
B593. s 4
10x30
Spring washer D10 ZN RNFT
0441010........ccceieiiiiiieeccniririrrenaes 4
SENSON...ciiiiieeeece e 2
SENSON. i 1
CoNNECLION....cccviviiriiririrreeeeeee e 2
CoNNECHION......vvvieeeeeeeeeeeeeee 2
Nut M10 UNI 5588.......cccvvvvvveeeeennn... 2
Genie

Part No. 645020

GTH-4013 SX

408.1 605392 Main Valve

83



I 400 Cab Components

May 2010

409.1 605393 Cab Heater

84

TEREX BRAND

Part No. 645020



May 2010 400 Cab Components |
409.1 605393 Cab Heater
Iltem Part No. Description Qty.
1 07.0740.0119
2 07.0740.0120
3 07.0740.0120
4 07.07400120 Air HOSE......cccvvveeiieeeieae e 155m
5 07.07400120 Air HOSE......ceevviiviiiiieeciiieene 0.33m
6  07.0740.0120 Air HOSE.......cevevrreeririeieeienn 0.32m
7 0707400120 Air HOSE....ccvveeiieeeeiieeeeeeeee 0.4m
8 07.07400121 3-Way Fitting.......ccceeveeviiiiiieeeiiiinen. 1
9 07.07400122 Heater Pipe 15x23..........ccccnuee. 6.0m
10 0707400122 Heater Pipe 15x23.................... 0.8 m
11 0707400122 Heater Pipe 15x23.................... 50m
12 0707400123 MEB Hose-Clamp 19x28................. 4
13 0707400124 Screw KN TC+ 3.5x16 ZN............... 4
14 0707400125 Air Inlet D76.........ccccevevvieeniiieninennn 5
15 0707400126 Reduction D48.5........ccceeveevviiiennennn. 5
16 0707400127 MEB hose-clamp 40-60 H12........... 8
17 0707400128 Screw KN TC+ 4.2x9.5 ZB............... 2
18 07.0740.0129 Air Circulation Frame............c.......... 1
19 0707400006 Washer 6.4x12
20  07.0740.0005 StOP NUL.....oooiieiriiiiiiiieeeniee e
21 0707400028 Hex-Head Cap.........ccceevirvrercrveennnn 1
22 0707400130 Knurled knob D26 M6x15................ 1
23 0707400219 Name Plate........cccccovueeriiieeniiniennnn. 1
24 07.07400118 SCrEW....c.cerviiieenieeaiienieeeieesneanieees 2
25 0707400016 Washer 6.5X18.........cccceevverercrreennnne. 2
26 0707400132 Heater Support
27 0707400012 WaSher.......coccoeieeeiiiiiiea e
28  07.0740.0071 SCreW......cceiiueeeeiiiieenieeeiiieeenieeeennnens 2
29 0707400133 Hose-Ring Rubber D31................... 2
30 07.0740.0218 Water Tap D16 C/Pomello................ 1
31 0406000196 Reduction Adapter M-F M3/4 NPTF -
F1/2 GAS...ceeiee e 1
32  04.0600.0197 Hose-Ring DA 1/2 GAS x
D=18MM..ciiiiiiiiiiiiiiiiiiiieieeeeeeee e, 2
33  04.0227.0068 Ligt hose-clamp DN 22/32 L=9........ 2
34  04.0600.0195 Pipe fitting 90°M-F M1/2 NPTF -
FLI2GAS...co e 2

Part No. 645020

GTH-4013 SX

Ganie

85



May 2010

‘ 410.1 605394 Overload Warning System

I 400 Cab Components

-

ATER

EX BRAND

GTH-4013 SX

Part No. 645020

86



May 2010 400 Cab Components |

410.1 605394 Overload Warning System

Iltem Part No. Description Qty.
56.0016.0022 DLE Control Panel............cccceeuneeee. 1
09.0802.0018 Load Cell.......cccuvverieeeeniiieniieeiiennn 1
01.0001.0357 Screw TE M10x35 UNI 5739 8.8

ZN ottt 2
4 0100310056 Chamfered Washer D10 UNI 6592
ZN ittt 2
55.0602.0129 Cab WiriNg........ccccvveeeeeiiiveeeeesreivnene 1
51.0902.3400 Load Cell Guard...........ccvvvveerrnnnnen. 1
01.0001.0604 Screw TE M14x30 UNI 5739 8.8
4 SRS 2
01.4032.0006 Spring Washer D14 ZN RNFT......... 2
01.0001.0156 Screw TE M6x20 UNI 5739 8.8
4 SRR 2
10 0140320002 Spring Washer D6 ZN RNFT........... 2
11 0707400023 DLE Control Panel Support............. 1
Genie

Part No. 645020 GTH-4013 SX 87



I 400 Cab Components

May 2010

‘ 411.1 605395 Parking Brake

88

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



400 Cab Components

May 2010
Iltem Part No. Description Qty.
1 0543150004 Parking Brake Lever...........cccueeee.. 1
2 07.0740.0063 Washer 8.4x14.........cccccevivieneirineannn 4
3 07.07400026 Plain Washer..........cccccoecvvereeniiinnnnn. 7
4 07.0740.0095 Allen SCreW........coovcuueeeeeriiiuiieneannnens 4
5 0946450022 Reinforced Parking Brake Cable
D3 2
6 07.0740.0267 SENSOI......uutiririiiiiiieiiiiaiaeeeeeaeaeaanenns 1
01.0031.0058 Chamfered Washer D14 UNI 6592
ZN ittt 2
0201120155 Cotter Pin 4x45 UNI 1336 ZN.......... 2
07.0740.0170 Pulley Pin......coocovveiiieeiiiieeriee e 1
10 07.0740.0171 Brake Pulley.........cccoooiieiiiniiiiinnnnn. 1
11 0140010010 Screw TE M8x100 UNI 5737 8.8
ZN ottt 1
12 0707400172 Hand-Brake Support.........c.cccccoounen. 1
13  01.0001.0254 Screw TE M8x20 UNI 5739 8.8
ZN ittt 1
14 07.0740.0013 StOP NUL....ccveeiriirieiiiieesiieenieee e 2
15 0707400173 Brake Fixing Plate..........ccccccvernneen. 1
16 0707400175 WaSher.....cccccoooveiiiieeniieeeiee e 2
17 5108087600 Parking Brake Cable Support.......... 1
18 5400010041 Parking Brake Cable Pin.................. 2
19  020117.0053 GrEaASEr......ctvrireeieiriririeiaaaaeaeaeananinans 2
20 01.0023.0056 Stop Nut M12 UNI 7473 6S ZN....... 2
21 5408000000 Spring 2.5x18x100 31 Spire............ 2
22 0140320009 Spring Washer D20 ZN RNFT......... 1
23  014003.0022 Screw TCEI M20x40 UNI 5931 8.8
ZN it 2
24 5108080700 Mount for Parking Brake Lever
SPING i 2
25 0140320005 Spring Washer D12 ZN RNFT......... 2
26 01.0001.0604 Screw TE M14x30 UNI 5739 8.8
ZN ot 2
27  07.0730.0063 Spring 6000 SX 1.5X11/14 52......... 1
28  07.0730.0064 Push Botton..........cccceevvuiieereeniinnenn. 1
29 07.0730.0065 Pin DM14 Lg 15.5 FIL. M8............... 1
30 07.0730.0066 Screw M8/M6 SX.......cccocvvrercrveennnnn 1
31 07.0730.0067 Nut M6 SX....cceviieiiiieeeiiieeniiee e 1
32 0707300068 Pin DM14 Lg 23.....cceeevvviveeeeeiiiinnnn. 1
33  07.0730.0069 Dowel Spirol 2x10 DIN 7343........... 1

Part No. 645020

GTH-4013 SX

Ganie

411.1 605395 Parking Brake

89



I 500 Boom Components

May 2010

501.1 605400 Arm (1st Telescopic Element)

Ganie

90 GTH-4013 SX

Part No. 645020



May 2010 500 Boom Components |
501.1 605400 Arm (1st Telescopic Element)
Iltem Part No. Description Qty.
1 5102008400 1st TeleSCope.....ccccoevririeiieriiirennann. 1
2 5407020000 Pad 200X60X20........cccccverrrereiiineannns 4
3 5402000001 Pad Fixing Bushing M10x13.5......... 8
4 5407020001 Front Lateral Pad 100x60x12........... 4
5 51.0801.9000 1st Telescope Front Bottom Pad
SUPPOIt...ccoeieiiieireee e 2
6 0140320004 Spring washer D10 ZN RNFT........ 16
01.0001.0357 Screw TE M10x35 UNI 5739 8.8
4 PSSR 12
8 01.0001.0304 Screw TE M10x50 UNI 5739 8.8
ZN ettt 4
9 54.0201.0003 Bushing 70/80X70.......cccccocvveeriureennns 2
10 520900.0200 Bushing D79 - D72 L=50................. 2
11 5402010004 Bushing 70/80X70.........cccccevuveerunennn 2
12 0201170101 Greaser G1/8......ccccoeiuveereeeiiirennannnn 1
13 5402000000 Bushing M10x8.5..........cccceecuerernnnnnnn 8
14  51.0804.9000 Pad Shim 200 X 58 Sp.1................. 4
15 5108094000 Boom Shim 100x60x1..................... 4
Genie
Part No. 645020 GTH-4013 SX 91



May 2010

I 500 Boom Components

‘ 502.1 605401 Arm (2nd - 3rd Telescopic Element)

-

ATER

EX BRAND

GTH-4013 SX

Part No. 645020

92



May 2010 500 Boom Components |
502.1 605401 Arm (2nd - 3rd Telescopic Element)
Iltem Part No. Description Qty.
1 5102008500 2nd TeleSCope......ccccouvuvveireriiireenann. 1
2 5407020000 Pad 200X60X20........cccccverrrereiiineannns 8
3 5402000001 Pad Fixing Bushing M10x13.5....... 20
4 5407020001 Front Lateral Pad 100x60x12........... 8
5 5108019100 2nd Telescope Front Bottom Pad
SUPPOIt...ccoeieiiieireee e 2
6 0140320004 Spring washer D10 ZN RNFT........ 16
01.0001.0356 Screw TE M10x30 UNI 5739 8.8
4 PSSR 12
8  01.4006.0005 Screw TSPEI M10x20 UNI 5933 10.9
ZN ettt 4
9 5102008600 3rd TelESCOPE.....ccvvervireeirireeeiiieenns 1
10 5407020003 Rear Bottom Pad 80x30x20............. 2
11 5402000000 Pad Fixing Bushing M10x8.5......... 16
12 01.0001.0304 Screw TE M10x50 UNI 5739 8.8
ZN oottt 2
13  01.0001.0355 Screw TE M10x25 UNI 5739 8.8
4 SRR 10
14 0100010353 Screw TE M10x20 UNI 5739 8.8
ZN ettt 8
15 5407020004 Rear Bottom Pad 60x60x20............. 2
16 51.0804.9000 Boom Shim 200 x 58 Sp.1............... 8
17 5108094000 Boom Shim 100X60X1...........c......... 8
18 5108094600 Pad Shim 80x30X1.......ccceeviiuvverennnn 2
19 51.0809.3900 Boom Shim 60x60xX1............ccccee..... 2
Genie
Part No. 645020 GTH-4013 SX 93



I 500 Boom Components

May 2010

503.1 605402 Coupling Unit

94

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

500 Boom Components

Iltem Part No.
51.0400.2700
01.0031.0054

01.0023.0053
01.0001.0104

N

54.0201.0017
54.0000.0122
54.0002.0031
02.0117.0101
02.4102.0001
10  54.0000.0077
11  54.0001.0022

O© 00 N o o

Description Qty.
Fork Coupling Attachment............... 1
Chamfered Washer D6 UNI 6592
ZN ot 4
NUE, MB..ovvieiiieeiiee e 4
Screw TE M6x40 UNI 5739 8.8
ZN ittt 4
Bushing 50/60x60............ccccccevuvnnen. 2
Fork Cylinder Head Pin.................. 1
Boom-Joint Pin.........cccccoeienninnnn. 1
GrEASEN ...t 1
Cotter Pin.......ooveiiiiiieeeeiiecee s 1
Attachment Locking Pin.................. 1
Mobile Pin For Fork Rotation
Attachment........coocovviiieee 2
Genie

Part No. 645020

GTH-4013 SX

503.1 605402 Coupling Unit

95



I 500 Boom Components

May 2010

504.1 605403 Forks

96

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



May 2010

500 Boom Components

Iltem Part No. Description Qty.
51.1300.5300 Floating Fork Mounting Plate........... 1
51.1301.2500 Floating fork 2250Kg/600 Sez120x50

L=21200.. it 2
3 5400000083 Pin For Floating Forks.............c....... 1
4 5401000056 Washer D88.9/58 Sp.8.......ccccceueen. 1
5 01.0001.0409 Screw TE M12x80 UNI 5737 8.8

ZN it 1

6 0100230056 Self-locking Nut M12 UNI 7473 6S
ZN ottt 1
09.0803.0055 Genoa Chain Filo D.3................ 0.2m
09.0803.0026 Spring split pin Filo D.4.................... 2
07.0726.0051 PiN....cccooviiieeiiiee e e e siee e 2

10 0140410005 Grubscrew M12x25 UNI 5927 12.9
ZN ittt 2
11 0241150000 Shear rivet D4x12 Alluminio............ 2
12 0946160109 Forks CE plate........ccccovcvvrencieeennnenn. 1

Part No. 645020

GTH-4013 SX

Ganie

504.1 605403 Forks

97



I 500 Boom Components

May 2010

505.1 605404 Lifting Cylinder

98

Gm‘e
ATEREX BRAND

GTH-4013 SX

Part No. 645020



500 Boom Components

May 2010
Iltem Part No. Description Qty.
1 0100010505 Screw TE M12x25 UNI 5739 8.8
ZN ittt 1
2 09.0801.0025 BUShING......ccceeevviiiiieeeeiiiiieeee e 2
3 5400000099 Lifting Cylinder Foot Pin.................. 1
4 0101170101 GrEAaSEr....ccceeeeeeeeeaeiiiiaiiiinineneneeees 2
5 0100230056 Stop Nut M12 UNI 7473 6S ZN....... 1
6 01.0001.0413 Screw TE M12x120 UNI 5737 8.8
ZN ottt 1
7 0100030210 Screw TCEI M8x50 UNI 5931 8.8
4 SRS 4
04.4239.0005 Lifting Cylinder Block Valve.............. 1
53.0000.2700 Lifting Cylinder..........cccecvvevivvennnenn. 1
10 0745290110 Lifting Cylinder Seals Kit.................. 1
11  09.0801.0001 Bushing........ccccocooveiiiiiiiiereeniiiiineeennn 2
12 5400000126 Lifting Cylinder Head Pin................. 1
13 074529.0072 O-RiNG..cceiiceieiiiineiiieeeiieeeeieae s 2
14 0140320005 Spring Washer D12 ZN RNFT......... 1

Part No. 645020

GTH-4013 SX

Ganie

505.1 605404 Lifting Cylinder

99



I 500 Boom Components May 2010

506.1 605405 Boom Extension Cylinder

Genie
100 GTH-4013 SX Part No. 645020




May 2010 500 Boom Components |
506.1 605405 Boom Extension Cylinder
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5301002400 2Nd Telescope Extension 28 0100310299 Chamfered Washer D8 UNI 6593
Cylinder......cccooiiiiiiiiieee 1 ZN . 1
2 640101 2Nd Telescope Extension Cylinder 29  01.0001.0254 Screw TE M8x20 UNI 5739 8.8
Seals Kit......cooooveeriiiiieniiieceenen 1 ZN. it 1
3 5400000128 2Nd Telescope Extension Cylinder 30 54.0600.0001 Alignment Block For 2nd Telescope
FOOt PiN....cooiiiiiiiiiiicceeeeec e 1 Double Pipes......cccccocviiriieeniiicnne 1
4  540000.0004 2Nd Telescope Extension Cylinder 31 54.0004.0099 3rd Telescope Extension Cylinder
Head Pin.......ccccooiieiiiiiieeeece 1 Guide PiN.....cocovveiiiiiiiieee e 1
5 01.0001.0310 Screw TE M10x80 UNI 5737 8.8
ZN it 2
01.0023.0055 Stop Nut M10 UNI 7473 6S............. 3
51.0800.0600 2nd Telescope Extension Cylinder
Collar.....cccovveeiiie 1
8  01.4001.0005 Screw TE M14x25 UNI 5739 8.8
ZN. it 2
9 0140320006 Spring Washer D14 ZN RNFT......... 2
10 044239.0079 2Nd Telescope Extension Cylinder
Block Valve..............
11 640594 Phasing Valve
12 640102 3rd Telescope Extension Cylinder
Seals Kite...ooooeeeiieeeiec e 1
13  53.0200.0700 3Rd Telescope Extension
Cylinder......cccooviiiiiiiiee e, 1
14 0140030002 Screw TCEI M 8x45 UNI 5931 8.8
ZN. it 4
15 0604420101 Copper Washer JC13 Sp.2.............. 2
16 0604010123 O-Ring OR 123........cccocviiiinireeninnns 2
17  01.0001.0014 Screw TE M10x60 UNI 5737 8.8 ZN
WMAR 15....cciiiiiiiiiieeee 4
18 5400000129 3rd Telescope Extension Cylinder
PiN. e 1
19 0442390001 3rd Telescope Extension Cylinder
Block Valve..............
20 074529.0073 Back-Up Ring
21 0745290071 O-ring Dint 17.86 X 2.62.........cc...... 4
22 0140320003 Spring Washer D8 ZN RNFT........... 1
23 0100320055 Spring Washer D10 UNI 1751 ZN....4
24 0100011492 Screw TE M14x50 UNI 5739 8.8
ZN it 4
25 5108030300 Boom Pipe Guide..........cccceeeerruennnnn. 1
26 01.0001.0073 Spring Washer D14 ZN RNFT WAR
Th oo 4
27 0140010008 Screw TE M10x90 UNI 5737 8.8
ZN ittt 1
Genie
Part No. 645020 GTH-4013 SX 101



I 500 Boom Components May 2010

507.1 605406 Tilt Cylinder

Genie
102 GTH-4013 SX Part No. 645020




May 2010

500 Boom Components

Iltem Part No.

53.0400.1200
54.0201.0017
640536

54.0000.0001
07.4529.0073
07.4529.0071
01.0001.0306

N o o0 WN P

oo

04.4239.0000
01.4001.0003

10  01.0023.0056

Description Qty.

Tilt Cylinder........cccoooiiiieeiiiieen.
Bushing 50/60x60............ccccceevunne
Tilt Cylinder Seals Kit...................
Tilt Cylinder Foot Pin....................
Back-Up RiNG....ccccccevvviiiiieeeiins
O-Ring D.int. 17.86 x 2.62............

Screw TE M10x60 UNI 5737 8.8

Tilt Cylinder Block Valve...............

Screw TE M12x100 UNI 5737 8.8

Ganie

Part No. 645020

GTH-4013 SX

507.1 605406 Tilt Cylinder

103



I 500 Boom Components May 2010

508.1 605407 Fork Levelling Cylinder

Genie
104 GTH-4013 SX Part No. 645020




May 2010

500 Boom Components

Iltem Part No.
53.0300.1600
07.4529.0109

3 902935
4 5400000156
5 54.0000.0123

6  01.0001.0410

ZN ottt 1
01.0023.0056 Stop nut M12 UNI 7473 6S ZN........ 1
02.0117.0101 GIrEASEN.....oevieeiiiiriireeraniireeeee e 2
04.4239.0003 Fork Levelling Cylinder Block
ValVe....ooovviiieeis 1
10 01.0003.0210 Screw TCEI M 8x50 UNI 5931 8.8
ZN ittt 6
11 905371 O-RiNG..iiiiiiiiieie e 2

Description Qty.
Fork Levelling Cylinder.................... 1
Seals Kit For Fork Levelling

Cylinder.....ccccoovviiiieieiiiieeee e, 1
Ball Joint........ccoocviieieiiiiieee e, 1
Fork Levelling Cylinder Head Pin.....1

Part No. 645020

GTH-4013 SX

Ganie

508.1 605407 Fork Levelling Cylinder

105



I 600 Hydraulic System May 2010

601.1 605413 Hydraulic System - Axle Levelling

©° CILINDRO LIVELLAMENTO ASSALI
% e © AXLE LEVELLING CYLINDER

]

o) O é
|
2O olo|alo|Oo—
ololololoTo|olo
s©[0[C fpﬂp Ol
DISTRIBUTORE !
MAIN VALVE H—U H—H H:

T

| i e

Genie
106 GTH-4013 SX Part No. 645020




May 2010 600 Hydraulic System |

601.1 605413 Hydraulic System - Axle Levelling

Iltem Part No. Description Qty.

1 0406050667 Pipe R2 x 1/4 L=2000 F90-F90 9/16

2 04.0607.0167 Nipple 1/2BSP x 9/16-18 ORFS......4

Genie
Part No. 645020 GTH-4013 SX 107




I 600 Hydraulic System May 2010

602.1 605414 Hydraulic System - Axle Locking

CILINDRO BLOCCO ASSALE
AXLE LOCKING CYLINDER

i MOTORE IDRAULICO
3 HYDRAULIC MOTOR

Genie
108 GTH-4013 SX Part No. 645020




May 2010 600 Hydraulic System |

602.1 605414 Hydraulic System - Axle Locking

Iltem Part No. Description Qty.
1 04.0607.0110 Nipple 1/2BSP x 11/16-16 ORFS.....2
2 0406050594 Pipe R1 x 3/8 L=3300 FD-F90 11/16
ORFS...oiiiiee e 1

Genie

Part No. 645020 GTH-4013 SX 109



I 600 Hydraulic System May 2010

‘ 603.1 605415 Hydraulic System - Stabilizer

CILINDRO STABILIZ. DESTRO CILINDRO STABILIZ. SINIDTRO
RIGHT STABILIZER CYLINDER LEFT STABILIZER CYLINDER

] ]

ﬂ ]
L A,

1 IS 5111 [ R I
. O'P' e E”Qﬂo
g

O  L_iQ

[¢]
o r

ﬁ;

;

|

DISTRIBUTORE %
G

MAIN VALVE o] i i 5
2olQJo]0]O

C\O OO0 10|0

= CP 0|0 0Fs
IS

Genie
110 GTH-4013 SX Part No. 645020




May 2010 600 Hydraulic System |

603.1 605415 Hydraulic System - Stabilizer

Iltem Part No. Description Qty.
04.0214.0035 Drilled Screw 1/2BSP..........ccccvvueeee 4
06.0442.0103 Copper washer JC21 Sp.2.5............ 8
04.0605.0604 Pipe R2 x 3/8 L=3000 F90 11/16 OC

L/2. e 4

4  04.0607.0110 Nipple 1/2BSP x 11/16-16 ORFS.....4

Genie
Part No. 645020 GTH-4013 SX 111




I 600 Hydraulic System

May 2010

604.1 605416 Hydraulic System - Lifting

CILINDRO SOLLEVAMENTO
LIFTING CYLINDER

Gt -

O
St
& [T—®
@oooi/@o}o
QOO0 0|0
010 e

[

)

)

Gm‘e
ATEREX BRAND

© Cilo
MUM{L%HMD

DISTRIBUTORE
o] MAIN VALVE

112

GTH-4013 SX

Part No. 645020



May 2010

600 Hydraulic System

Iltem Part No.

1 0406070111

2 04.0605.0541

3 04.0600.0091

Description

Pipe fitting 1/2BSP x 13/16-16

Pipe R2 x 1/2 L=2800 F90-F90

13/16-16 ORFS A 180°..............
Stud Bolt CMF 1/2 ES L=25......

604.1 605416 Hydraulic System - Lifting

Part No. 645020

Qty.
...... 4
...... 2
...... 1
Genie
GTH-4013 SX

113



I 600 Hydraulic System May 2010

‘ 605.1 605417 Hydraulic System - Fork Balancing

BLOCCO VALVOLA % % %
VALVE BLOCK o
1

XXX

E™ 09 ooq®®£®%@]i%
; %

CILINDRO BILANCIAMENTO
BALANCING CYLINDER 2

o
VA RS
NS

S

2 e

I r=x

&6

E—x
Eollmlat
&6

i '

offe]
G ,,,,,,,,,,,

i)

% Q) |0
o]
CILINDRO BRANDEGGIO @ 0|00
TILT CYLINDER 0010010
s{©lolojo
DISTRIBUTORE
MAIN VALVE MMMU

Genie
114 GTH-4013 SX Part No. 645020




May 2010 600 Hydraulic System |
605.1 605417 Hydraulic System - Fork Balancing
Iltem Part No. Description Qty.
06.0442.0103 Copper Washer JC21 Sp.2.5........... 2
04.0214.0035 Drilled Screw 1/2BSP...........ccceouu... 1
04.0607.0141 Pipe Fitting 90° 1/2GAS x M 13/16-16
ORFS...ooiii s 1
4  04.0605.0505 Double Pipe ORFS SPT 1/2 L=9800
FD13/16-160RFS - OC D.21........... 1
5 5334020600 Complete Fork Movcylinder -Rod
Side it 1
6 5334020500 Complete Fork Movcylinder -Bottom
SIAE . i 1
7 0406050558 Pipe R2 x 1/2 L=1400 - FD-F90
13/16-16 ORFS......ccooviiiiieeeeiiie. 2
8 04.0607.0124 Pipe Fitting 90°M-M PSRT 13/16-16
ORFS Special EseC.........ccccvvveeeenns 2
9 04.0605.0331 Pipe R2x 1/2 =800 F90-FD 13/16-16
ORFS...o e 3
10 09.0803.0043 Single Pipe Bracket D16.................. 4
11  01.0003.0157 Screw TCEI M 6x25 UNI 5931 8.8
ZN. oo 8
12 0406050606 Pipe R2 x 1/2 L=3400 F90-F90 13/16
A G0 s 2
13  044239.0004 Check Valve.........cccooiiieiiinniiinnnennn. 2
14 0406070122 Pipe Fitting TMF+L 13/16-16
ORFS...oiiiiiiet e 2
15 04.0607.0111 Nipple 1/2 BSP x 13/16-16
ORFS...co s 12
16  04.0605.0472 Pipe R2 x 1/2 LG. 900 F90-FD
13/16-16 ORFS......cccoviiiiieieeiieenn. 1
17 040607.0801 90° ELBOW M 16 S 12 x 16"
ORFS...oiiiiiiet e 2
18 04.0607.0801 Nipple M 22 x 15 x 13/16 ORFS......2
Genie
Part No. 645020 GTH-4013 SX 115



I 600 Hydraulic System May 2010

606.1 605418 Hydraulic System - Boom Extension

CIL. SFILO (1° TRONCO)
BOOM EXTENSION CYLINDER (1st TELESCOPIC ELEM.)

@ |

5

?

3
El

2/

%

CIL. SFILO (2°-3° TRONCO)
BOOM EXTENSION CYLINDER
(2nd and 3rd TELESCOPIC ELEM.)

@& L@

BLOCCO VALVOLA
VALVE BLOCK

TEREX BRAND

116 GTH-4013 SX Part No. 645020




May 2010

600 Hydraulic System

Iltem Part No.

1 0406070141

2 04.0605.0605

3 09.0803.0043
4 01.0003.0157

5 04.0605.0304

6  53.3400.9100

7 53.3400.9200

04.0607.0155
06.0442.0103
10 04.0607.0111
11  04.0214.0035
12 04.0605.0504

606.1 605418 Hydraulic System - Boom Extension

Description Qty.
Pipe Fitting 90° 1/2GAS x M 13/16-16
ORFS..ooiiee e 2
Pipe R2 x 1/2 L=1600 F90-FD
L13/16.ccciiiiiiieeee e 2
Single Pipe Bracket D16.................. 6
Screw TCEI M6x25 UNI 5931 8.8

4 PSR 12
Pipe R2 x 1/2 L= 400 MD S16 F90
13/16-16 ORFS....cccccvvvirieeiiieeee 2
24x1.5

Extension Cylinder Pipe - Bottom Side
[ TSR 1
Extension Cylinder Pipe -Rod Side
D16 1
Nipple 1/2"GAS x 13/16-16 ORFS....1
Copper Washer JC21 Sp.2.5........... 3
Nipple 1/2BSP x 13/16-16 ORFS.....3
Drilled Screw 1/2BSP...........cc.cc...... 1

Double Pipe SPT 1/2 L=4630 FD
13/16-160RFS -MD S16 DIN24......1

Part No. 645020

GTH-4013 SX

Ganie

117



I 600 Hydraulic System May 2010

607.1 605419 Hydraulic System - Power Steering

1
A
Mz
O —
Q5
% &)
o)
w o E £
x rd
4 <
S Qu
£ =2 ]
xr E [
w > L
20 b2
b % IDROGUIDA nE
o= POWER STEERING g
ol o
N Ll
r
] =
)]
nr
65 é @ rl PHRAX
[ RXHLRIX
=
G i
L 5]
Q ELETTROVALVOLA
] 1O ] SOLENOID VALVE

AN ia
N
2 Qf POMPAFUNZIONI BRACCIO
0 SERBATOIO BOOM FUNCTIONS PUMP
TANK
0 O s ﬁ

Genie
118 GTH-4013 SX Part No. 645020




May 2010 600 Hydraulic System |
607.1 605419 Hydraulic System - Power Steering
Iltem Part No. Description Qty.
1 0406070111 Nipple 1/2BSP x 13/16-16 ORFS.....3
2 0442400052 Solenoid Valve............ccccvvvveeenrnnnenn. 1
3 0707280007 Solenoid..........cccooerrrrrrirrereieneeeeeennn. 2
4 0100030158 Screw TCEI M 6x30 UNI 5931 8.8
4 N O 2
5 0406070117 Nipple 3/8BSP x 11/16-16 ORFS.....4
6 0406070113 Nipple 1/4BSP x 9/16-18 ORFS......2
7 0406070110 Nipple 1/2BSP x 11/16-16 ORFS.....2
8  04.0607.0137 Nipple 18x15 x 11/16-16 ORFS.......4
9 0406070111 Nipple 1/2BSP x 13/16-16 ORFS.....1
10 0140320002 Spring Washer D6 ZN RNFT
044106.........coeeeeeeeeresresrsrereeenis 2
11 0406050548 Pipe R2 x 3/8 L=2100 F90-F90
11/16-16 ORFS......coevveeveererrerereen. 1
12 0406050549 Pipe R2 x 3/8 L=2300 F90-F90
11/16-16 ORFS.......coocovveereereerrenen. 1
13 0406050525 Pipe R2 x 3/8 L=800 F90 F90 A 180°
11/16-16 ORFS......cccevvvvrrerrrenenn. 1
14 0406050536 Pipe R2 x 3/8 LG. 1450 F90-FD
11/16-16 ORFS......coevveeveererrerreneen. 1
15 0406050309 Pipe R1 x 1/2 L=2000 FD F90
13/16-16 ORFS......cccvveerererrerennen. 1
16 0406050533 Pipe R2 x 1/2 LG. 1900 FD-F45
13/16-16 ORFS......cocevvvverrerrerrernenn. 1
17 0406050534 Pipe R1x 1/4 LG. 2100 F90-F90
9/16-18 ORFS A 270°......c.ooeeuern.. 1
18 0406050535 Pipe R2 x 3/8 LG. 750 FD-FD
11/16-16 ORFS.......coocovveereereerrenen. 1
Genie
Part No. 645020 GTH-4013 SX 119



I 600 Hydraulic System May 2010

608.1 605420 Hydraulic System - Qil Cooler

RADIATORE

OIL COOLER
DISTRIBUTORE .
MAIN VALVE O

5
@e]e

o

(] |olo|o| BE—=

| olo|o
=

O
O
O
L

=
—]|olo|o

iﬁf

_

lio/—‘ol
- 110 [v’\ﬁ é/\nﬁ
N
il
0 SERBATOIO
TANK |
0 © e |
= —

(=)
%C

Genie
120 GTH-4013 SX Part No. 645020




May 2010

600 Hydraulic System

Iltem Part No.

1 04.0605.0602

2 04.0607.0160
3 04.0607.0142
4 0442390077
5  04.0600.0037
6  04.0605.0553

7  04.0607.0172

8  04.0607.0199

9  04.0605.0552

10  04.0607.0196

Description

Pipe R1 x 1" L=1600 F90-FD 1"

Pipe Fitting TMF+L 1"7/16 ORFS
Nipple 1"GAS x1-7/16-12 ORFS
Valve VUC DA 1” Pres. AP.8 B....
Pipe Fitting 90° A207030-3333

Pipe R1 x 1" L=3200 F90-F90 1"
7/16-12 ORFS......ccooiiiie

Nipple 1"BSP - 1"7/16-12 ORFS

Pipe R1 x 1" L=3750 FD-F90
1"7/16-12 ORFS.......c.cocveee.

Nipple 3/4’"BSP/1"7/16-12 ORFS

608.1 605420 Hydraulic System - Qil Cooler

Ganie

Part No. 645020

GTH-4013 SX

121



I 600 Hydraulic System May 2010

giﬂl

i@ olle
Olololo
JG[o[o
DISTRIBUTORE MMM

MAIN VALVE

609.1 605421 Suction System Hydraulic Pumps

[¢)

POMPA FUNZIONI BRACCIO
BOOM FUNCTIONS PUMP

PEDALE FRENO
PEDAL PUMP

Genie
122 GTH-4013 SX Part No. 645020




May 2010 600 Hydraulic System |
609.1 605421 Suction System Hydraulic Pumps
Iltem Part No. Description Qty.
1 0406070111 Nipple 1/2BSP x 13/16-16 ORFS.....2
2 0406050401 Pipe R2 x 1/2 L=2800 FD 13/16......1
3 0442240001 Ball Valve DN 2.......ccoovviivieieeniinnnn. 1
4 0402200063 Hex-Head Male Plug G1 BSP.......... 2
5 53.3000.0400 Oil Intake Manifold.............cccercveenee 1
6  04.0607.0130 Nipple 1BSP x 1-3/16-12 ORFS...... 1
7 0406050538 Pipe R4 x1"1/41=1000 FD 1"1/4
BSP-FD 1"11/16-12 ORFS.............. 1
8 04.0605.0539 Pipe R4 x 3/4 L=1500 F90-F90
1"3/16-12 ORFS A 90°......cccccvvnuenn. 1
9 627521 O-ring 216 D.28.17x3.5 3....ceeeeennne 1
10 0442230000 Pipe Fitting G3 1......cccvvveveeiiiiiinnennn. 1
11 01.0003.0255 Screw TCEI M10x25 UNI 5931 8.8
ZN oo 3
12 04.0600.0013 Pipe Fitting GWR 3/4M x 3/8F......... 1
13  04.0607.0107 Nipple 3/4"BSP x1"3/16-12 ORFS....3
14 0442230002 Pipe Fitting G1 12......ccccceeeevivvnnennn. 1
15 0442230001 Pipe Fitting G2 34.......cccceeeevviiiieenn. 1
16 0406050601 Pipe Rokmaster/2 Plus 3/4 L=1500
F90-F45 1" 3/16 A 90°......ceeeeiinnnn. 1
17  04.0607.0174 Nipple 1"BSP x 1"11/16-12 ORFS....1
18 0442100006 Pressure Port MCS 3/8 BSP........... 1
Genie
Part No. 645020 GTH-4013 SX 123



I 600 Hydraulic System May 2010

‘ 610.1 605422 Hydraulic System - Transmission

()

CILINDRO BILANCIAMENTO \v/
BALANCING CYLINDER

SERBATOIO
TANK

TEREX BRAND

124 GTH-4013 SX Part No. 645020




May 2010 600 Hydraulic System |
610.1 605422 Hydraulic System - Transmission
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0604420107 Copper Washer JC33 Sp. 2.5.......... 1 33 0406050182 Pipe R1 x 1/4 L=1150 F90 F90
2 04.0600.0085 Pipe Fitting.........cccoveeeiinreeiiieeiiiieeenns 1 9/16-18 ORFS....ooooooiiiiiiii 1
3 0406000122 Nipple M12x1,5X 1/4 BSP............... 1 34 0406000159 Eigg Fitting T Femm.girev.1/4" .
4  04.0607.0170 Pipe Fitting TMF+ L 1"3/16-12 ORFS
CNTE 3/8" . 1 35 0442100003 Pressure Port MCS (M12x1.5)........ 1
5 0406050527 Pipe R1 x 3/4 L=1100 F90 FD 36  04.0607.0114 Nipple 3/8 BSP x 9/16-18 ORFS.....1
1"3/16-12 ORFS.....ccviieiiriieriin 1 37 0442290044 Pipe BM6K x 3/4 L=1300 FL90-FL90
6 040607.0207 Pipe Fitting 90° M18x1.5 x D=47 A 90° ... 1
1"3/16-120RFS......ccoiiiiieeeeiieene, 2 38 0442290045 Pipe BM6K x 3/4 L=1400 FL90-FL90
7 0406050420 Pipe R1 x 3/4 L=800 FD F90 D=47 A 270°.....iiiiiiiiiiiiiieieieaeeeenn 1
1"3/16-12 ORFS.....ccoiiiiiiiieeiien, 1
04.0607.0184 Nipple M26x1,5x 1"3/16-12 ORFS...1
04.0607.0174 Nipple 1" BSP x 1"11/16-12 ORFS...1
10 04.0605.0537 Pipe R4 x 1"1/4 L=1200 F90 F90
1"11/16-12 ORFS A 180°................ 1
11  04.0607.0188 Nipple M42x2 x 1"11/16-12 ORFS...1
12 01.0001.0113 Copper Washer..........cccovercveernnnenn. 1
13  04.0220.0063 Hex-Head Male Plug G1 BSP TGM
1B 1
14  04.0607.0107 Nipple 3/4"BSP x1"3/16-12 ORFS....1
15 0406050543 Pipe R1 x 3/4 L=1500 F45-F90
1"3/16-12 ORFS A 180°.................. 1
16  04.0607.0107 Nipple 3/4"BSP x1"3/16-12 ORFS....1
17 0604420105 Washer JC27 Sp.2.5....cccccevvvvvnneennn. 2
18 0442390013 Check valve 3/4 PA 2.5.......ccccccuee. 1
19  04.0600.0077 Nipple M26x1.5x3/4 BSP................. 1
20 0442100004 Pressure Port M1/4 BSP................. 1
21 0604010219 O-RiNg 219......ccciiieiiiiiiiieee e 4
22 0442230003 Half-Flange DA47.....ccooovveeeeeiiinnnnn. 8
23 0100030306 Screw TCEI M12x40 UNI 5931 8.8
ZN.oiiiiiiii 16
24 0140320005 Spring Washer D12 ZN RNFT....... 16
25 0442350018 Hydraulic MoOtOr..........cccuvveeeeeriinnen. 1
26 07.0701.0203 Seals Kit For Hydraulic Motor.......... 1
27 0707010204 Oil Seal.....ccccceeiiiiiiiieiiiiiieee e 1
28  04.0600.0067 Nipple M18x1.5x1/4 BSP................. 1
29  04.0605.0608 Pipe R1 x 1/4 L=3750 F90-FD
O/LB. e 1
30 04.0607.0149 Nipple 1/4BSP.SV. 60°x 9/16-18
ORFS...oo e 1
31 04.0607.0103 Nipple M12x1.5 x 9/16-18 ORFS.....4
32  04.0605.0544 Pipe R1 x 1/4 L=1250 F90-F90
9/16-18 ORFS A 180°.....cccvveveeeennns 1
Genie
Part No. 645020 GTH-4013 SX 125



I 600 Hydraulic System May 2010

‘ 611.1 605423 Hydraulic System - Service Brake

/
BLOCCO VALVOLA ?
VALVE BLOCK
Gl 7 N
To o
E p SO0
@
. 0 SERBATOIO
S— TANK
o 0 ©
4
Aem][ ]

O

] 1 PEDALE FRENO
RIRD  pEpAL PUMP

ASSALE POSTERIORE
REARAXLE

Genie
126 GTH-4013 SX Part No. 645020




May 2010 600 Hydraulic System |
611.1 605423 Hydraulic System - Service Brake
Iltem Part No. Description Qty.
1 0504010005 MF Column For Braking System......2
2 05.0401.0003 Drilled Screw M14x1.5.........cccocveenee. 5
3 06.04420055 Copper Washer D.14/20 x1.5......... 10
4 0504000000 Pipe SAE100 R2x1/8 900 M12x1 OC
D12, 2
5 0504010000 Pipe Fitting 3 Way M12x1................ 1
6 5334022400 Braking System Rear Pipe.............. 1
7 0504010001 Eye Fitting M12X1......cccovcvvenivenneane 3
8 PlUG. i, 1
9 PlUG .o 1
10  07.0730.0037 Copper Washer..........cccceeerriireeeennn. 1
11 0707300036 PlUQ..cccccrriiriirrieriieiieenie e 1
12 0406070173 Nipple 18x1.5 x 13/16-16 ORFS......1
13  04.0605.0382 Flexible HOSE........ccoviuvvierieiiiiiieennn 1
14 0406070110 Nipple 1/2BSP x 11/16-16 ORFS.....2
15 0406050542 Flexible Hose.........ccoevevvviinieieiien 1
16  04.0607.0137 Nipple 18x1.5 x 11/16-16 ORFS......1
17 0406070144 Nipple 18x1.5 x 9/16-18 ORFS........ 1
18  04.0605.0428 Pipe R2 x 1/4 L=550 F90 FD -9/16-18
ORFS...ooiiitee e 1
19 0406000166 Stud BoltM18x1,5 x F.3/8” GAS Esag.
L=29 e 1
20 04.0607.0114 Nipple 3/8 BSP x 9/16-18 ORFS.....2
21  054329.0000 Accumulator 0.5Lt.......cccccvverineennnen. 1
22 01.0001.1465 Screw TE M8x40 UNI 5739 8.8
ZN i 2
23 01.00230054 Stop Nut M8 UNI 7473........ccceevuvnne 2
24  04.0607.0126 Pipe Fitting TMF+C 13/16-16
ORFS....oiiitee e 1
25 0406050607 Pipe R1 x 1/2 L=2000 F90-F90 13/16
A 90% i 1
26 04.0607.0111 Nipple 1/2BSP x 13/16-16 ORFS.....1
27 0406050627 Pipe R1 x 3/8 L=1800 FD-F90
11/16-16 ORFS.....cocceviiiiiieieenee, 1
28 04.06050609 Pipe R2 1/2”L=1850 F90-FD
L3/16. e 1
Genie

Part No. 645020

GTH-4013 SX

127



I 600 Hydraulic System May 2010

612.1 605424 Hydraulic System - Engine Oil Filter

Nl

[LJ

Genie
128 GTH-4013 SX Part No. 645020




May 2010

600 Hydraulic System

612.1 605424 Hydraulic System - Engine Oil Filter

Iltem Part No. Description Qty.
07.4501.0100 Oil Filter.....c.cveviiieiiieeeeiieeeiee e 1
04.0605.0589 Pipe R1 x 3/4 L=1000 F90-F45

1"3/16-12 ORFS A 90°......ccccuvvennee. 1
3 0406070197 Nipple 1"1/16-12UN-2B X1"3/16-12
ORFS...oo ittt 2
4  04.0607.0198 Nipple 7/8"-14 UNF x 1"3/16-12
ORFS..ooii e 2
5 04.0605.0561 Pipe R1 x 3/4 L=1400 F90-F90
1"3/16-12 ORFS A 90°......ccccuvvenne. 1
Genie
Part No. 645020 GTH-4013 SX

129



I 600 Hydraulic System May 2010

‘ 613.1 605425 Diesel Oil Tank System

/\_I \_‘E

(I

SERBAOIO GASOLIO
FUEL TANK

[

Genie
130 GTH-4013 SX Part No. 645020




May 2010

600 Hydraulic System

Iltem Part No. Description Qty.
1 0745010098 Clamp....cccccoeeeriireriireaniieeeneeeeseeeens 6
2 0745010096 Diesel Oil Filter.......c.cccoovvvveeeiinnnne. 1
3 0908050000 Carbonpress Hose D8x15............... 2
4 0745010099 Rubber Hose............coooeinirininnnnns 1
Genie
Part No. 645020 GTH-4013 SX

613.1 605425 Diesel Oil Tank System

131



I 700 Electric Installation

May 2010

701.1 605430 Fuse Box

- K8

K15

F K7

K11

K22

- K10

K12

K20

K21

- K2

K3

H K13

K14

J UL

UL

00| |00
A\ elfie
=l O0| |00
00| |00
[ ] |99 |00
00| |00
L L] 50100
OQ| |00
[ ] 00| |60
— %
ENOIOIONN [ 1189|183
00O
:»—EFG][F12]+F15][F21-}—[F27J— 88
| Q0| |00
@—FFs ) HEF1 ) HEFa ) £F20 )| (CF2s H |OO| OO
oL Sl
| F4 JrF0]) £ F13] £ F19 ) [Fzsi—oo 30
= o »
OO
| 1|00 139
0O
| Fzz] | [0O] |00
OOl |00
ONONO od] oo
S PR P
4 5 4
NG D ©OO
OOl |00
OOl |00
OOl |00
OOl |00
OOl |00
OOl |00
OOl |00
V0| OO
OOl |00
00| |00
30
0| 188
O0] |00
e]0)
OOl |00
OOl |00
00| |0C
OOl |0C
Q0| |00
OO
Q0 0]0)
Q01160
OOl 166
010
OOl |00
00| |0C
OOl |00
— s
Genie

132

TEREX BRAND

Part No. 645020



May 2010 700 Electric Installation |

701.1 605430 Fuse Box

Iltem Part No. Description Qty.
1 637650 FUSE,3A...co i 2
2 0707030193 FUSE BA.....coiiiieiiiieiiie e 1
3 634972 FUSE,7.5A. ..., 4
4 634974 FUSE,10A......oiiiieieeeeeeeeen 15
5 634973 FUSE,15A......oiiiiiiiiiiiiieieceeee e 5
6  07.07030485 Relay.....cccooviieiiiiiiieieeeiiiiiieee e 15
7  07.0703.0487 Relay....ccccomiiiiiiiiiiiiiiieeeiiiieee e 1
8  56.0021.0057 Card.......ccceeimveemniieariieeiniiee e 1
9  56.0021.0073 Control Unit........ccuvvereeeiiiiiereeriiinnen. 1
10 0707030486 Relay.....ccccoeeiiiiiiiiiiieeiiiieceeeee 1

Genie

Part No. 645020 GTH-4013 SX 133



May 2010

I 700 Electric Installation

‘ 702.1 605481 Electric Installation - Engine Line

Part No. 645020

GTH-4013 SX

134



May 2010

700 Electric Installation

Iltem Part No.
1 550602.0318
2 07.0703.0643
3 07.0703.0644
4 07.0703.0645
5  07.0703.0646
6 5506020319
7  56.0013.0036
8  56.0008.0012
9 07.0703.0192
10  07.0703.0060
11  07.0703.0061
12 07.0703.0615
13  07.0703.0597
14  07.0703.0621
15  56.0703.0623
16  56.0021.0101
17  56.0002.0079
18  56.0002.0147
19  56.0002.0169
20 07.0703.0619
21  07.0703.0624
22  56.0002.0134
23  56.0002.0164
24 56.0002.0169
25  07.0703.0620
26 56.0002.0071
27  56.0002.0071

702.1 605481 Electric Installation - Engine Line

Description Qty.
Engine Line........ccccceiiiiiiieneiniie. 1
Alternator Wire.........cccoeevveevceeeninnennn 1
Power Line Wiring.........c.cocveevveennnne. 1
Battery Positive Cable..................... 1
Battery Negative Cable.................... 1
Wired ReSIStOr..........vevveeiiiiiiieeees 1
Thermistor......cccoviiieneiiniiiiee s 1
Battery.....ccovvviriie e 1
Relay.....ccoooviiiiiiiie e 1
Fuse S50A.......cccoiieeee e 1
Fuse 70A.......cc.....

Electric Box

Fuse Holder..........ccccoviieeiiniinnen. 2
4-Way Connector..........oceeevvvvvvvnnnnns 1
C/C D.6 For Wire D.4/6 GN-M6........ 1
24-Way Connector..........ccccevvvvvennnes 1
2-Way Black Connector................... 1
2-Way Green Connector.................. 1
Rigid White Connector..................... 1
1 Way Black Positive Connector......1
90° CONNECHON........cvveeeeeeiiieeeee s 1
2-Way PF Connector............ccvvvneee 1
4-Way Black Connector................... 1
Rigid White Connector.................... 1
D.8 For Wire D.16........cccveeeeennennnen. 1
Solenoid Valve Connector With 12V
Red Led......ocoveviiiiiiiiiiieeeecc 1
Solenoid Valve Connector With 12V
Red Led.....cccoviiiiiieieieiiee e 1

Part No. 645020

GTH-4013 SX

Ganie

135



I 700 Electric Installation May 2010

703.1 605482 Electric Installation - Rear Line

605483
Ref. 1

Genie
136 GTH-4013 SX Part No. 645020




May 2010 700 Electric Installation |
703.1 605482 Electric Installation - Rear Line

Iltem Part No. Description Qty.
1 5506020301 Chassis LiNe......cccccuniieiieiiiiininnanns 1
2 0543290001 Pressure SWItCh.......cccccevvviveiiinennns 1
3 0543290002 Pressure SWItCh..........cccvveveeerinnnnn. 1
4 605391 Refd.....ccccvviviiieeiee Ref
5 5600120017 Sensor FF4530-KSM...........cccocuveee. 2

6 01.0001.0054 Chamfered Washer D10x30 ZN Uni
6593 WMAR 55......cociieiiiiiieiiennee, 2

7 0140030011 Screw Tcei M4x50 Uni 5931 8.8
ZN ittt 1
56.0009.0003 HOIN...coviviiiiieiiiiiiiee e 1
56.0010.0035 Front Left Light..........ccooovveriviennneen. 1
10 0707030306 BUID......cocoeeiiiieeiiie e 4
11 5506020297 Wiring Harness..........cccccveeeviivvneennnn 2
12 605419 Ref.2....cccociiiiiiiiiinn, Ref
13  56.0010.0034 Front Right Light........cccccceeviiiiinnenn. 1
14 0707030309 Complete Turn Signal...................... 1
15 0707030304 BuUlD..ccooiiiiiiiiiiiiiceee e, 2
16 0707030305 BUlD....ccooooiiiiiiieiiieeee e 2
17 0707030310 GlaSS...cccicueeeiirieeiiiieerieie e 2
18 0707030302 Complete Turn Signal..................... 1
19 56.00020169 Rigid White Connector..................... 3
20 0707030622 C/C D.6 D.5,3 For Wire 1-2,5........... 1
21  07.07030625 NyION Cap.....ccccomrvierieriieeriieaiieeninens 2
22 5600020141 2-Way CONNECHOT.........cvvvveeeiriraennnnn. 2
23 5600020197 C/C D.8 For Wire 10 mmq................ 1
24 5600020101 24-Way CONNECtor.........cccceeeerruennnnn. 1
25 56.0002.0038 12-Way CONNECLOT..........cvvverrireennnnn. 1
26 5600020184 6-Way CONNECLOr........ccvvvvevereieiennnnn. 2
27 5600020180 4-Way CoNnNector..........cccveeeeerrennnn. 2
Genie

Part No. 645020

GTH-4013 SX

137



May 2010

700 Electric Installation

704.1 605483 Electric Installation - Rear Line

Part No. 645020

GTH-4013 SX

138



May 2010 700 Electric Installation |
704.1 605483 Electric Installation - Rear Line
Iltem Part No. Description Qty.
605482 Ref.l...ccccccvcvviiieeeniinenne Ref
01.4003.0011 Screw Tcei M4x50 Uni 5931 8.8

ZN ot 4
3 01.0001.0054 Chamfered Washer D10 ZN Uni 6593
WMAR 55....ciiiiiiiieeeeie e 4

10x30
4 5600120017 Sensor FF4530-KSM..........ccceevuuenn. 2
5 07.07030648 Rear Right Light Line....................... 1
6 605347 Ref.3....cccoviiiiiiiiiieee, Ref
7 56.0009.0002 HOIMN.....ccooiiiiiiiiiieieeeeee e 1
8 5600120024 SENSOI....cetiiiiiiiiiieeraiiireieeeinireeeeens 1
9 605356 Refl......ccocviiiiieiniiennnnn. Ref
10 56.0010.0036 Rear Left Ligth.......cccccvveveiiniininnenn. 1
11 56.0010.0037 Rear Right Light.........cccveeviiiinnnnnn. 1
12 56.0010.0004 Licence Plate Light...........cccoceernnnn. 1
13 0707030175 BuUlD..cccoooiieiiiieeiie e 4
14 0707030318 GlaSS.....coceeeiiuieeiiiiieiiiie e 1
15 0707030320 GlasS..cccceiiurriereeiiiiiiieee e e 1
16 0707030321 BuUID....coooiieiiiieeiieeeee e 1
17 0707030319 BuUID.....ooviiiiiiieeiiiiee e 2
18 56.0013.0028 Low Oil Level Light Control.............. 1
19 56.0013.0006 Oil Filter Pressure Switch................ 1
20 56.0013.0000 Thermistor M16X1.5........ccccevvuvrrnnen. 1
21 0707030649 Rear Left Ligth Line........ccccevcvvvennen. 1
22 5600020180 4-Way CONNECLOT.........cvvvveeeerireenannn. 2
23 5600020184 6-Way CONNECLOr........ccvvvvveereieiennnnn. 2
24 5600020141 2-Way CoNnnector..........cccevveevrennnn. 2
25 56.0002.0069 3-Way CONNECHOr.........ccvvveveerireeennn. 1
26 56.0002.0169 Rigid White Connector..................... 3
27 5600020071 Solenoid Valve Connector................ 2

Genie

Part No. 645020

GTH-4013 SX

139



May 2010

700 Electric Installation

705.1 605484 Electric Installation - Dashboard Line

Part No. 645020

GTH-4013 SX

140



May 2010

700 Electric Installation

705.1 605484 Electric Installation - Dashboard Line

Iltem Part No. Description Qty.
1 5506020320 Driving Place Line........c.ccccoveuveeeennn. 1
2 0707030535 Rel@y......ccooemiimiriiiiiiiiiiiieieennens 2
3 56.0016.0049 Drive SWItCh.......cccoveriiveiiiieeiiieenns 1
4 560021.0071 Control Unit CIAM.........ccceerverneenn 1
5 07.0703.0640 Diode.......cccuvemirrrieiiinrienrceiee e 1
6 634975 FUSE,20A.....cccoiiiienieeieneeee e 1
7  56.0016.0048 Light SWItCh.........cocvriiiriieniiinieenn 1
8 56.0021.0078 By-Pass Relay........c..cccccvvvreeirnnnnn. 1
9 5600020129 10-Way CONNECtOr........cccvvveerrernnn. 1

10 0707030631 C/C D.6 For Wire D. A2-M6.............. 1
11 5600020198 C/C D.5 X 10 MMQ.....ccccverrvercurernrnns 1
12 5600020118 C/C D.6 For Wire D. 4.........cccecvuee. 1
13 56.00020199 2-Way Amp Connector.................... 1
14 0707030634 9-Way Connector............ccccceeevevennne 1
15 5600020144 11-Way Mark Il Connector............... 1
16  56.00020175 17-Way Mark Il Connector............... 1
17 56.00020110 13-Way Mark Il Connector............... 1
18 5600020132 5-Way Mark Il Connector................. 1
19 0707030627 13-Way Mark Il Connector............... 1
20 56.00020110 13-Way Mark Il Connector............... 1
21 5600020132 5-Way Mark Il Connector................. 1
22 5600020113 6-Way PF Connector..........c............ 1
23 0707030628 13-Way Mark Il Connector............... 1
24 560002.0103 17-Way Mark Il Connector............... 1
25 07.07030633 13-Way Mark Il Connector............... 1
26  07.07000223 20-30A Relais Connector................ 1
27 0707030224 Fuse SUPPOrt......cccceerrriurreeeernrcinnnnn 1
28 07.07030223 20-30A Relais Connector................ 1
29 5600020200 24-Way CONNECLOr.......cuvvvvvereieeennnnn. 1
30 56.0002.0097 24-Way CONNEcCtor.........ccccceeevruernenn. 1
Part No. 645020

GTH-4013 SX

Ganie

141



I 700 Electric Installation May 2010

‘ 706.1 605485 Electric Installation - Dashboard Line

|x1||x7@

W

¢

v W\ NEAN
pAVA R\ HR\Y

A,
w
—
»

&

605484
Ref. 1

Genie
142 GTH-4013 SX Part No. 645020




May 2010

700 Electric Installation

706.1 605485 Electric Installation - Dashboard Line

Iltem Part No. Description Qty.

1 605484 Refl.....cccooviiiniinineennn. Ref

2 5506020321 RH Dashboard Line...........c.cccecveenee. 1

3 07.0703.0522 CONNECION.......ccuvreereeirirreieeereireeeeen 3

4  56.00020169 Rigid White Connector..................... 1

5 56.00020117 Red Fork D.4,3......cccccovvivienvcnneennn 2

6 97.07030635 4-Way Switch Connector................. 1

7 5600020108 6-Way Switch Connector................. 1

8 5600020129 10-Way CONNECLOr.......cevvveverererennnnn. 4

9 56.00020128 6V Delphi Connector...............c.cc.... 1

10 56.0002.0202 8-Way 070 Connector...................... 1

11  56.0002.0203 12-Way 070 Connectr..............ceeune. 1

12 5600020104 21-Way Mark Il Connector............... 1

13  56.00020106 17-Way Mark Il Connector............... 1

14 5600020169 Rigid White Connector..................... 2
Part No. 645020

GTH-4013 SX

Ganie

143



I 700 Electric Installation May 2010

707.1 605486 Electric Installation - Side Cab Line

605484
Ref. 1

Genie
144 GTH-4013 SX Part No. 645020




May 2010

700 Electric Installation

707.1 605486 Electric Installation - Side Cab Line

Iltem Part No. Description Qty.
1 605484 Ref.l....cccococvvivieveniinene Ref
2 5506020295 Side Cab Line......cccccovvveiriiveiiinennns 1
3 56.0010.0005 Pivoting Beacon..........cccccocvveerivveennns 1
4 0707030384 BUID....cocoeireiieeeiie e 1
5 5600020000 SUPPOIT..cccccurrrrriririiiiieieieiieeaeeeeaaeanns 1
6 5600020204 2-Way CONNECtOr..........cccvvveerrurnnen. 6
7 5600020205 8-Way CONNECHOT.........cevvveeeeeireeannnn. 7
8 56.0002.0206 4-Way CONNECLOr........ccvvvverereieernnnnn 1
9 5600020169 Rigid White Connector..................... 2

10 56.00020134 2-Way PF Connector....................... 2
11 56.0002.0133 4-Way PF Connector................cc..... 1
12 56.00020134 2-Way PF Connector............ccceeeee.. 1
13 56.00020131 2-Way 90° Connector...................... 1
14 5600020141 2-Way Deutsch Connector............... 1
15 56.00020100 24V Deutsch Connector.................. 1
16  56.00020096 12-Way CONNector.............cccoeeeenne. 1
17 0707030636 8-Way Deutsch Connector............... 1
18 0707030637 17-Way Mark Il Black Connector.....1
19 56.0002.0208 4-Way CONNECtOr...........ccceeveeerennnnne 1
20 5600020075 24V Deutsch Connector.................. 1
21 5600020076 2-Way PM Black Connector............. 1
22 5600020071 Solenoid Valve Connector................ 1
Part No. 645020

GTH-4013 SX

Ganie

145



I May 2010

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page Part Number Page Part Number Page
01.0001.0014 .. ...101 01.0032.0055 .... 04.0605.0533 04.4236.0049
01.0001.0017 .. .19 01.0117.0101 . 04.0605.0534 .. 04.4236.0054 ...

01.0001.0037 .. A7 01.4001.0000 ... 04.0605.0535 04.4238.0043

01.0001.0038 .. 01.4001.0001 .... 04.0605.0536 04.4238.0049
01.0001.0039 .. 01.4001.0003 . 04.0605.0537 .. 04.4238.0053 ...
01.0001.0054 .. 01.4001.0005 .... 04.0605.0538 04.4239.0000
01.0001.0069 .. 01.4001.0008 .... 04.0605.0539 04.4239.0001
01.0001.0073 .. 01.4001.0010 . 04.0605.0541 .. 04.4239.0003 ...
01.0001.0078 .. 01.4001.0012 .... 04.0605.0542 04.4239.0004
01.0001.0104 .. 01.4001.0026 .... 04.0605.0543 04.4239.0005
01.0001.0113 .. 01.4001.0034 . 04.0605.0544 .. 04.4239.0007 ...
01.0001.0156 .. 01.4001.0058 .... 04.0605.0548 04.4239.0013
01.0001.0207 .. 01.4001.0078 .... 04.0605.0549 04.4239.0077
01.0001.0209 .. 01.4001.0110 . 04.0605.0552 .. 04.4239.0079 ...
01.0001.0254 .. 01.4003.0001 .... 04.0605.0553 04.4240.0024
01.0001.0256 .. 01.4003.0002 .... 04.0605.0558 04.4240.0025
01.0001.0257 .. 01.4003.0011 . 04.0605.0561 .. 04.4240.0052 ...
01.0001.0258 .. 01.4003.0022 . 04.0605.0589 .. 05.0400.0000 ...
01.0001.0304 .. 01.4005.0006 . 04.0605.0594 .. 05.0401.0000 ...
01.0001.0306 .. 01.4006.0005 . 04.0605.0601 .. 05.0401.0001 ...
01.0001.0308 .. 01.4006.0011 . 04.0605.0602 .. 05.0401.0003 ...
01.0001.0310 .. 01.4023.0000 . 04.0605.0604 .. 05.0401.0005 ...
01.0001.0353 .. 01.4031.0003 . 04.0605.0605 .. 05.4309.0005 ...
01.0001.0355 .. 01.4032.0001 . . 04.0605.0606 .. 05.4315.0004 ...
01.0001.0356 .. 01.4032.0002 . .27,29,87,119  04.0605.0607 .. 05.4329.0000 ...
01.0001.0357 .. 01.4032.0003 .... 15, 27, 59, 83, 04.0605.0608 05.4329.0001
01.0001.0401 .. 101 04.0605.0609 05.4329.0002
01.0001.0409 .. 01.4032.0004 ............ 21, 25, 61, 65, 04.0605.0627 .. 06.0401.0123 ...
01.0001.0410 .. 83,91, 93 04.0605.0667 06.0401.0219
01.0001.0413 .. 01.4032.0005 ............ 57, 67, 89, 99, 04.0607.0103 06.0442.0055
01.0001.0466 .. 125 04.0607.0107 .. 123,125 06.0442.0101 ... .
01.0001.0505 .. 01.4032.0006 ............ 67, 87,101 04.0607.0110 109, 111, 119, 06.0442.0103
01.0001.0506 .. 01.4032.0007 .... 17 127 06.0442.0105
01.0001.0507 .. 01.4032.0009 . 04.0607.0111 ............ 113, 115, 117, 06.0442.0107 ...
01.0001.0564 .. 01.4041.0005 .... 119, 123, 127 06.0442.0111
01.0001.0604 .. 02.0112.0155 .... 04.0607.0113 119 07.0700.0006
01.0001.0606 .. 02.0117.0053 . 04.0607.0114 .. 125, 127 07.0700.0023 ...
01.0001.0657 .. 02.0117.0101 ... 04.0607.0117 119 07.0700.0223
01.0001.0703 .. 04.0607.0122 115 07.0701.0007
01.0001.1438 .. 02.4102.0001 .... 04.0607.0124 .. 115 07.0701.0180 ...
01.0001.1465 .. 02.4115.0000 .... 04.0607.0126 127 07.0701.0196
01.0001.1492 .. 03.0000.0008 .... 04.0607.0130 123 07.0701.0202
01.0001.1493 .. 04.0214.0035 . 04.0607.0137 .. 119, 127 07.0701.0203 ...
01.0003.0157 .. 04.0220.0055 . 04.0607.0141 .. 115, 117 07.0701.0204 ...
01.0003.0158 .. 04.0220.0063 . 04.0607.0142 .. 121 07.0703.0010 ...
01.0003.0208 .. 04.0227.0058 . 04.0607.0144 .. 127 07.0703.0029 ...
01.0003.0210 .. 04.0227.0064 . 04.0607.0149 .. 125 07.0703.0032 ...
01.0003.0255 .. 04.0227.0067 . 04.0607.0155 .. 117 07.0703.0060 ...
01.0003.0306 .. 04.0227.0068 . 04.0607.0160 .. 121 07.0703.0061 ...
01.0019.0105 .. 04.0600.0013 . 04.0607.0167 .. .107 07.0703.0125 ...
01.0023.0052 .. 04.0600.0037 . 04.0607.0170 .. 125 07.0703.0175 ...
01.0023.0053 .. 04.0600.0067 ... 04.0607.0172 121 07.0703.0192
01.0023.0054 .. 04.0600.0077 ... 04.0607.0173 127 07.0703.0193
01.0023.0055 .. 04.0600.0085 . 04.0607.0174 .. 123,125 07.0703.0223 ...
57,59, 61,101  04.0600.0091 .... 04.0607.0184 125 07.0703.0224
01.0023.0056 ............ 89, 97, 99, 103, 04.0600.0092 .... 04.0607.0188 125 07.0703.0302
04.0600.0122 . 04.0607.0196 .. 121 07.0703.0304 ...
01.0023.0057 04.0600.0159 .... 04.0607.0197 129 07.0703.0305
01.0023.0060 .. 04.0600.0166 .... 04.0607.0198 129 07.0703.0306
01.0031.0053 .. 04.0600.0195 . 04.0607.0199 .. 121 07.0703.0309 ...
01.0031.0054 .. 04.0600.0196 .... 04.0607.0207 125 07.0703.0310
01.0031.0055 .. 04.0600.0197 .... 04.0607.0801 115 07.0703.0318
01.0031.0056 .. 04.0605.0182 . 04.4210.0003 .. 125 07.0703.0319 ...
01.0031.0057 .. 04.0605.0304 .... 04.4210.0004 125 07.0703.0320
01.0031.0058 .. 04.0605.0309 .... 04.4210.0006 123 07.0703.0321
01.0031.0059 .. 04.0605.0331 . 04.4223.0000 .. 123 07.0703.0368 ...
01.0031.0061 .. 04.0605.0382 .... 04.4223.0001 123 07.0703.0384
01.0031.0062 .. 04.0605.0401 .... 04.4223.0002 123 07.0703.0417
01.0031.0097 .. 04.0605.0420 . 04.4223.0003 .. 125 07.0703.0418 ...
01.0031.0098 .. 04.0605.0428 . 04.4224.0001 .. 123 07.0703.0420 ...
01.0031.0099 .. 04.0605.0472 . 04.4227.0000 .. .65 07.0703.0423 ...
01.0031.0299 .. 04.0605.0504 . 04.4227.0001 .. .65 07.0703.0424 ...
04.0605.0505 . 04.4229.0044 .. 125 07.0703.0425 ...
01.0031.0301 ............ 17,19, 21, 25, 04.0605.0525 . 04.4229.0045 .. 125 07.0703.0426 ...
59, 83 04.0605.0527 .... 04.4235.0018 125 07.0703.0427

Genie

ATEREX BRAND

146 GTH-4013 SX Part No. 645020




May 2010 |

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page

07.0703.0428 07.0709.0131 07.0740.0011 ............ 69 07.0740.0106
07.0703.0429 07.0709.0135 .... 07.0740.0012 ............ 69, 73, 75, 85 07.0740.0107
07.0703.0431 ... 07.0709.0179 . 07.0740.0013 ............69, 89 07.0740.0114 .
07.0703.0432 07.0709.0182 .... 07.0740.0014 ............ 69,71,73,75 07.0740.0115
07.0703.0433 07.0709.0188 .... 07.0740.0015 07.0740.0116

07.0703.0434 ... 07.0709.0202 . 07.0740.0016 ... 07.0740.0117 .
07.0703.0435 ... 07.0709.0205 . 07.0740.0017 ... 07.0740.0118 .
07.0703.0441 ... 07.0709.0215 . 07.0740.0018 ... 07.0740.0119 .
07.0703.0457 ... 07.0709.0216 . 07.0740.0020 ... 07.0740.0120 .
07.0703.0485 ... 07.0709.0218 . 07.0740.0021 ... 07.0740.0121 .
07.0703.0486 ... 07.0709.0219 . 07.0740.0022 ... 07.0740.0122 .
07.0703.0487 ... 07.0709.0220 . 07.0740.0023 ... 07.0740.0123 .
07.0703.0489 ... 07.0709.0365 . 07.0740.0024 ... 07.0740.0124 .
07.0703.0490 ... 07.0709.0371 . 07.0740.0025 ... 07.0740.0125 .
07.0703.0494 07.0709.0372 .... 07.0740.0026 07.0740.0126
07.0703.0522 07.0709.0374 .... 07.0740.0027 07.0740.0127
07.0703.0531 ... 07.0709.0377 . 07.0740.0028 ... 07.0740.0128 .
07.0703.0532 07.0709.0386 .... 07.0740.0029 07.0740.0129
07.0703.0535 07.0709.0426 .... 07.0740.0030 07.0740.0130
07.0703.0572 ... 07.0709.0430 . 07.0740.0032 ... 07.0740.0132 .
07.0703.0597 07.0709.0441 .... 07.0740.0035 07.0740.0133
07.0703.0614 07.0709.0443 .... 07.0740.0037 07.0740.0135
07.0703.0615 ... 07.0709.0721 . 07.0740.0046 ... 07.0740.0136 .
07.0703.0619 07.0709.0722 .... 07.0740.0047 07.0740.0139
07.0703.0620 07.0709.0723 .... 07.0740.0048 07.0740.0141
07.0703.0621 ... 07.0709.0724 . 07.0740.0049 ... 07.0740.0142 .
07.0703.0622 07.0709.0726 .... 07.0740.0050 07.0740.0143
07.0703.0624 07.0709.0727 .... 07.0740.0051 07.0740.0144
07.0703.0625 ... 07.0709.0733 . 07.0740.0052 ... 07.0740.0145 .
07.0703.0627 07.0709.0734 .... 07.0740.0054 07.0740.0152
07.0703.0628 07.0709.0735 .... 07.0740.0055 07.0740.0154
07.0703.0631 ... 07.0709.0736 . 07.0740.0058 ... 07.0740.0156 .
07.0703.0633 ... 07.0709.0737 . 07.0740.0059 ... 07.0740.0157 .
07.0703.0634 ... 07.0709.0738 . 07.0740.0060 ... 07.0740.0158 .
07.0703.0636 ... 07.0709.0739 . 07.0740.0061 ... 07.0740.0163 .
07.0703.0637 ... 07.0709.0740 . 07.0740.0062 ... 07.0740.0170 .
07.0703.0640 ... 07.0709.0741 . 07.0740.0063 ... 07.0740.0171 .
07.0703.0643 ... 07.0709.0742 . 07.0740.0064 ... 07.0740.0172 .
07.0703.0644 ... 07.0709.0743 . 07.0740.0066 ... 07.0740.0173 .
07.0703.0645 ... 07.0709.0744 . 07.0740.0067 ... 07.0740.0175 .
07.0703.0646 07.0709.0745 .... 07.0740.0068 07.0740.0178
07.0703.0648 07.0709.0746 .... 07.0740.0069 07.0740.0192
07.0703.0649 ... 07.0712.0093 . 07.0740.0070 ... 07.0740.0202 .
07.0704.0075 07.0712.0094 .... 07.0740.0071 07.0740.0209
07.0704.0133 07.0712.0095 .... 07.0740.0072 07.0740.0210
07.0704.0134 ... 07.0712.0096 . 07.0740.0073 ... 07.0740.0211 .
07.0704.0154 07.0713.0005 .... 07.0740.0074 07.0740.0212
07.0704.0155 07.0713.0008 .... 07.0740.0076 07.0740.0213
07.0704.0157 ... 07.0713.0023 . 07.0740.0078 ... 07.0740.0214 .
07.0704.0158 07.0713.0057 .... 07.0740.0079 07.0740.0215
07.0704.0168 07.0721.0101 .... 07.0740.0080 07.0740.0217
07.0709.0001 ... 07.0726.0044 . 07.0740.0081 ... 07.0740.0218 .
07.0709.0057 07.0726.0051 .... 07.0740.0082 07.0740.0219
07.0709.0059 07.0726.0100 .... 07.0740.0083 07.0740.0220
07.0709.0060 ... 07.0726.0103 . 07.0740.0084 ... 07.0740.0223 .
07.0709.0061 07.0728.0007 .... 07.0740.0085 07.0740.0227
07.0709.0064 07.0730.0036 .... 07.0740.0086 07.0740.0228
07.0709.0065 ... 07.0730.0037 . 07.0740.0087 ... 07.0740.0229 .
07.0709.0070 ... 07.0730.0063 . 07.0740.0088 ... 07.0740.0230 .
07.0709.0071 ... 07.0730.0064 . 07.0740.0089 ... 07.0740.0231 .
07.0709.0072 ... 07.0730.0065 . 07.0740.0090 ... 07.0740.0235 .
07.0709.0081 ... 07.0730.0066 . 07.0740.0091 ... 07.0740.0236 .
07.0709.0082 ... 07.0730.0067 . 07.0740.0092 ... 07.0740.0246 .
07.0709.0084 ... 07.0730.0068 . 07.0740.0093 ... 07.0740.0247 .
07.0709.0101 ... 07.0730.0069 . 07.0740.0094 ... 07.0740.0248 .
07.0709.0102 ... 07.0738.0000 . 07.0740.0095 ... 07.0740.0249 .
07.0709.0104 07.0740.0000 .... 07.0740.0096 07.0740.0250
07.0709.0106 07.0740.0001 .... 07.0740.0097 07.0740.0251
07.0709.0113 ... 07.0740.0002 . 07.0740.0098 ... 07.0740.0267 .
07.0709.0117 07.0740.0003 .... 07.0740.0099 07.0740.0272
07.0709.0118 07.0740.0004 .... 07.0740.0100 07.0740.0273
07.0709.0119 ... 07.0740.0005 . 07.0740.0101 ... 07.0740.0274 .
07.0709.0121 07.0740.0006 .... ...69, 73, 85 07.0740.0102 07.0740.0275
07.0709.0122 07.0740.0007 .... 07.0740.0103 07.0740.0276
07.0709.0123 ... 07.0740.0009 . 07.0740.0104 ... 07.0740.0277 .
07.0709.0124 07.0740.0010 .... 07.0740.0105 07.0740.0279
Genie

ATEREX BRAND

Part No. 645020 GTH-4013 SX 147




May 2010

| Part Number Index (continued)

Part Number

Page

Part Number

Part Number

Part Number

07.0741.0011

07.0741.0019 ..
07.4501.0084 ..
07.4501.0085 ..
07.4501.0096 ..
07.4501.0098 ..
07.4501.0099 ..
07.4501.0100 ..
07.4501.0101 ..
07.4501.0102 ..
07.4501.0103 ..
07.4501.0130 ..
07.4529.0071 ..
07.4529.0072 ..
07.4529.0073 ..
07.4529.0093 ..
07.4529.0102 ..
07.4529.0106 ..
07.4529.0108 ..
07.4529.0109 ..
07.4529.0110 ..
07.4529.0115 ..
09.0610.0972 ..
09.0801.0000 ..
09.0801.0001 ..
09.0801.0025 ..
09.0802.0018 ..
09.0803.0007 ..
09.0803.0008 ..
09.0803.0012 ..
09.0803.0026 ..
09.0803.0043 ..
09.0803.0049 ..
09.0803.0055 ..
09.0803.0087 ..
09.0803.0131 ..
09.0803.0177 ..
09.0803.0178 ..
09.0803.0232 ..
09.0803.0245 ..
09.0803.0348 ..
09.0803.0351 ..
09.0803.0352 ..
09.0803.0360 ..
09.0803.0368 ..
09.0803.0395 ..
09.0803.0407 ..
09.0803.0408 ..
09.0804.1600 ..
09.0805.0000 ..
09.0805.0018 ..
09.0805.0078 ..
09.4601.0031 ..
09.4604.0000 ..
09.4604.0044 ..
09.4604.0045 ..
09.4604.0047 ..
09.4610.0001 ..
09.4610.0002 ..
09.4616.0040 ..
09.4616.0109 ..
09.4618.0001 ..
09.4618.0005 ..
09.4618.0010 ..
09.4618.0022 ..
09.4618.0023 ..
09.4618.0024 ..
09.4618.0025 ..
09.4618.0026 ..
09.4618.0027 ..
09.4618.0028 ..
09.4618.0029 ..
09.4618.0068 ..
09.4618.0224 ..
09.4618.0225 ..
09.4618.0226 ..

09.4618.0227

09.4618.0241 ....
09.4618.0242 .
09.4618.0243 ....
09.4618.0271 ....
09.4618.0361 .
09.4618.0547 .
09.4618.0563 .
09.4618.0597 .
09.4618.0650 .
09.4618.0712 .
09.4618.0713 .
09.4618.0714 .
09.4618.0715 .
09.4618.0716 ....
09.4618.0717 ....
09.4618.0718 .
09.4618.0719 ....
09.4618.0721 ....
09.4618.0722 .
09.4618.0784 ....
09.4627.0016 ....
09.4627.0017 .
09.4629.0000 ...
09.4629.0003 ....
09.4632.0002 .
09.4632.0062 ....
09.4632.0065 ...
09.4633.0022 .
09.4635.0014 ....
09.4635.0037 ....
09.4635.0041 .
09.4636.0014 .
09.4645.0000 .
09.4645.0003 .
09.4645.0022 .
09.4655.0000 .
09.4656.0000 .
09.4661.0002 .
09.4661.0014 .
09.4670.0001 ....
09.4670.0002 ....
09.4670.0004 .
09.4670.0006 ....
51.0110.9000 ....
51.0200.8400 .
51.0200.8500 ....
51.0200.8600 ....
51.0400.2700 .
51.0500.1200 ....
51.0500.1300 ....
51.0600.4500 .
51.0600.4600 ....
51.0800.0400 ....
51.0800.0600 .
51.0800.2700 ....
51.0801.9000 ....
51.0801.9100 .
51.0803.0300 .
51.0804.8700 .
51.0804.9000 .
51.0805.1600 .
51.0806.1500 .
51.0806.7400 .
51.0807.5700 .
51.0808.0700 .
51.0808.1200 ....
51.0808.1300 ....
51.0808.1400 .
51.0808.3000 ....
51.0808.3100 ....
51.0808.5100 .
51.0808.6900 ....
51.0808.7600 ....
51.0808.8100 .
51.0808.9000 ....

148

51.0808.9400
51.0808.9500

51.0809.3100 ..

51.0809.3400
51.0809.3900

51.0809.4000 ..
51.0809.4600 ..
51.0809.5700 ..
51.0809.7100 ..
51.0809.8700 ..
51.0810.5300 ..
51.0810.5500 ..
51.0901.6700 ..
51.0902.3100 ..

51.0902.3200
51.0902.3400

51.0902.3800 ..

51.0902.4400
51.0902.4500

51.0902.5400 ..

51.1000.3400
51.1300.5300

51.1301.2500 ..

52.0900.0200
52.1100.6800

53.0000.2700 ..

53.0100.2400
53.0200.0700

53.0300.1600 ..

53.0400.1200
53.0600.1200

53.0700.0300 ..
53.0800.1400 ..
53.0800.1500 ..
53.3000.0400 ..
53.3001.2100 ..
53.3001.3000 ..
53.3001.3600 ..
53.3001.4300 ..
53.3100.0030 ..

53.3200.0029
53.3301.0002

53.3400.9100 ..

53.3400.9200
53.3402.0500

53.3402.0600 ..

53.3402.2400
54.0000.0001

54.0000.0004 ..

54.0000.0077
54.0000.0083

54.0000.0096 ..

54.0000.0097
54.0000.0098

54.0000.0099 ..

54.0000.0122
54.0000.0123

54.0000.0126 ..
54.0000.0128 ..
54.0000.0129 ..
54.0000.0155 ..
54.0000.0156 ..
54.0000.0157 ..
54.0001.0022 ..
54.0001.0041 ..
54.0002.0022 ..

54.0002.0023
54.0002.0031

54.0003.0033 ..

54.0004.0000
54.0004.0099

54.0100.0020 ..

54.0100.0056
54.0200.0000

54.0200.0001 ..

54.0201.0003

Genie

ATEREX BRAND

54.0201.0004
54.0201.0017

54.0300.0013 ...

54.0300.0014
54.0600.0001

54.0702.0000 ...
54.0702.0001 ...
54.0702.0003 ...
54.0702.0004 ...
54.0800.0000 ...
55.0403.0043 ...
55.0403.0044 ...
55.0602.0129 ...
55.0602.0295 ...

55.0602.0297
55.0602.0301

55.0602.0318 ...

55.0602.0319
55.0602.0320

55.0602.0321 ...

56.0002.0000
56.0002.0038

56.0002.0069 ...

56.0002.0071
56.0002.0075

56.0002.0076 ...

56.0002.0079
56.0002.0096

56.0002.0097 ...

56.0002.0100
56.0002.0101

56.0002.0103 ...
56.0002.0104 ...
56.0002.0106 ...
56.0002.0108 ...
56.0002.0110 ...
56.0002.0113 ...
56.0002.0117 ...
56.0002.0118 ...
56.0002.0128 ...

56.0002.0129
56.0002.0131

56.0002.0132 ...

56.0002.0133
56.0002.0134

56.0002.0141 ...

56.0002.0144
56.0002.0147

56.0002.0164 ...

56.0002.0169

56.0002.0175
56.0002.0180
56.0002.0184

............ 135, 137, 139,
143, 145

56.0002.0197 ...

56.0002.0198
56.0002.0199

56.0002.0200 ...
56.0002.0202 ...
56.0002.0203 ...
56.0002.0204 ...
56.0002.0205 ...
56.0002.0206 ...
56.0002.0208 ...
56.0008.0012 ...
56.0009.0002 ...

56.0009.0003
56.0010.0004

56.0010.0005 ...

56.0010.0034
56.0010.0035

56.0010.0036 ...

56.0010.0037
56.0012.0017

56.0012.0024 ...

56.0013.0000

GTH-4013 SX

Part No. 645020



May 2010 |

Part Number Index (continued) |

Part Number Page Part Number Page

56.0013.0001
56.0013.0006
56.0013.0028 ...
56.0013.0036
56.0016.0022
56.0016.0048 ...
56.0016.0049 ...
56.0017.0029 ...
56.0017.0030 ...
56.0021.0057 ...
56.0021.0071 ...
56.0021.0073 ...
56.0021.0078 ...
56.0021.0101 ...
56.0703.0623

639642
639643
639645 ..
639646
639647
639650 ..
639651 ..
639652 ..
639653 ..
639657 ..
639661 ..
639662 ..
639664 ..
639668 ..
639670

626544 .... 639671
627521 639674 ..
628275 ... 639676
628924 .... 639679
629733 639681 ..
630328 .... 639682
630693 .... 639683
630846 639684 ..
631293 .... 639685
632383 ... 639686
633069 639689 ..
633098 .... 639691
633099 .... 639692
633138 639693 ..
633156 .... 639695
633161 .... 639696
633174 639802 ..
633176 640101 ..
633202 640102 ..
633203 640216 ..
633208 640270 ..
633517 640536 ..
634499 640594 ..
634501 640717 ..
634546 640718 ..
634972 .... 640719
634973 .... 640720
634974 640728 ..
634975 .... 640729
635234 .... 640730
636440 640731 ..
637489 .... 640732
637500 .... 640908
637567 640909 ..
637574 ... 641089
637621 .... 641090
637650 641108 ..
637850 .... 641109
638226 .... 901777
638548 902935 ..
638744 .... 905371
638747 ... 97.0703.0635 ............ 143
638748 XXXXXXXXXX ........ 15
639289
639297
639298
639300
639301
639302
639303
639317
639328 ....
639329 ....
639624
639625 ....
639630 ....
639631
639637 ....
639639 ....
639640
639641 ....

Genie
Part No. 645020 GTH-4013 SX 149



May 2010

| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

1

1 Way Black Positive Connector.....135
10-Way Connector.....141, 143

11-Way Mark Il Connector.....141

12-Way 070 Connectr.....143

12-Way Connector.....137, 145

13-Way Mark Il Connector.....141

17-Way Mark Il Black Connector.....145
17-Way Mark Il Connector.....141, 143

1st Telescope.....91

1st Telescope Front Bottom Pad Support.....91

2-Way 90° Connector.....145

2-Way Amp Connector.....141

2-Way Black Connector.....135

2-Way Connector.....137, 139, 145

2-Way Deutsch Connector.....145

2-Way Green Connector.....135

2-Way PF Connector.....135, 145

2-Way PM Black Connector.....145

20-30A Relais Connector.....141

21-Way Mark Il Connector.....143

24-Way Connector.....135, 137, 141

24V Deutsch Connector.....145

2nd Telescope.....93

2Nd Telescope Extension Cylinder.....101

2Nd Telescope Extension Cylinder
Valve.....101

2nd Telescope Extension Cylinder Collar....101

2Nd Telescope Extension Cylinder Foot

Block

Head
Seals

2nd Telescope Front Bottom Pad Support.....93

3

3-Way Connector.....139

3-Way Fitting.....85

3rd Telescope.....93

3Rd Telescope Extension Cylinder.....101

3rd Telescope Extension Cylinder
Valve.....101

3rd Telescope Extension Cylinder

Block
Guide

3rd Telescope Extension Cylinder Pin.....101
3rd Telescope Extension Cylinder Seals
Kit.....101

4

4-Way Black Connector.....135

4-Way Connector.....135, 137, 139, 145
4-Way PF Connector.....145

4-Way Switch Connector.....143

5

5-Way Mark Il Connector.....141

6

6-Way Connector.....137, 139
6-Way PF Connector.....141

6-Way Switch Connector.....143
605347 Ref.3.....139

605356 Ref.1.....139

605391 Ref4.....137

605419 Ref.2.....137

605482 Ref.1.....139

605484 Ref.1.....143, 145

6V Delphi Connector.....143

8-Way 070 Connector.....143
8-Way Connector.....145
8-Way Deutsch Connector.....145

9

9-Way Connector.....141
90° Connector.....135
90° ELBOW M 16 S 12 x 16” ORFS.....115

A

Accumulator 0.5Lt.....127
Adhesive Profile.....69

Air Circulation Frame.....85
Air Filter.....65

Air Filter Cartridge.....65
Air Grille.....73

Air Hose.....85

Air Inlet D76.....85

Air Manifold Support.....65
Alignment Block For 2nd Telescope Double
Pipes.....101

Allen Screw.....89
Alternator Wire.....135

Attachment Locking Pin.....95

Aux. Circuits Main Valve Panel.....77
Auxiliary Pump For Braking System.....67
Axle Bracket Fixing Plate.....19

Axle Case.....37

Axle Lock Cylinder Solenoids Guard.....29

B

Back-Up Ring.....49, 101, 103
Ball Joint.....29, 105

Ball Valve DN 2.....123
Battery.....135

Battery Cut-Out Switch Decal.....11
Battery Negative Cable.....135
Battery Positive Cable.....135
BEARING.....35, 37, 45, 47
Bearing.....35, 37, 45, 47, 55
Bellow.....77

Bevel Gear.....35, 45

BLEEDER VALVE,LONG.....49
Bleeding Screw M8x1.25.....29
Block ITM03 Acciao 12V.....15
Board With Warning Lights.....79
Boom Pipe Guide.....101

Boom Shim 100x60x1.....91, 93
Boom Shim 200 x 58 Sp.1.....93
Boom Shim 60x60x1.....93
Boom-Frame Joint Pin.....19
Boom-Joint Pin.....95

Box.....33, 37, 43, 47, 55
Bracket.....21, 75

Genie

ATEREX BRAND

150

Brake Disc.....49

BRAKE DISC,INTERMEDIATE.....49

Brake Fixing Plate.....89

Brake Pulley.....89

Brake Pump S6 SAFIM ART. 161223/G.....81

Braking System Rear Pipe.....127

Bulb.....137, 139, 145

BUSHING.....37

Bushing....... 23, 27, 29, 37, 41, 47, 49, 53, 55,
71,73,75,99

Bushing 50/60x60.....95, 103

Bushing 70/80x70.....91

Bushing D79 - D72 L=50.....91

Bushing M10x8.5.....91

By-Pass Relay.....141

C/C D.5 x 10 mmg.....141

C/C D.6 D.5,3 For Wire 1-2,5.....137

C/C D.6 For Wire D. 4.....141

C/C D.6 For Wire D. A2-M6.....141

C/C D.6 For Wire D.4/6 GN-M6.....135

C/C D.8 For Wire 10 mmq.....137

Cab Frame.....73

Cab Lateral Casing.....19

Cab Wiring.....87

Cable Fixing Kit.....63

CAP.....37, 41, 47, 49, 53

Cap.....69, 77, 79

Carbonpress Hose D8x15.....131

Carbonpress Pipe D8x15.....59

Card.....133

Cardan Shaft Assembly Kit.....31

CASE,DIFFERENTIAL.....45

Casing Support.....21

Ceiling Lamp.....73

Central Frame Casing.....19

Central Lock.....77

Chamfered Washer D.12x50 ZN UNI 6593....19

Chamfered Washer D10 UNI 6592 ZN....... 19,
59, 61, 65, 87

Chamfered Washer D10 ZN UNI 6593....... 17,
19, 21, 25, 59, 83

Chamfered Washer D10 ZN Uni 6593 WMAR

Chamfered Washer D10x30 ZN Uni
WMAR 55.....137

Chamfered Washer D12 UNI 5714 ZN.....67

Chamfered Washer D12 UNI 6592 ZN.....57

Chamfered Washer D14 UNI 5714 ZN.....67

Chamfered Washer D14 UNI 6592 ZN....... 19,
21,57, 89

Chamfered Washer D16 UNI 5714 ZN.....67

Chamfered Washer D16 UNI 6592 ZN....17, 19

Chamfered Washer D20 UNI 6592 ZN.....17

Chamfered Washer D20 UNI 2N.....19

Chamfered Washer D22 UNI 6592 ZN.....19

Chamfered Washer D5 UNI 6592 ZN.....63

Chamfered Washer D6 UNI 6592 ZN....19, 57,
95

Chamfered washer D6 UNI 6592 ZN.....21

Chamfered Washer D8 UNI 6592 ZN....15, 81,
83

Chamfered Washer D8 UNI 6593 ZN....59, 65,
101

6593

GTH-4013 SX

Part No. 645020



May 2010 |

Part Description Index (continued) |

Chamfered Washer
04410824.....25

Chassis Line.....137

Check Valve.....115

Check valve 3/4 PA 2.5.....125

Clamp.....61, 131

Clamp TFCV 68-73 A Collare.....61

Clutch Disc.....35

Coating.....69, 71

Complete Air Filter.....65

Complete Air-Oil Cooler.....59

Complete Fork Movcylinder -Bottom Side...115

Complete Fork Movcylinder -Rod Side.....115

Complete Front Differential.....35

Complete Lower Door Section.....71

Complete Muffler.....61

Complete Rear Differential.....45

Complete Turn Signal.....137

Complete Upper Door Section.....71

Connection.....21, 83

Connector.....143

Contact.....77

Control Lever.....77

Control Panel.....79

Control Unit.....133

Control Unit CIAM.....141

Control Unit Cover.....77

Conveyor.....59

Coolant Gauge.....79

Copper Washer.....125, 127

Copper Washer D.14/20 x1.5.....127

Copper Washer JC13 Sp.2.....101

Copper Washer JC21 Sp. 2.5.....19

Copper Washer JC21 Sp.2.5.....115, 117

Copper washer JC21 Sp.2.5.....111

Copper Washer JC27 Sp. 2.5.....25

Copper Washer JC33 Sp. 2.5.....125

Copper Washer JC49 Sp. 2.5.....25

Cotter Pin.....95

Cotter Pin 4x45 UNI 1336 ZN.....89

Counterweight.....17

COVER.....33, 43

Cover.....25, 33, 37, 43, 47, 55

Crinkle Washer D10.....57

Cylinder.....21, 39, 51

D8 UNI 6593 ZN

D

D.8 For Wire D.16.....135

Data Plate.....13

Decal With Various Warnings.....11, 13

Diesel Engine 4B 4.5T/74KW.....57

Diesel Oil Filter.....57, 131

Diesel Oil Tank.....19

Differential Box.....35

Differential Pinion.....45

Diode.....141

DLE Control Panel.....87

DLE Control Panel Support.....87

Door Catch.....73

Door Key.....71

Double Pipe ORFS SPT 1/2 L=9800
FD13/16-160RFS - OC D.21.....115

Double Pipe SPT 1/2 L=4630 FD 13/16-160RFS
-MD S16 DIN24.....117

DOWEL.....49

Dowel Spirol 2x10 DIN 7343.....89

Drilled Screw 1/2BSP.....111, 115, 117

Drilled Screw M14x1.5.....127

Drive Switch.....141

Driving Place Line.....141

E

Elastic Joint.....57

Electric Box.....135

Emergency Button.....77

Engine Cover Open. Prohibition Decal.....11
Engine Housing.....21

Engine Line.....135

Engine Protective Casing.....21

Engine Support - Flywheel Side.....57
Exhaust.....61
Extension Cylinder Pipe - Bottom Side
Extension Cylinder Pipe -Rod Side D16.....117
Eye Fitting M12x1.....127

Fan Button.....79

Filling Plug.....59

Filter Cover.....65

Filter Intake Manifold.....65
Filter-To-Engine Intake Manifold.....65
Flange.....35, 45, 55

Flexible Hose.....127

Flexible Sleeve D50x508.....59

Floating fork  2250Kg/600  Sez120x50
L=1200.....97

Floating Fork Mounting Plate.....97

Fly Spring.....21

Fly Spring M8 BUT 318.....19

Fog Light Button.....79

Fork Coupling Attachment.....95

Fork Cylinder Head Pin.....95

Fork Levelling Cylinder.....105

Fork Levelling Cylinder Block Valve.....105
Fork Levelling Cylinder Foot Joint Pin.....105
Fork Levelling Cylinder Head Pin.....105
Fork Overturning Decal.....13

Forks CE plate.....97

Frame.....19, 71

Frame Levelling Cylinder Foot Pin.....21
Frame Levelling Cylinder Head Pin.....21
Front Lateral Pad 100x60x12.....91, 93
Front Left Light.....137

Front Right Light.....137

Front Steering Axle.....31

Fuel Gauge.....19, 79

Fuse 50A.....135

Fuse 5A.....133

Fuse 70A.....135

Fuse Holder.....135

Fuse Support.....141

FUSE,10A.....133

FUSE,15A.....133

FUSE,20A.....141

FUSE,3A.....133

FUSE,7.5A.....133

G
Gas Cable.....63
Gas Control Cable U-Bolt Support.....63
Gas Lever.....63

Gas Pedal.....63
Gasket.....73, 75
Gear.....55

GEAR,DIFFERENTIAL SIDE.....45

Genie

ATEREX BRAND

Part No. 645020

Genoa Chain Filo D.3.....97
Glass.....71, 137, 139

GREASE NIPPLE.....37, 41, 47, 53
Greaser.....37, 47, 69, 89, 95, 99, 105
Greaser G1/8.....23, 27, 29, 91
Grille.....21

H

Half-Flange D47.....125

Hand Gas Control Cable.....63

Hand-Brake Support.....89

Handle.....21, 71, 73

Handwheel Arrangement.....57

Heater.....85

Heater Pipe 15x23.....85

Heater Support.....85

Hex-Head Cap.....69, 71, 73, 75, 85

Hex-Head Male Plug G1 BSP.....123

Hex-Head Male Plug G1 BSP TGM 16....... 25,
125

Hex-Head Male Plug G1/2 BSP TGM 08.....19

Horn.....137, 139

Hose-Ring DA 1/2 GAS x D=18mm.....85
Hose-Ring Rubber D31.....85
Hour-Meter.....79

Hub.....37, 47
Hydraulic Motor.....125
Hydraulic Oil Temp. Gauge.....79

Ignition Key.....79
Indicator.....65
Input Shaft.....55
Iron Panel.....71

J
Joint.....37, 47
JOINT,ARTICULATED.....37, 47
K
Key.....77
Knob.....73, 77

Knurled knob D26 M6x15.....85

L
Label.....71
Ladder.....19
Latch.....17
Lever.....49

Lever Rod AL01/M10x200.....83
Lever Rod AL01/M12x250.....83
Lever-Fitted Lock.....71

LH Axial Rod.....39

Lh Axial Rod.....51

LH Engine Support - Fan Side.....57
LH Front Mud-Guard.....19

LH Front Support.....19

LH Light Mount.....17

LH Rear Mud-Guard.....19

GTH-4013 SX

151



May 2010

| Part Description Index (continued)

LH Rear Support.....19

Lh Side Glass.....73

Lh Stabilizer Cylinder.....23

Licence Plate Light.....139

License Plate Support.....17

Lifting Cylinder.....99

Lifting Cylinder Block Valve.....99

Lifting Cylinder Foot Pin.....99

Lifting Cylinder Head Pin.....99

Lifting Cylinder Seals Kit.....99

Light Hose-Clamp DN 40/60 L=12.....65
Light Hose-Clamp DN 40/60 LG12.....59
Light Hose-Clamp DN 50/70 LG12.....59
Light Hose-Clamp DN 60/80 L=12.....65
Light Hose-Clamp DN 80/100 L=12.....65
Light hose-clamp DN 90/110 LG12.....59
Light Switch.....141

Lights Button.....79

Ligt hose-clamp DN 22/32 L=9.....85
Limit Switch.....17

Load Cell.....87

Load Cell Guard.....87

Load Charts Decal.....11

Lock.....21, 75

Long Cardan Shaft.....31

Loudspeaker Cover.....73

Low Qil Level Light Control.....139

M
Magnetic Plug.....33
Main Dashboard.....77
Main Valve.....83

Main Valve And Hydraulic Steering Pump..
Main Valve And Hydraulic Steering Pump Seal

Main Valve Support.....83

Max Ground Pressure Decal.....11
Max Payload Decal.....11

MEB Hose-Clamp 19x28.....85

MEB hose-clamp 40-60 H12.....85

MF Column For Braking System.....127
Mirror Arm.....73

Mobile Pin For Fork Rotation Attachment...

Moment Limiter Cut-Out Key.....77

Mount for Parking Brake Lever Spring.....89

Muffer.....61

N
Name Plate.....85
Nipple 18x15 x 11/16-16 ORFS.....119
Nipple 1/2 BSP x 13/16-16 ORFS.....115

Nipple 1/2BSP x 11/16-16 ORFS.....109, 111,

119, 127

Nipple 1/2BSP x 13/16-16 ORFS.....117, 119,

123, 127
Nipple 1/2BSP x 9/16-18 ORFS.....107
Nipple 1/2"GAS x 13/16-16 ORFS.....117
Nipple 1/4BSP x 9/16-18 ORFS.....119
Nipple 1/4BSP.SV. 60°x 9/16-18 ORFS.....
Nipple 18x1.5 x 11/16-16 ORFS.....127
Nipple 18x1.5 x 13/16-16 ORFS.....127
Nipple 18x1.5 x 9/16-18 ORFS.....127
Nipple 1BSP x 1-3/16-12 ORFS.....123
Nipple 1" BSP x 1"11/16-12 ORFS.....125
Nipple 1"1/16-12UN-2B

ORFS.....129

Nipple 1"BSP - 1"7/16-12 ORFS E1:E15....

Nipple 1"BSP x 1"11/16-12 ORFS.....123

.67

X1"3/16-12

Nipple 1"GAS x1-7/16-12 ORFS.....121

Nipple 3/4"BSP x1"3/16-12 ORFS.....123, 125

Nipple 3/4"BSP/1"7/16-12 ORFS.....121

Nipple 3/8 BSP x 9/16-18 ORFS.....125, 127

Nipple 3/8BSP x 11/16-16 ORFS.....119

Nipple 7/8"-14 UNF x 1"3/16-12 ORFS.....129

Nipple M 22 x 15 x 13/16 ORFS.....115
Nipple M12x1,5X 1/4 BSP.....125

Nipple M12x1.5 x 9/16-18 ORFS.....125
Nipple M18x1.5x1/4 BSP.....125

Nipple M26x1,5x 1"3/16-12 ORFS.....125
Nipple M26x1.5x3/4 BSP.....125

Nipple M42x2 x 1"11/16-12 ORFS.....125
Non-Skid Coating.....69

Nut.....21, 35, 37, 45, 47, 49, 55, 69, 71, 73
Nut M10 UNI 5588.....83

Nut M6 SX.....89

Nut, M6.....19, 21, 63, 95

NUT,DIN439 JAM M16-2.0 P.....37, 47
Nylon Cap.....137

O

O-RING.....35, 45, 49
O-Ring.....33, 37, 47, 49, 55, 67, 99, 105
O-ring.....43

O-ring 216 D.28.17x3.5 3.....123
O-Ring 219.....125

O-Ring D.int. 17.86 x 2.62.....103
O-ring Dint 17.86 x 2.62.....101
O-Ring OR 123.....101

Off-Area Decal.....11

Oil Filter.....25, 57, 129

Oil Filter Cartridge.....25

Oil Filter Pressure Switch.....139
Oil Intake Manifold.....123

Oil Level Gauge KL 33.....25

Oil Seal.....125

Oil Tank.....25

Oil Tank Trap.....25

Oil Tank Trap Seal.....25

Output Shaft.....55

.95 P

Pad 200x60x20.....91, 93

Pad Fixing Bushing M10x13.5.....91, 93
Pad Fixing Bushing M10x8.5.....93
Pad Shim 200 X 58 Sp.1.....91

Pad Shim 80x30x1.....93

Paper FiLter.....73

Parking Brake Cable Pin.....89
Parking Brake Cable Support.....89
Parking Brake Lever.....89

Phasing Valve.....101

Pilot Light.....79

Pin.....35, 37, 45, 47, 69, 71, 97
Pin DM14 Lg 15.5 FIL. M8.....89
Pin DM14 Lg 23.....89

Pin For Floating Forks.....97

125 PINION,DIFFERENTIAL.....37, 47
Pipe BM6K x 3/4 L=1300 FL90-FL90 D=47 A

Pipe BM6K x 3/4 L=1400 FL90-FL90 D=47 A

270°.....125
Pipe Fitting.....59, 125

Pipe Fitting 3 Way M12x1.....127

121 Pipe Fitting 90°
ORFS.....115, 117

Ganie

152

Pipe fitting 1/2BSP x 13/16-16 ORFS.....113

1/2GAS x M 13/16-16

Pipe Fitting 90° A207030-3333 FOR.....121

Pipe Fitting 90° A507054-2542 FOR.....121

Pipe Fitting 90° M18x1.5 X
1"3/16-120RFS.....125

Pipe fitting 90°M-F M1/2 NPTF - F1/2GAS....85

Pipe Fitting 90°M-M PSRT 13/16-16 ORFS
Special Esec.....115

Pipe Fitting G1 12.....123

Pipe Fitting G2 34.....123

Pipe Fitting G3 1......123

Pipe Fitting GWR 3/4M x 3/8F.....123

Pipe Fitting T Femm.girev.1/4” BSP.....125

Pipe Fitting TMF+ L 1"3/16-12 ORFS CNTF

Pipe Fitting TMF+C 13/16-16 ORFS.....127
Pipe Fitting TMF+L 13/16-16 ORFS.....115
Pipe Fitting TMF+L 1"7/16 ORFS.....121

Pipe R1 x 1/2 L=2000 F90-F90 13/16 A

Pipe R1 x 1/2 L=2000 FD F90 13/16-16
ORFS.....119

Pipe R1 x 1/4 L=1150 F90 F90 9/16-18
ORFS.....125

Pipe R1 x 1/4 L=1250 F90-F90 9/16-18 ORFS
A 180°.....125

Pipe R1 x 1/4 L=3750 F90-FD 9/16.....125

Pipe R1x1/4 LG. 2100 F90-F90 9/16-18 ORFS
A 270°....119

Pipe R1 x 1" L=1600 F90-FD 1" 7/16.....121

Pipe R1 x 1" L=3200 F90-F90 1" 7/16-12
ORFS.....121

Pipe R1 x 1" L=3750 FD-F90 1"7/16-12

Pipe R1 x 3/4 L=1000 F90-F45 1"3/16-12 ORFS
A90°....129

Pipe R1 x 3/4 L=1100 F90 FD 1"3/16-12
ORFS.....125

Pipe R1 x 3/4 L=1400 F90-F90 1"3/16-12 ORFS

Pipe R1 x 3/4 L=1500 F45-F90 1"3/16-12 ORFS
A 180°.....125
Pipe R1 x 3/4 L=800 FD F90 1"3/16-12
ORFS.....125
Pipe R1 x 3/8 L=1800 FD-F90 11/16-16

Pipe R1 x 3/8 L=3300 FD-F9O 11/16
ORFS.....109

Pipe R2 1/2” L=1850 F90-FD 13/16.....127
Pipe R2 x 1/2 L= 400 MD S16 F90 13/16-16
ORFS.....117

Pipe R2 x 1/2 L=1400 - FD-F90 13/16-16
ORFS.....115

Pipe R2 x 1/2 L=1600 F90-FD 13/16.....117
Pipe R2 x 1/2 L=2800 F90-F90 13/16-16 ORFS
A 180°.....113

Pipe R2 x 1/2 L=2800 FD 13/16.....123

Pipe R2 x 1/2 L=3400 F90-F90 13/16 A

Pipe R2 x 1/2 L=800 F90-FD 13/16-16
ORFS.....115
Pipe R2 x 1/2 LG. 1900 FD-F45 13/16-16
ORFS.....119
Pipe R2 x 1/2 LG. 900 F90-FD 13/16-16
ORFS.....115
Pipe R2 x 1/4 L=2000 F90-F90 9/16 A

Pipe R2 x 1/4 L=550 F90 FD -9/16-18
ORFS.....127

GTH-4013 SX

Part No. 645020



May 2010

Pipe R2 x 3/8 L=2100 F90-F90 11/16-16
ORFS.....119

Pipe R2 x 3/8 L=2300 F90-F90 11/16-16
ORFS.....119

Pipe R2 x 3/8 L=3000 F90 11/16 OC 1/2.....111

Pipe R2 x 3/8 L=800 F90 F90 A 180° 11/16-16
ORFS.....119

Pipe R2 x 3/8 LG. 1450 F90-FD 11/16-16
ORFS.....119

Pipe R2 x 3/8 LG. 750 FD-FD 11/16-16
ORFS.....119

Pipe R4 x 1"1/4 L=1000 FD 1"1/4 BSP-FD
1"11/16-12 ORFS.....123

Pipe R4 x 1"1/4 L=1200 F90 F90 1"11/16-12
ORFS A 180°.....125

Pipe R4 x 3/4 L=1500 F90-F90 1"3/16-12 ORFS
A90°.....123

Pipe Rokmaster/2 Plus 3/4 L=1500 F90-F45 1"
3/16 A 90°.....123

Pipe SAE100 R2x1/8 900 M12x1 OC D12..127

Piston.....49

Pivoting Beacon.....145

Plain Washer.....21, 89

Plain Washer 4611112 UNI 1751 Al12.....57

PLATE,LOCKING.....37, 47
Plug.....19, 25, 33, 37, 43, 47, 55, 71, 127
PLUG,BREATHER.....33, 43
PLUG,MAGNETIC.....55
PLUG,VENT.....55

Power Line Wiring.....135

Power Lines Danger Decal.....13
Power Steering.....81

Pressure Port M1/4 BSP.....125
Pressure Port MCS (M12x1.5).....125
Pressure Port MCS 3/8 BSP.....123
Pressure Switch.....137
PROTECTION.....57

Protection Grille.....59

Pulley Pin.....89

Push Botton.....89

Pushbutton.....77

Q

Quick Guide Decal.....11

R

Radiator Core.....59

Radiator Side Support.....59

Radio Hole Cover.....77

Rear Axle Lock Cylinder Seals Kit.....29
Rear Axle Locking Bracket.....19
Rear Axle Locking Cylinder.....29
Rear Bottom Pad 60x60x20.....93
Rear Bottom Pad 80x30x20.....93
Rear Frame Lock.....17

Rear Glass.....73

Rear Left Ligth.....139

Rear Left Ligth Line.....139

Rear Locking Cylinder Foot Pin.....19
Rear Locking Cylinder Head Pin.....19
Rear Lower Glass.....73

Rear Right Light.....139

Rear Right Light Line.....139

Rear Steering Axle.....31

Rear View Mirror.....21, 73

Part Description Index (continued) |

Rear Wiper Kit.....73
Red Fork D.4,3.....143
Reduction Adapter M-F M3/4 NPTF - F1/2

Reduction D48.5.....85

Reduction Gear.....31

Reinforced Parking Brake Cable D3.....89

Reinforcement.....71

Relay.....133, 135, 141

RH Front Mud-Guard.....21

RH Front Support.....21

RH Rear Mud-Guard.....21

RH Rear Support.....21

RH Axial Rod.....39

Rh Axial Rod.....51

RH Dashboard Line.....143

RH Engine Support - Fan Side.....57

RH Fork M10.....17

RH Light Mount.....17

Rh Side Glass.....75

RH Stabilizer Cylinder.....23

Rigid White Connector......135, 137, 139, 143,
145

Rim 20".....31

Rim 24".....31

RING GEAR.....37, 47

Ring Nut.....35, 45

RING/SEAL.....55

Rivet.....77

Road/Jobste Button.....77

Rubber.....69, 71, 73, 75

Rubber Hose.....131

Rubber Platform.....69

Safety Snap Ring.....33

Safety Triangle Button.....79

Satellite Gear.....35

Screw.....21, 35, 37, 39, 45, 47, 49, 51, 55, 69,
71,73,75,77,85

Screw KN TC+ 3.5x16 ZN.....85

Screw KN TC+ 4.2x9.5 ZB.....85

Screw KN TC+ 42x95 ZB.....69

Screw Lip D6 PSNT.....19, 21

Screw M8/M6 SX.....89

Screw TCEI M 6x25 UNI 5931 8.8 ZN.....115

Screw TCEI M 6x30 UNI 5931 8.8 ZN.....119

Screw TCEI M 8x45 UNI 5931 8.8 ZN.....101

Screw TCEI M 8x50 UNI 5931 8.8 ZN.....105

Screw TCEI M10x25 UNI 5931 8.8 ZN.....123

Screw TCEI M12x40 UNI 5931 8.8 ZN.....125

Screw TCEI M16x40 UNI 5931 8.8 ZN.....67

Screw TCEI M20x40 UNI 5931 8.8 ZN.....89

Screw Tcei M4x50 Uni 5931 8. 8 ZN.....137

Screw Tcei M4x50 Uni 5931 8.8 ZN.....139

Screw TCEI M6x25 UNI 5931 8.8 ZN.....117

Screw TCEI M8x40 UNI 5931 8.8 ZN.....27

Screw TCEI M8x50 UNI 5931 8.8 ZN.....99

Screw TE M14x45UNI 5739 8.8 ZN.....21

Screw TE M8x50 UNI 5739 8.8 ZN.....21

Screw TE 1/4-20 UNC-2B L=20 8.8 ZN UNI

Screw TE 3-8-16 UNC x 11-4.....57

Screw TE FIng M8x20 8.8 ZN.....19

Screw TE M 5x20 UNI 5739 8.8 ZN.....63

Screw TE M10x20 UNI 5739 8.8 ZN.....25, 65,
93

Screw TE M10x25 UNI 5739 8.8 ZN.....93

Screw TE M10x25 UNI 8.8 ZN 005701020....83

Ganie

Part No. 645020

Screw TE M10x30 UNI 5739 8.8 ZN.....57, 61,

93
Screw TE M10x30 UNI 5739 8.8 ZN WMAR
18.....19

Screw TE M10x30 UNI 5739 88 2ZN.....19

Screw TE M10x35 UNI 5739 8.8 ZN.....57, 87,
91

Screw TE M10x50 UNI 5739 8.8 ZN.....19, 59,
61, 91, 93

Screw TE M10x60 UNI 5737 8.8 ZN.....17, 103

Screw TE M10x60 UNI 5737 8.8 ZN WMAR

Screw TE M12x30 UNI 5739 8.8 ZN.....67
Screw TE M12x35 UNI 5739 8.8 ZN.....57
Screw TE M12x40 UNI 5737 8.8 ZN.....57
Screw TE M12x80 UNI 5737 8.8 ZN.....97
Screw TE M12x90 UNI 5737 8.8 ZN.....105
Screw TE M14x100 UNI 5737 8.8 ZN.....57
Screw TE M14x130 UNI 5737 8.8 ZN.....19
Screw TE M14x25 UNI 5739 8.8 ZN.....101
Screw TE M14x30 UNI 5739 8.8 ZN.....87, 89
Screw TE M14x40 UNI 5739 8.8 ZN.....67
Screw TE M14x45 UNI 5739 8.8 ZN.....19
Screw TE M14x50 UNI 5739 8.8 ZN.....101
Screw TE M16x35 UNI 5739 8.8 ZN.....17
Screw TE M16x80 UNI 5737 8.8 ZN.....19
Screw TE M20x160 UNI 5737 10.9 ZN.....19
Screw TE M20x80 UNI 5737 8.8 ZN.....17
Screw TE M22x240 UNI 5737 8.8 ZN.....19
Screw TE M6x10 UNI 5739 8.8 ZN.....27, 29
Screw TE M6x20 UNI 5739 8.8 ZN.....87
Screw TE M6x40 UNI 5739 8.8 ZN.....95
Screw TE M8x100 UNI 5737 8.8 ZN.....89
Screw TE M8x120 UNI 5737 8.8 ZN.....15
Screw TE M8x20 UNI 5739 8.8 ZN....... 59, 89,
101

Screw TE M8x20 UNI 5739 8.8 ZN
00570820.....19
Screw TE M8x25 UNI 5739 8.8 ZN

00570825.....65
Screw TE M8x35 UNI 5739 8.8 ZN.....81
Screw TE M8x40 UNI 5739 8.8 ZN.....127
Screw TE M8x60 UNI 5737 8.8 ZN.....83
Screw TE M8x70 UNI 5737 8.8 ZN.....19
Screw TSPEI M6x20 10.9 ZN.....21
Screw TSPEI M6x50UNI 5739 8.8 ZN.....21
Screw TSPEI M10x20 UNI 5933 10.9 ZN.....93
Screw TSPEI M6x20 UNI 5933 10.9 ZN.....17,
19
Screw TSPEI M6x50 UNI 5739 8.8 ZN.....19
SEAL.....37, 47, 49
Seal.....59, 71, 73
Seal Kit.....15
SEAL,DIFFERENTIAL.....35, 45
SEAL,PLANETARY.....37, 47
Sealing Ring.....37, 47, 55
Seals Kit.....39, 51
Seals Kit For Fork Levelling Cylinder.....105
Seals Kit For Hydraulic Motor.....125

Selector.....79
Self-locking Nut M12 UNI 7473 6S ZN.....97
Sensor.....83, 89, 139

GTH-4013 SX

153



May 2010

| Part Description Index (continued)

Sensor FF4530-KSM.....137, 139
Shear rivet D4x12 Alluminio.....97

Sheet.....75
SHIM.....55
Shim.....37, 47

SHIM, THICKNESS.....55

Short Cardan Shatt.....31

Side Cab Line.....145

Side Dashboard.....77

Single Pipe Bracket D16.....115, 117

Skylight.....75

Snap Ring.....35, 37, 43, 45, 47

Solenoid.....15, 29, 67, 119

Solenoid Valve.....29, 67, 119

Solenoid Valve Connector.....139, 145

Solenoid Valve Connector With 12V Red
Led.....135

SPACER.....35, 45

Spacer.....35, 45, 49, 55, 75

Speed Lever.....77

Spirit Level.....77

Split Pin.....69, 73

Spring.....49, 77

Spring 2.5x18x100 31 Spire.....89

Spring 6000 SX 1.5X11/14 52.....89

Spring Split Pin Filo D 4.....17

Spring split pin Filo D.4.....97

Spring Washer.....21, 55, 57

Spring Washer D10 UNI 1751 ZN.....101

Spring Washer D10 ZN RNFT.....65

Spring washer D10 ZN RNFT.....91, 93

Spring Washer D10 ZN RNFT 0441010.....25

Spring washer D10 ZN RNFT 0441010.....83

Spring washer D10 ZN RNFT 441010.....61

Spring Washer D12 ZN RNFT...57, 67, 89, 99,
125

Spring Washer D14 ZN RNFT.....87, 101

Spring washer D14 ZN RNFT.....67

Spring Washer D14 ZN RNFT WAR 74.....101

Spring Washer D16 ZN RNFT.....17

Spring Washer D20 ZN RNFT.....17, 89

Spring Washer D5 ZN RNFT.....67

Spring Washer D6 ZN RNFT.....27, 29, 87

Spring Washer D6 ZN RNFT 044106.....119

Spring Washer D6 ZN RNFT WMAR 70.....57

Spring Washer D8 ZN RNFT.....15, 27, 59, 101

Spring washer D8 ZN RNFT 044108.....83

Stabilizer.....23

Stabilizer Cylinder Block Valve.....23
Stabilizer Cylinder Head Pin.....23
Stabilizer Cylinder Seals Kit.....23
Stainless Steel Exhaust.....61

Star Wheel.....31

Start Switch.....79

Steering Column.....81

Steering Wheel.....81

Stop Nut M10 UNI 7473 6S ZN...... 17, 19, 57,
59

Stop Nut M10 Uni 7473 6S ZN.....23

Stop Nut M10 UNI 7473 6S ZN WMAR 40....25

Stop Nut M10 UNI 7473 6S ZNL1.....61

Stop Nut M12 UNI 7473 6S ZN.....89, 99, 103
Stop nut M12 UNI 7473 6S ZN.....105

Stop Nut M14 UNI 7473 6S ZN.....19

Stop Nut M14UNI 7473 6S ZN.....21

Stop Nut M20 UNI 7473 6S ZN.....19

Stop Nut M22 UNI 7473 6S ZN.....19

Stop Nut M5 UNI 7473 6S ZN.....63

Stop Nut M6 UNI 7473 6S ZN WMAR 38.....17
Stop Nut M8 UNI 7473.....127

Stop Nut M8 UNI 7473 6S ZN 0.....65

Stop Nut M8 UNI 7473 6S ZN 3700825.....25
Stop nut M8 UNI 7473 6S ZN WMAR 39.....81
Stop Pin.....21

Storage Pocket.....73

Stud.....37, 47, 55

Stud Bolt.....37, 47

Stud Bolt CMF 1/2 ES L=25.....113

Stud Bolt M18x1,5 x F3/8" GAS Esag.

Sun Visor.....69

Support.....21, 37, 41, 47, 53, 69, 73, 145
SUPPORT,RING GEAR.....37, 47

Sway Cylinder.....27

Sway Cylinder Block Valve.....27

Sway Cylinder Seals Kit.....27

Sway Cylinder Valve Guard.....27
Switch.....77, 79

SWITCH,SELECTOR,3 POSITION.....79

T

Thermistor.....135

Thermistor 1/2 NPTF 40-150°.....57
Thermistor M16x1.5.....139
THREADED ELEMENT.....49
Through-Coupling.....75

Tilt Cylinder.....103

Tilt Cylinder Block Valve.....103
Tilt Cylinder Foot Pin.....103

Tilt Cylinder Seals Kit.....103

Tire Inflation Decal.....11

Toggle Joint D6.....63
Transmission Pump.....67
Transmission Pump Seal Kit.....67
Turn Signals Lever.....77

Tyre 405/70-20.....31

Tyre 405/70-24.....31

Vv

Valve.....15

Valve VUC DA 1" Pres. AP8 B.....121
Vibration-Proof Support.....17, 19, 57, 59
Vibration-Proof Support M-F D=30/H=20.....25

w

Warning Decal.....11

Warning Light- Hydraulic Oil Filter Clogged...79
Warning Light-Low Hydraulic Oil Level.....79
WASHER.....45

Washer.....21, 37, 47,69, 71, 73, 75, 77, 85, 89
Washer 6.4x12.....85

Washer 6.5x18.....85

Washer 8.4x14.....89

Washer 8.4x142.....71

Washer D88.9/58 Sp.8.....97

Washer JC27 Sp.2.5.....125
WASHER,FRICTION.....35, 45

Water Manifold For Cooler.....59

Ganie

154

Water Rubber Hose D40.....65
Water Tap D16 C/Pomello.....85
Wheel 20".....31

Wheel 24".....31

Windscreen Glass.....75
Windscreen Washer Tank.....73
Wiper Arm.....73, 75

Wiper Blade.....73, 75

Wiper Motor.....73, 75

Wired Resistor.....135

Wiring Harness.....137

“Genie GTH-4013 SX” Decal.....11
“Genie” Decal.....11, 13
“LWA”" Decal.....13

GTH-4013 SX

Part No. 645020



May 2010 |

Part Description Index (continued) |

This Page Intentionally Left Blank

Genie
Part No. 645020 GTH-4013 SX 155




May 2010

| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
156

ATEREX BRAND

Genie PN Parker PN
42794 1CR-S
42795 BV-0839
42796 BV-0838
42874 6-8 CLO-S
42912 13943-6-4
42920 BV-0840
42932 AS-B-17
42936 10243-2-4
42953 1/2 DD-S
42956 6 WELO-WLNL-S
45349 8 V50X-S
45351 4 V50X-S
47223 10343-6-6
47419 PS690503-6-6
48750 421-4
48751 481TC-4
48752 482TC-4
48753 451TC-6
48754 482TC-6
48755 381-6
48756 4517C-8
48757 482T7C-8
48758 381-8
48759 381-10
48760 4517C-10
48761 482T7C-12
48762 4517C-12
48763 77212
48764 881-16
48765 77216
48766 AS-B-15
48767 AS-B-22
48770 881-8
enie

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID

GTH-4013 SX

Part No. 645020



May 2010

Genie PN Parker PN

48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875

48878
48879
48880
48881
48883

48885

48887
48888
48890
48891

nie.

ATEREX BRAND

Part No. 645020

GTH-4013 SX

Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S

48877 4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S

48884 8M18F870MLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS

157



I May 2010

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

nie.

ATEREX BRAND

158 GTH-4013 SX Part No. 645020




May 2010

Fitting Cross References (Continued)

Description

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS

HOSE END, MALE PIPE

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,MALE PIPE TO ORFS
VALVE,CHECK

HOSE,3/4 INCH ID

UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
PLUG,STRAIGHT THREAD

HOSE END,FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
RUN TEE,SWIVEL NUT,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
CONNECTOR,FEMALE PIPE TO FLARE TUBE
HOSE,3/4 INCH ID

UNION TEE,ORFS

NUT,FLARE TUBE

TUBE END REDUCER,ORFS

RUN TEE,SWIVEL NUT,ORFS

PLUG,PIPE THREAD

HOSE END,90° FEMALE SWIVEL,SEAL LOK
FITTING, HOSE BARB TO MALE PIPE

O-RING KIT

HOSE END,FEMALE SWIVEL,SEAL LOK
O-RING,STRAIGHT THREAD,-4
O-RING,STRAIGHT THREAD,-6
O-RING,STRAIGHT THREAD,-8
O-RING,STRAIGHT THREAD,-10

Genie PN Parker PN Description Genie PN Parker PN
48971 12 G5G5JG5-S TEE,FEMALE STRAIGHT THREAD 49612 PKT 02586
48972 12 XHL6-S ADAPTER, 37° MALE TO SWIVEL ORFS 49613 PKT06276
48973 12-1/2 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 49728  10143-12-12
48974 12-10 C50L0-S ELBOW,90°,STRAIGHT THREAD TO ORFS 49729  16-1 F50G-S
48975 12-10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49814 12-8 FLO-S
48976 12-16 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 49829 DT-500-MOMF-5
48977 12-16 F5OLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49831 881-12
48978 12-16 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 49834 16 JLO-S
48980  12-16 FLO-S CONNECTOR,MALE PIPETO ORFS 49838 12-8 TRLO-BL-S
48983 16 C50LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 49840 8 JLO-S
48984 16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49844 10-8 TRLO-BL-S
48985 16 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS 49854 8 P50ON-S
48986 16 FLO-S CONNECTOR,MALE PIPE TO ORFS 49855  1JC43-16-12
48988 16 CD45-S ELBOW,45° MALE TO FEMALE PIPE 49859 4 PSON-S
48989 12CD45-8 ELBOW,45° MALE TO FEMALE PIPE 49861 4 FF50LO-S
48990 8CD45-8 ELBOW,45°,MALE TO FEMALE PIPE 49867 12-3/4 F50G-S
48991  16-12 FLO-S CONNECTOR,MALE PIPETO ORFS 51152 6 R6X-S
48992 16-12 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 51153 6-4 TRTX-S
48993 XV501-12 BALL VALVE 51154 4-4 GTX
48994 XV501-16 BALL VALVE 51264 831-12
48995 XV510P-12 BALL VALVE 51265 8 JLO-S
48996 Xv510P-16 BALL VALVE 51508 6BTX-S
48997 PD341 DIAGNOSTIC NIPPLE, STRAIGHT THREAD 51580 12-8 TRLO-BL-S
48998 PD 361 DIAGNOSTIC NIPPLE, STRAIGHT THREAD 51628 6 R6X-S
48999 DT-500-MOMS-5 VALVE,CHECK 51735 3/8 HHP
49201 10 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS 51803 1J943-6-8
49202  1JC43-12-10 HOSE END,FEMALE SWIVEL,SEAL LOK 53023  125HBL-54
49203 10-8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 53497 PKT 02585
49205 6 F50HAO-S UNION,STRAIGHT THREAD 53499  1JC71-16-16
49207 PD34BTL DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL 53500 3-904
49209 8M18F870MX-S CONNECTOR ,METRIC,STRAIGHT THREAD TO 53501 3-906

FLARE TUBE 53502 3-908
49212 8 WGTX-WLN-S CONNECTOR,BULKHEAD,FEMALE PIPE TO 53503 3-910

FLARE TUBE
49213 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
49216 831-8 HOSE,1/2 INCH ID
49217 33982-8-8 HOSE END,90° FEMALE SWIVEL,JIC
49219 PS-B-35 SLEEVE,NYLON,2.19"ID
49418 48 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS
49511 DT370-MOMS-5 VALVE,CHECK
49512 1DD-S ELBOW,90°,FEMALE PIPE
49513 1FF-S NIPPLE,PIPE
49514 10 HP5ON-S PLUG,STRAIGHT THREAD
49515 12-16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
49517 6 HP5ON-S PLUG,STRAIGHT THREAD
49519  16-12 F50L0-8 CONNECTOR,STRAIGHT THREAD TO ORFS
49520 4 VTX-S ELBOW,45° MALE PIPE TO FLARE TUBE
49530 16 C6LO-S ELBOW,90°, SWIVEL NUT ORFS

Genie
Part No. 645020 GTH-4013 SX

159



I May 2010

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

nie.

ATEREX BRAND

160 GTH-4013 SX Part No. 645020




May 2010

Fitting Cross References (Continued)

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

Genie PN Parker PN Description Genie PN Parker PN
64271 4 WLO-WLNL-S UNION,BULKHEAD,ORFS 75631 801-6
64272 6 WLO-WLNL-S UNION,BULKHEAD,ORFS 75654 20 F50L0-S
65776 8 F650L-S CONNECTOR,STRAIGHT THREAD TO 75655 1J943-20-20

ORFS SWIVEL 75656 881-20
65880 6001012 O-RING KIT 75971 8 F50HAO-S
66154 6 WTX-WLNS UNION,BULKHEAD,FLARE TUBE 77307 1JB43-8-8
66155 6 WETX-S UNION,BULKHEAD 90°,FLARE TUBE 77309 8 WLNL-S
66156 6 WLN-S BULKHEAD LOCKNUT 77379 8M18C870OMX-S
66389  6-8 FSOX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
66392 6 R50X-S RUN TEE,STRAIGHT THREAD 77703 3J982-8-8
66396 811-12 HOSE,3/4 INCH ID 77711 801-10
66829 H3174PP CLAMP, TUBE 77758 12 WNLO-WLNL-S
67217 4 KLO-S UNION,CROSS,0RFS 78091 8 C6X-S
67339 10-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE 78684 30582-8-8B
67357 13943-8-6 HOSE END,90° FEMALE SWIVEL,JIC 78852 549-2
67358  10HPS5ON-S PLUG,STRAIGHT THREAD 78855 10657-4-2
67371 12 86LO-S BRANCH TEE,SWIVEL NUT TO ORFS 79138 PS-B-37
67498 4 FNL-S CAP, TUBE END 79476 1J543-6-8
67906 DC-370-FOF0-5 VALVE,CHECK 79847 12-3/4 AOEG-S
69316 8 FLO-S CONNECTOR,MALE PIPETO ORFS 80044 8 CLO-S
69333 H3174PP CLAMP,HYDRAULIC HOSE 80502 8 F50X-S
69503 4 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 80503 8 C50X-S
69775 8 FNL-S CAP, TUBE END 81010 AS-B-27
71038  1/4X1/4F3HG-S ADAPTER,CONVERSION 83052 821-6
71196 12-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 83053 821-8
71383 1/4 CD45-S ELBOW,45° MALE TO FEMALE PIPE 83054 821-12
72270 12FNL-S CAP, TUBE END 83055 30682-6-6
73436 60C-4 SLEEVE,COMPRESSION 83056  30682-12-12
73437 61C-4 NUT,COMPRESSION 83057 33782-6-6
73438 33482-4-4B HOSE END,PUSH LOK MALE 83058 33982-6-6
73767 1CD-S ELBOW,90°,MALE TO FEMALE PIPE 83060  33982-12-12
73768 20-16-F50G5-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 83063 13743-4-4
73769 16-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
74660 6-8 FA2EDMLO-S CONNECTOR,MALE BSPP TO ORFS
74661 8- FA2EDMLO-S  CONNECTOR,MALE BSPP TO ORFS
75007 4 FLO-S CONNECTOR,MALE PIPETO ORFS
75008 1/8 HP-S PLUG,PIPE THREAD
75014 1/2HP-S PLUG,PIPE THREAD
75042 3 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS
75043 3/4 FF-S NIPPLE,PIPE
75254 24 F50HAO-S UNION,STRAIGHT THREAD
75255 12 F50HAQ-S UNION,STRAIGHT THREAD
75256  XV506P-24 BALL VALVE
75574 4 WLNL-S BULKHEAD LOCKNUT
75612 8 WJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
75613 12-8 F50G5-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
75614 8 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
75628 1JB43-4-4 HOSE END,BULKHEAD,SEAL LOK

Genie
Part No. 645020 GTH-4013 SX

161



I May 2010

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC 89449 6 WJJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489 4 WJMLO-S BRANCH TEE,BULKHEAD,ORFS
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551 1JB43-6-6 HOSE END,BULKHEAD,SEAL LOK
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552 1JB43-8-8 HOSE END,BULKHEAD,SEAL LOK
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593 20 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS
83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161 8-8 CLO-S ELBOW,90°, MALE PIPE TO ORFS
83070 772-8 HOSE,1/2 INCH ID 94358 351TC-12 HOSE,3/4 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418 20 FLO-S CONNECTOR,MALE PIPE TO ORFS
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358 12TX-S SLEEVE,FLARETUBE
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359 12 BTX-S NUT,FLARE TUBE
83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397 8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398  12-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402 10343-6-6 HOSE END,MALE,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407  30382-6-6B HOSE END,MALE,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL,SEAL LOK
87033 126 TRLO-S REDUCER,TUBE END TO SWVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12 HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 C6X-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE
87679 6 LHP-$ FLANGE SEAL FITTING, MALE
87681  6PLSNO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPE TO ORFS
88938  1JC88-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
88939  1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS
enie

ATEREX BRAND

162 GTH-4013 SX Part No. 645020



Genie North America
Phone 425.881.1800
Toll Free USA and Canada
800.536.1800
Fax 425.883.3475

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.

Phone +617 3375 1660
Fax +617 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 21 53852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +6598 480775
Fax +6567 533544

Genie lberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 33453 6082
Fax +81 334536083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665 754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581102
Fax +31 183581566




Parts Manual
GTH-4013 SX

from SN 15641 to 19274

Part No.

645020

Rev E

G

-

Qe

ATEREX BRAND




	Click HERE for Table of Contents (TOC) [NOTE: each of the figure listings in the TOC are live links. After opening the TOC, move your cursor over the desired parts figure, and left click to view]

